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3. Partssupplied as complete assemblies are circled by a dotted line

Notes for using this parts book

This book was prepared based on information available in September 1999.
2. Parts are subject to changes in design without prior notice.
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Hinweise zur Verwendung dieser Teileliste
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Notas para usar este Manual de Piezas

Este libro ha sido compilado basandose en los datos de que se disponia en agosto
1999.

Las piezas quedan sujetas a cambios de disefio sin aviso previo.
Las piezas suministradas como conjuntos completos se enmarcan con una linea
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A . £#B3{% / Machine body / Maschinengehiause / Corps de la machine / Cuerpo de la maquina
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A . =K% / Machine body / Maschinengeh&use / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE  [aTY kA NAME OF PARTS RV

1 $42531001 4i~Y KR HEAD

2 $42445001 12| 7F#L ¥ 28x25 BOLT, SOCKET (5/P WASHER) M8X25
< BES-940BC, 941BCH > < For "BES-940BC & 941BC" >

5 $42532001 4ly—npn—L ARM COVER, L

6 062501016 41+~ 35X10 SCREW, PAN M5X10

8 542533001 LY Ay BV IR R CAP VISOR GUIDE

9 018501036 8|7+ &I F5X10 BOLT, SOCKET M5X10

11 $49304001 4d{aF 1 XV KC FIXED BED, C

15 543480001 41U FHIN—AT 3 BED COVER ASSY, A

1541 542412001 AiNY R hIN—A BED COVER, A

15-2 543497000 XY FhNR-F—TA TAPE, A

16 549245001 4|~y KHN—D7 3 BED COVER ASSY, D

16-1 549251001 A~ EAN—D BED COVER, D

16-2 549234000 4~y FARIN~-F—TFD TAPE, D B-COVER

19 542413001 B|H/A—HHIA COVERSUPPORT, A

21 061400816 164> 34X8 SCREW, FLAT M4X8

23 523418001 40| A & 2 4X5 SCREW, Mi4X5

37 542445001 12§ 7+ HJL b2 38X25 BOLT, SOCKET (5/P WASHER) M8X25

74 510243000 12|+ 10> 73 7NK-3N CORD HOLDER, NK-3N

75 500480000 | 12|13 — KL 445 CORD HOLDER, 5N

77 062400816 | 161+ ~24x8 SCREW, PAN M4X8

93 542447001 g~y REHAFK BED GUIDE

94 018401236 | 16|7F=F haxi12 BOLT, SOCKET M4x12

98 549227001 B NYFAFITR FIXING PLATE, BED

99 $42445001 16| 7+ A& b 42 28X25 BOLT, SOCKET (5/P WASHER) M8X25
< H1g200VH > < For Single phase 200V AC>

911-1 510820001 1F>T7UoN0 LABEL, 200V AC
<BiF220VAH > < For Single phase 220V AC>

911-2 $10820003 NFe7y a7~ LABEL, 220V AC
< H1H230VA > < For Single phase 230V AC>

911-3 510820004 1Fr7y s LABEL, 230V AC
< H§240VE > < For Single phase 240V AC>

911-4 510820005 1Fr7us~in LABEL, 240V AC

155-C41-050



B . RJL A1/X—B84% / Belt cover mechanism / Gurtabdeckung / Couvre-courroie

/ Cubierta de correa

165-C41-051

C . BEE)&hBSR / Driving shaft mechanism / Antriebswellenmechanismus / Arbre d'entrainement

/ Mecanismo de eje impusor

§— 31
@—30

28

155-C41-103




R

B. ~NJL A /N —ER /Belt cover mechanism / Gurtabdeckung / Couvre-courroie
/ Cubierta de correa

REF.NO. CODE QTY LA NAME OF PARTS R

1 $42339001 TN pHIN=—R=2 BELT COVER BASE

2 0A5401006 3|+~ R EF4AX10 SCREW, PAN (S/P WASHER) M4X10
3 542338009 TSI bRIS—ad X BELT COVER ASSY, A

4 002400514 3|+~ D0aX5 SCREW, PAN M4X5

5 S42337109 1y~ s F/5—~8 BELT COVER, B

6 008400604 4|+ b5 A 04X6 SCREW, TRUSS M4X6

7 S42340001 1[N bRIN—2FAT BELT COVERSTAY

8 0A5400806 2j+F N7 14X8D8B SCREW, PAN (5/P WASHER) M4X8
9 5423410098 1NF12v—%98B 1MARK, BSTOP

12 549253009 H7—U—=hii- PULLEY COVER

13 500655000 2| Vv ixrivE KNOB SCREW, M4
155-C41-051

C . EREN$AEI{R / Driving shaft mechanism / Antriebswellenmechanismus / Arbre d'entrainement
/ Mecanismo de eje impusor

REF.NO. CODE Q'TY = NAME OF PARTS RV

1 S42344001 W2 E2v 29y PRIVING SHAFT BEARING

2 542445001 4| T FHHN YT 318X25 BOLT, SOCKET (5/P WASHER) M8X25
5 532422001 N7 Eyoi20 DRIVING SHAFT BUSH

6 012060636 1|7+ EZ6X6 SET SCREW, SOCKET (FT) M6X6

7 076202800 1|& =954 620222 BALL BEARING, 620277

8 048350242 2|k XTI TFFEHC35 RETAINING RING, INTERNAL C35

17 532423100 17—us PULLEY,B

18 $42345009 1f7—URxy—is PULLEY SCALE, B

19 012060636 2|7 ES6X6 SET SCREW, SOCKET (FT) M6X6

20 076204659 1|& =TT 7re20avy BALL BEARING, 6204VV

21 $32536001 INVALVE & i) ZERO BIGHT NEEDLE LOCATION DOG
22 062401616 2|F~a4x16 SCREW, PAN M4X16

23 026040236 2|l HREH%a WASHER, PLAIN 4

24 $32424000 1272 bany2ay ROLLER BEARING, THRUST

25 $32521001 21RAF A MHHR WASHER, THRUST

26 512134001 1fFhadHTHS - COLLAR, INNER CLAMP

27 012060636 2|7FHET6X8 SET SCREW, SOCKET (FT) M6X6

28 549252000 HorroPdva DRIVING SHAFT, 4

29 549247001 1|ro#HT Y4 CHANGE COLOR SHAFT, 4

30 532650001 184|773 5Y 55— CHANGE BRACKET COLLAR

31 018501436 | 14{7+ K k5x14 BOLT, SOCKET M5X14
155-C41-103




D . _L#4B3% / Upper shaft mechanism / Obere Welle / Mécanisme de I' arbre supérieur
/ Mecanismo del eje superior

155-C41-109



D . t#4BS{% / Upper shaft mechanism / Obere Welle / Mécanisme de I'arbre supérieur
/ Mecanismo del eje superior '

REF.NO. CODE QTY Bt NAME OF PARTS RM
1 542534201 AU T RFhayE NEEDLE BAR DRIVING CAM ASSY
11 542535001 ANV ETIEI N AL NEEDLE BAR DRIVING CAM
1-2 542536001 AINUERI AL A DT — COLLAR
1-3 018502536 4|7 FH I kx2S BOLT, SOCKET M5X25
1-4 542537001 Fi) B RV Vs B i S BEARING CASE ASSY
1-5 542539101 R/ FHTH A WORK CLAMP CAM
1-6 062670812 | 12| ~23.57-40x8 SCREW, PAN SM3.57-40X8
1-7 025350136 | 12|e>+#H x> 3735 WASHER, PLAINS 3.5
1-8 028350246 | 1235 H 2235 WASHER, SPRING 2-3.5
1-9 S$42540000 A== FH~x7 i NEEDLE BEARING
1-10 $42541001 4| YOy R CONNECTTING ROD
1-11 012500536 4|7+ EF5X5 SET SCREW, SOCKET (FT) M5X5
1-12 542542001 Vi RPN o W NN | THREAD TAKE-UP BASE
1-13 $01696001 12|(# 7 %3576 SCREW, FLAT SM3.57X6
1-14 S47938000 4|7 B Kohha THREAD TAKE-UP DRIVING CAM, A
1-15 062670812 12|+~ 33.57-40X8 SCREW, PAN SM3.57-40X8
1-16 025350136 125 HHRAI3S WASHER, PLAIN S 3.5
1-17 028350246 | 12{/\x+¥H k235 WASHER, SPRING 2-3.5
2 018501236 | 12| 7+ HK L h5X12 BOLT, SOCKET M5X12
5 542544001 LAVANE: Ay Kol Sty N PP A SR 23 NEEDLE BAR DRIVING LEVER ASSY
6 542547001 A 3 N RV DRIVNG CONNECTOR
7 542548001 B{nO3E PIN, 3
8 062300416 8|3 ~aM3xa SCREW, PAN M3X4
9 012400436 8|7+ E>sxa SET SCREW, SOCKET (FT) M4X4
10 542543001 AINURD T Eg LNy NEEDLE BAR DRIVING LEVER SHAFT
11 002400514 4] 4 F N T48X5 SCREW, PAN M4X5
12 012500536 8|7+ 55x%5 SET SCREW, SOCKET (FT) M5X5
13 542619001 i€t +tHh S5 — SET SCREW COLLAR
14 012400436 8|7+ k& >axa SET SCREW, SOCKET (FT) MaX4
15 542550001 4INCaE > PIN, 1
16 002400514 4| + F+~m4x5 SCREW, PAN M4X5
17 021060106 A1 2+ k6 NUT, 1 M6
18 025060236 dleSHHEFIY6 WASHER, PLAIN M &
19 028060246 A3 FH 226 WASHER, SPRING 2-6
20 $42551201 LT A RV P G 7 - JUMP SOLENOID ASSY
20-1 542552001 LA B RV O - JUMP SOLENCID BASE
20-2 $42553200 PUT¥ LTI 1R JUMP SOQLENOQID
20-3 542931000 4|V s koY 3 SOLENOID CUSHION
20-4 544516001 41 rHS— SET SCREW COLLAR
20-5 536264001 8|7+ E335X35 SET SCREW, SOCKET (FT) M3.5X3.5
21 018501036 12| 740 F5X10 BOLT, SOCKET M5X10
22 542618001 X TFThAF 51473 JUMP ROTARY BODY ASSY
22-1 012300336 | 16|77+ E53x3 SET SCREW, SOCKET (FT) M3X3
31 542557001 48 D2 A i I G Sy ) JUMP GUIDE SHAFT
32 $42620001 4|h=—6 COLLAR, 6
33 542558101 Alox TR 18Ty STOPPER SHAFT, JUMP
34 542559100 8|y TR NYINT A STOPPER RUBBER, JUMP
35 048030346 41 b A TE3 RETAINING RING, E3
36 014500836 8|7+ K i5x8 SET SCREW, SOCKET (CP) M5X8
37 542927001 Ala iz SPRING, COIL
40 542560001 AN ESSI LY b NEEDLE BAR VERTICALSET
40-1 542561001 AovFrr14% JUMP CLAMP
40-2 062670812 4{F ~ 33.57-80X8 SCREW, PAN SM3.57-40X8
40-3 $42562001 | o784 JUMP BRACKET
40-4 $42616001 4oy 7Nz SPRING, JUMP
40-5 542614001 QIERNDETAFL BASE NEEDLE BARBUSH
41 542563001 MFERNDFES BASE NEEDLE BAR
42 012500536 817+ E35X5 SET SCREW, SOCKET (FT) M5X5
47 028050246 | 12(NxH#HFx25 WASHER, SPRING 2-5
155-C41-109




E1. $H#ERI{% (BES-940BC, 941BC) / Needle bar mechanism (BES-940BC, 941BC)

/ Nadelstangenvorrichtung (BES-240BC, 941BC)
/ Mécanisme de la barre a aiguille (BES-940BC, 941BC)
/ Mecanismo de la barra de aguja (BES-940BC, 941BC)

155-041-118




E1 . $14%R91% (BES-940BC, 941BC) / Needle bar mechanism (BES-940BC, 941BC)

/ Nadelstangenvorrichtung (BES-940BC, 941BC)

/ Mécanisme de |la barre a aiguille (BES-940BC, 941BC)
/ Mecanismo de la barra de aguja (BES-940BC, 941BC)

REF.NO. CODE QTY EAd NAME OF PARTS RIVE
1 542648301 ARG r—27 % NEEDLE BAR CASE ASSY
1-1 $32581301 AU FETIr— 2R NEEDLE BAR CASE
1-2 $32584101 | 36[/ UK NEEDLE BAR
1-3 $32585001 | 36j/ UKDk IATNTR SPRING, COMPRESSION
1-4 118735002 | 36|¥#4x WASHER
1-5 $36153100 | 36|77 v 3> T4 RUBBER, CUSHION
1-6 $32587001 | 36|vadmirraArvi- TOP DEAD CENTER STOPPER
1-7 018301036 | 367+ K/ b3X10 BOLT, SOCKET M3X10
1-8 532588001 | 36|/ UFxI % NEEDLE BAR CLAMP
1-9 062350816 | 36|+ ~X2035X8 SCREW, PAN M3.5X8
1-10 $33149000 A o RN A 3% FELT PACKING
1-11 $32654001 47T AT FELT SUPPORT
1-12 062400816 8|+ ~24axs SCREW, PAN M4X8
1-13 025040136 Blesz¥Hxrasa WASHER, PLAINS 4
1-14 $33149000 4|7 TI kN X FELT PACKING
1-15 $36505001 t 36| UFRITAL FT A THREAD GUIDE, NEEDLE BAR
1-16 536264001 | 36|77+ ET35X35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 $39415301 L R el A JPPER COVER ASSY
1-17-1 S40719101 | 36|+ A b I F INNER THREAD GUIDE
1-17-2 008300514 | 36|+ FZ7A23X5 SCREW, TRUSS MSXS
1-18 008400806 | 16!+ > A2 104x8 SCREW, TRUSS M4X8
1-19 $32592009 4\ hFTHin— LOWER COVER
1-20 008400806 8|+ 7 A4X8 SCREW, TRUSS M4X8
1-21 $44930001 41 a4 P EF V3 LOWER THREAD GUIDE ASSY
1-21-1 $32593001 4|84 b3IF LOWER THREAD GUIDE
1-21-2 S44928000 Al prHTi -t THREAD PRESSER SHEET
1-22 $44927001 | 36|« b ¥ I/ix SPRING
1-23 002300403 | 36|+F~13X4 SCREW, PAN M3X4
1-24 008400806 8|+ F 7 A04XE SCREW, TRUSS M4X8
1-25 $32595001 AlNUFEHA R L= GUIDE RAIL, NEEDLE BAR
1-26 062400816 | 20|+ ~24x8 SCREW, PAN M4X8
1-27 532596001 Alr—-A3 - RAIL FOR CASE
1-28 062401016 | 16]F+~24ax10 SCREW, PAN M4X10
1-29 $32597001 VA vl SPRING BRACKET
1-30 014400636 4T+ 7K I4X6 SET SCREW, SOCKET (CP) M4X6
1-31 $32600001 A THREAD TAKE-UP SHAFT
1-32 532631001 4lFrELY 7TV THREAD TAKE-UP SHAFT BUSH
1-33 $32651001 | 36j7E>L/i=-73 THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000 | 36|F>ErL/i— THREAD TAKE-UP LEVER
1-33-2 $32632000 | 36|77 E-RZR THREAD TAKE-UP BOSS
1-33-3 524303001 | 72|+ ~N3 U3X65 SCREW, PAN M3X6.5
1-34 014400636 | 16]7F 74 24X6 SET SCREW, SOCKET (CP) M4X6
1-35 532634001 47 ELRTTT THREAD TAKE-UP HOLDING SHAFT
1-36 $32635001 dl7ELRT TV THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | 36|F>ELFT THREAD TAKE-UP HOLDING
1-38 $32638001 | 36|% Vo /¢ SPRING
1-39 515629011 | 36|33 >/ \JDBXKS NEEDLE, DBXKS (#11)
1-40 535632001 415 HH 28 WASHER, PLAIN M8
1-41 $36434001 414 b T FA THREAD GUIDE, A
1-42 062400616 | - 8|+ ~NIOIMAxXE SCREW, PAN M4X6
1-43 S40718001 14 bIFOT THREAD GUIDE, U
1-44 008400806 Bl+rZ7A04X8 SCREW, TRUSS M4X8
2 018061636 | 16]7F Kb }6X16 BOLT, SOCKET M6X16
3 025060236 | 16| ¥ HxF176 WASHER, PLAIN M 6
4 028060246 | 16|/ xH %26 WASHER, SPRING 2-6
5 532582101 ARYE LR S NEEDLE BAR CASE BRACKET, R
6 532583101 AR —2FFAL NEEDLE BAR CASE BRACKET, L
155-941-118



E1 . $T#5B3{% (BES-940BC, 941BC) / Needle bar mechanism (BES-940BC, 941BC)

/ Nadelstangenvorrichtung (BES-940BC, 941BC)
/ Mécanisme de la barre a aiguille (BES-340BC, 941BC)
/ Mecanismo de la barra de aguja (BES-940BC, 941BC)

155-941-118




E1. $+#EES(R (BES-940BC, 941BC) / Needle bar mechanism (BES-940BC, 941 BC)

/ Nadelstangenvorrichtung (BES-940BC, 941BC)

/ Mécanisme de la barre a aiguille (BES-940BC, 941BC)
/Mecanismo de la barra de aguja (BES-940BC, 941BC)

REF.NO. CODE Q'TY B X NAME OF PARTS R
7 $32652001 Bl1F¥AEL PIN, W/SCREW
8 $32653001 Bla4FExFY b NUT
9 113431002 8l A% WASHER
44 $32598001 A|)=FHAF LINEAR GUIDE
45 018301036 | 16|71 +3X10 BOLT, SOCKET M3X10
a7 542592001 4|RSRA— R RSR BASE
48 018501436 | 12{7+ =K b5Xi4 BOLT, SOCKET M5X14
49 062300416 | 24|7~oMm3x4 SCREW, PAN M3X4
58 070699800 4|z =7y re99z2 BALL BEARING, RADIAL 69927
59 532639001 4| raahs— BEARING COLLAR
60 542624001 A FXEAR POSITIONING PLATE
61 018401036 8l7+HEN +ax10 BOLT, SOCKET M4X10
62 018501236 4|7 FFE I b 5X12 BOLT, SOCKET M5X12
63 025050236 leSHHEFIIS WASHER, PLAIN M 5
64 028050246 42 H %25 WASHER, SPRING 2-5
65 062300816 8|+ ~am3xs SCREW, PAN M3X8
‘ 101 545101001 1| by FH =5 NI LABEL, 1 HEAD

N~ 102 545102001 1ryFFen—5~N2 LABEL, 2 HEAD
103 545103001 I a2 A - e LABEL, 3 HEAD
104 545104001 THrYTF =5 ~)L4 LABEL, 4 HEAD

N
155-941-118
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E2 . $t#EB3{% (BES-1240BC, 1241BC) / Needle bar mechanism (BES-1240BC, 1241BC)
/ Nadelistangenvorrichtung (BES-1240BC, 1 241BC)
/ Mécanisme de la barre a aiguille (BES-1240BC, 1241BC)
/ Mecanismo de la barra de aguja (BES-1240BC, 1241BC)

1-33
S N |
1-33-2 )
|{ 1.33-1 338 o 4., /
IW _/’(@‘, 1-40 191
l o' 104
—————— o 10

155-C41-118
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E2 . $14%RS{% (BES-1240BC, 1241BC) / Needle bar mechanism (BES-1240BC, 1241BC)
/ Nadelstangenvorrichtung (BES-1240BC, 1241BC)
/Mécanisme de la barre a aiguille (BES-1240BC, 1241BC)
/ Mecanismo de la barra de aguja (BES-1240BC, 1241BC)

REF.NO. CODE |aTy B AA NAME OF PARTS RV
1 $45504201 ALy — 212 3 NEEDEL BAR CASE ASSY, 12
1-1 $45505001 Alm) ey —212 NEEDLE BAR CASE, 12
1-2 $32584101 | 48|/ u&™ NEEDLE BAR
1-3 $32585001 | 48] ummkyamiii SPRING, COMPRESSION
1-4 118735002 | 48|w#% WASHER
1-5 $36153100 | 48|vvyarda RUBBER, CUSHION
1-6 $32587001 | 48|vamiFLAbvit- TOP DEAD CENTER STOPPER
1-7 018301036 | 48|7+ K k3x10 BOLT, SOCKET M3X10
1-8 §32588001 | 48| uKw &% NEEDLE BAR CLAMP
1-9 062350816 | 48|+ ~235x8 SCREW, PAN M3.5X8
1-10 545506000 AT TN b IY &2 FELT PACKING, 12
1-11 545507001 alzznrtyvziz FELT SUPPORT, 12
1-12 062400816 | 8|r~24x8 SCREW, PAN M4X8
1-13 025040136 | 8leS>HHzvavs WASHER, PLAIN $ 4
1-14 $45506000 | 4|zzarnivsoa FELT PACKING, 12
1-15 $36505001 | 48{AURY 1 v 7T o THREAD GUIDE, NEEDLE BAR
1-16 $36264001 | 48|7+k535x35 SET SCREW, SOCKET (FT) M3.5X3.5
1-17 $45508109 | 4|vTFAhis—1273 UPPER COVER ASSY, 12
1-18 545584101 4|« pzFmTi23 UPPER THREAD GUIDE ASSY, 12
1-19 $48399001 4lFH 1 F T2 INNER THREAD GUIDE, 12A
1-20 008400806 | 24|+ 3> z24x8 SCREW, TRUSS M4X8
1-21 $45512000 | 4|nTHni-12 LOWER COVER, 12
1-22 008400806 | 8|+~ 3 27axs SCREW, TRUSS M4X8
1-23 $45585001 Ao x4 r2F129 8 LOWER THREAD GUIDE ASSY, 12
1-23-1 544927001 | 48|+ s ziix SPRING
1-23-2 002300403 | 48|+ ~23x4 SCREW, PAN M3X4
1-24 008400806 | 8|+ k5 23axs SCREW, TRUSS M4X8
1-25 $45515001 Al ESFHAE L =2 NEEDLE BAR GUIDE RAIL, 12
1-26 062400816 | 20|+ ~24x8 SCREW, PAN M4X8
1-27 $45516001 4lr—23%L—I12 RAIL FOR CASE, 12
1-28 062401016 | 16|F~=4x10 SCREW, PAN M4X10
1-29 $45517001 IREC TV SPRING BRACKET
1-30 014400636 | 4|7+ 7 # 34%6 SET SCREW, SOCKET (CP) M4X6
1-31 $45518001 4lzrersa2 THREAD TAKE-UP SHAFT
1-32 532631001 4lzrevvrrivea THREAD TAKE-UP SHAFT BUSH
1-33 $32651001 | 48i7>ErL/i—%3 THREAD TAKE-UP LEVER ASSY
1-33-1 $32633000 | 48|7 > ErL/i— THREAD TAKE-UP LEVER
1-33-2 $32632000 | 48|F>E#ER THREAD TAKE-UP BOSS
1-33-3 546404001 | 96|+ ~am3x7 SCREW, PAN M3X7
1-34" 014400636 | 16|7+ 7 % axe SET SCREW, SOCKET (CP) M4X6
1-35 $45519001 FAESIES S DD XY, THR. TAKE-UP HOLDING SHAFT, 12
1-36 $32635001 alzrerkyIvia THREAD TAKE-UP HOLDING BUSH
1-37 $32637000 | 48|7rErHwT THREAD TAKE-UP HOLDING
1-38 $32638001 | 48{% v ¥ /5% SPRING
1-39 $15629011 | 483 > >/ UDAXKS NEEDLE, DBXK5 (#11)
1-40 $35632001 4le>4% %8 WASHER, PLAIN M8
1-41 $45520001 alc rzFan THREAD GUIDE, A 12
1-42 062400616 | 8|+ ~amaxe SCREW, PAN M4X6
2 018061636 | 16|77+l b6X16 BOLT, SOCKET M6X16
3 025060236 | 16|ES¥H%F2v6 WASHER, PLAIN M 6
4 028060246 | 16|/ 84 #3226 WASHER, SPRING 2-6
5 545532101 ANy E -2 EEAR NEEDLE BAR CASE BRACKET, R
6 545522101 AN —AREAL NEEDLE BAR CASE BRACKET, L
7 $32652001 glrzxxes PIN, W/SCREW
8 $32653001 8lrrxaryr NUT,
9 113431002 | 8|¥#x WASHER
44 $45523101 Aly=7#1 K320 LINEAR GUIDE, 320
155-C41-118
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E2 . §+4#5R9{% (BES-1240BC, 1241BC) / Needie bar mecha
/ Nadelstangenvorrichtung (BES-1 240BC, 1241BC)
/ Mécanisme de la barre & aiguille (BES-1240BC, 1241 BC)
/ Mecanismo de la barra de aguja (BES-1240BC, 1241BC)

nism (BES-1240BC, 1241BC)

ik
RETN
‘ 1.33-1 1 33-?! o—1.34

X 1-40
& 1-31
@

155-C41-118



E2 . $+# (% (BES-12408C, 1241BC) / Needle bar mechanism (BES-1240BC, 1241 BC)
/ Nadelstangenvorrichtung (BES-1240BC, 1241 BC)
/ Mécanisme de la barre & aiguille (BES-1240BC, 1241BC)
/ Mecanismo de la barra de aguja (BES-1240BC, 1241BC)

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
45 018301036 | 16|77+ # I +3X10 BOLT, SOCKET M3X10
47 542592001 4|RSRN = 2 RSR BASE
48 018501436 | 12|77+ +5X14 BOLT, SOCKET M5X14
49 062300416 | 24|+ ~aM3X4 SCREW, PAN M3X4
58 070699800 1877 26992z BALL BEARING, RADIAL 69927
59 532639001 4|y ns— BEARING COLLAR
60 542624001 d1FXAALZ POSITIONING PLATE
61 018401036 g7+ £l b ax10 BOLT, SOCKET M4X10
62 018501236 417+ b k5X12 BOLT, SOCKET M5X12
63 025050236 qlesHH2FI5 WASHER, PLAIN M 5
o4 028050246 4inxH¥Hz2-5 WASHER, SPRING 2-5
65 062300816 8l+~2amaxs SCREW, PAN M3X8
101 545101001 1M bhr T =N LABEL, 1 HEAD
102 $45102001 1y T =3 NN2 LABEL, 2 HEAD
103 545103001 1| b T+ nR—F X3 LABEL, 3 HEAD
104 545104001 1y FFri—5~0k4 LABEL, 4 HEAD
155-C41-118
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F1 . $t#UHRIRMEBIR (BES-940BC, 941BC) / Needle bar flip-up mechanism (BES-940BC, 941BC)

/ Nadelstangehochstellung (BES-940BC, 941BC)
/ Mécanisme de sautée de la barre a aiguille (BES-940BC, 941 BC)
/ Mecanismo del lanzador de barra de aguja {BES-940BC, 941BC)

%\\\\\\\

1-31 1-3

é%‘l 20

1.4

1-20

15

155-941-122
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F1.4HEEE) IR /EH (% (BES-940BC, 941BC) / Needle bar flip-up mechanism (BES-940BC, 941BC)
/ Nadelstangehochstellung (BES-940BC, 941BC)
/ Mécanisme de sautée de la barre & aiguille (BES-940BC, 941BC)
/ Mecanismo del lanzador de barra de aguja (BES-940BC, 941BC)

REF.NO. CODE QTY b Adq NAME OF PARTS RM
1 542646301 MNFITLIRYIPATE CHANGE BOX ASSY
1-1 S44697001 WFZ L THRY7A CHANGE BOX
1-2 544686001 1WFrxovhns—- CHANGE BOX COLLAR
1-3 014060632 2|7F F ABX6T A E SET SCREW, SOCKET (CP) MbX6
1-4 S44690001 1HLsvT b CAM SHAFT
1-5 517390001 11 FI Y H A CHANGE CAM
1-6 012500536 27+ ES5X5 SET SCREW, SOCKET (FT) M5X5
1-7 542632100 NIz E—%C7 3 PULSE MOTOR ASSY, C
1-8 018401236 AT H+F )N axi2 BOLT, SOCKET M4X12
1-9 028040246 4|5 aHFHR2-4 WASHER, SPRING 2-4
1-10 025040136 dlesH¥HzxraA74 WASHER, PLAINS 4
1-11 542628051 xvaxv—a BEVEL GEAR, A
1-12 014400636 2|7+ & 24x6 SET SCREW, SOCKET (CP) M4X6
1-13 517401051 MNexvaxvy—s CAM GEAR, B
1-14 014400636 2| 7H+ 7 K E4X6 SET SCREW, SOCKET (CP) M4X6
1-15 $32647001 1lFxyana—2 CHANGE ROLLER BASE
1-16 532648001 9lm L0k Y b CAM ROLLERSET
1-17 021500103 9|+ 15 NUT, 1 M5
1-18 028050246 gl/ix¥FAH 25 WASHER, SPRING 2-5
1-19 004401003 2|+ 7 3 Taxi0 SCREW, FLAT M4X10
1-20 544685001 AV RAS R Ay ks FLANGE BUSHING
1-21 014500832 2|7+ 4+ 515x8 SET SCREW, SOCKET (CP) M5X8
1-22 542630101 2|FT LU RS CHANE CASE BRACKET
1-23 $32598001 1z PHaR LINEAR GUIDE
1-24 018301036 A7 F Kk 3X10 BOLT, SOCKET M3X10
1-258 062300506 8|+ ~103x5 SCREW, PAN M3X5
1-26 S40727100 1|HEFr It -7 3 POTENTIOMETER ASSY
1-27 $42631000 1&EKF>2at—214% POTENTIOMETER PLATE
1-28 025100236 1eS¥HEFFII10 WASHER, PLAIN M 10
1-29 542645000 1Hxzov7-Y CHANGE PULLEY
1-30 014400636 217+ oK X 4ax6 SET SCREW, SOCKET (CP) M4X6
1-31 014300832 1|7+ oK 3 Mm3xs SET SCREW, SOCKET (CP) M3X8
2 $42445001 3| ENL T Z8X25 BOLT, SOCKET (5/P WASHER) M8X25
5 012400836 2|7+ EF4xX8 SET SCREW, SOCKET (FT) M4X8

155-941-122
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F2.

$Hist)RiRfEBa R (BES-1 240BC, 1241BC) / Needle bar flip-up mechanism (BES-1240BC, 1241BC)
/ Nadelstangehochstellung (BES-1 240BC, 1241BC)

/ Mécanisme de sautée de la barre a aiguille (BES-1240BC, 1241BC)

/ Mecanismo del lanzador de barra de aguja (BES-1 240BC, 1241BC)

1-27

1-36

17
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F2 . $H1E 4048 18 fERB1R (BES-1240BC, 1241BC)/ Needle bar flip-up mechanism (BES-1240BC, 1241BC)
/ Nadelstangehochstellung (BES-1240BC, 124180C)
/ Mécanisme de sautée de la barre 3 aiguille (BES-1240BC, 1241 BCO)
/ Mecanismo del lanzador de barra de aguja (BES-1240BC, 1241BC)

REF.NO. CODE |qTv B Ao NAME OF PARTS RV -

1 545524101 1|FTTHY Y R127 3 CHANGE BOX ASSY, 12

1-1 545526001 1|Fx PRy 7 X112 CHANGEBOX, 12

1-2 545529001 1LY T+ CAM SHAFT

1-3 17390001 1MFzona CHANGE CAM

1-4 012500536 2|7+ EZ5X5 SET SCREW, SOCKET (FT) M5X5
1-5 544685001 20wy ng FLANGE BUSHING

1-6 $42632100 1HAWAE-5CT X PULSE MOTOR ASSY, C

1-7 018401236 Al7F Kb baxiz BOLT, SOCKET M4X12

1-8 028040246 QA H 524 WASHER, SPRING 2-4

1-9 025040136 AlesH¥HxAT4 WASHER, PLAINS 4

1-10 $45095001 1[FvLfv—A BEVEL GEAR, A

1-11 014400636 2|7+ 7K ZaX6 SET SCREW, SOCKET (CP) M4X6
1-12 545099001 1|%F4 LFV—-B BEVEL GEAR, B

1-13 014060632 217+ FABXET R X SET SCREW, SOCKET (CP) M6X6
1-14 545530001 1WF I EY—A REDUCTION GEAR, A

1-15 $23651001 2|7FEZ6XEH A SET SCREW, SOCKET (FT) M6X6
1-16 0210603106 2113 ke NUT, 1 M6

1-17 012500536 2|7+ EZ5X%5 SET SCREW, SOCKET (FT) M5X5
1-18 545531001 1%/ 7%%—8 REDUCTION GEAR, 8

1-19 014400636 2t K 5a8X6 SET SCREW, SOCKET (CP) M4X6
1-20 $45533001 HeHdovy2h SENSOR SHAFT

1-21 012500536 1|7+ & 55%5 SET SCREW, SOCKET (FT) M5X5
1-22 545537001 1FTyanN—-2R1273 CHANGE ROLLER BASE ASSY, 12
1-22-1 545534001 1Fzyaa~N—A12 CHANGE ROLLER BASE, 12
1-22-2 047300642 2127V FE AW PIN, SPRING ROLL AW3

1-23 532648001 12{A L300V b CAM ROLLERSET

1-24 021500103 12§+ b1 25 NUT, 1 M5

1-25 028050246 | 12|/sxH¥H %25 WASHER, SPRING 2-5

1-26 545535101 NFTPHh—AFET CHANGE CASE BRACKET

1-27 545536101 1|\U=FHA F370 LINEAR GUIDE, 370

1-28 018301036 | 127+ 4L k3X10 BOLT, SOCKET Mi3X10

1-29 018300836 4|7+ K+ 3X8 BOLT, SOCKET M3X8

1-30 540727100 NEFvart—593 POTENTIOMETER ASSY

1-31 545538000 1|EF A A2 212 POTENTIOMETER PLATE, 12
1-32 062400616 2|+~2amaxe SCREW, PAN M4X6

1-33 S46830000 1|75y 7¥4v—812% PLATE, REDUCTION GEAR (B)
1-34 025100236 1jeS¥HRFII710 WASHER, PLAIN M 10

1-35 542645000 1M¥zv7-U CHANGE PULLEY

1-36 014400636 2|7+ 7K 3ax6 SET SCREW, SOCKET {CP) M4X6
1-37 525664000 1|3— KR #E CORD HOLDER, 6N

1-38 062400616 1|~ amaxs SCREW, PAN M4X6

2 542445001 4|7 F+HI T 28X25 BOLT, SOCKET (S/P WASHER) M8X25

<HREER by N H > < Using the transport for stopper>

11 546831001 1zvyasar+B FIXING BRACKET, B

12 018061636 6|7+ FEI FEX16 BOLT, SOCKET M6X16

13 028060246 Bl AR2-6 WASHER, SPRING 2-6

14 025060236 B|lbS¥HEFIIE WASHER, PLAIN M &

18 012400836 2|7 ESax8 SET SCREW, SOCKET (FT) M4X8
155-C41-122
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G1.#RLBA{% / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

49

< HGAB&
/ For Supply parts >
S
M

155-C41-201
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G1. 38 T % / Presser foot mechanism/ StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q'TY = NAME OF PARTS RM

1 542292101 4y ESDFLEY b TUBULARRQUND ARMSET, L
1-1 542291051 AUy ESYTFLY R TUBULAR ROUND ARM ASSY, L
1-2 32775000 i Ly v s e A SPRING, COMPRESSION
1-3 L0867 1003 8i+-+~+ ARIK5DB SCREW, PAN (/P WASHER) M3X5
1-4 542289101 glaFrEy FIXED PIN
1-5 S(3695001 R S WASHER, PLAIN 6
1-6 028060246 8l ¥ HTx26 WASHER, SPRING 2-6
1-7 542288001 8larrLn- FIXED LEVER
1-8 532885001 8L~k LEVER PIN
1-9 048020346 | 16}~ A JE2 RETAINING RING, E2
2 542295101 Alv vt/ FREY b TUBULAR ROQUND ARM SET, R
2-1 542294051 Al Y ESIFRTZ TUBULAR ROUND ARM ASSY, R
2-2 $32775000 4|77 FHT iR SPRING, COMPRESSION
2-3 U08671003 8|+ A+ L A3X5DB SCREW, PAN (5/P WASHER) M3X5
2-4 542289101 8laF 1 FIXED PIN
2-5 S03695001 8 ¥ xe WAGSHER, PLAIN 6
2-6 028060246 BlixTH %26 WASHER, SPRING 2-6
2-7 542288001 BlaF1iL/- FIXED LEVER
2-8 532885001 8lLnN—-E LEVER PIN
2-9 048020346 | 16|+ X JE2 RETAINING RING, E2

<z T ) 7285X410mm > <Sewing area "285X410mm” >
17 $42330001 A1V 7 730X437 £ TUBULAR FRAME SET, 30X43
17-1 $42331001 A\h 7T 730X43%7 % SQUARE FRAME ASSY, 30X43
17-1-1 532798001 4loosans— COLLAR
17-1-2 $32799001 A4\ LAY M4 NUT, M4
17-1-3 $33802001 4179 LA 2T Ma SCREW, V4
17-1-4 536043000 HNT77IDNR SPRING, COMPRESSION
17-2 $42334001 8|vy2oh+FIip HCLDER, D
17-3 062401416 | 16|+ ~34x14 SCREW, PAN M4X14
17-4 021400206 | 16|22 13V b4 NUT, 2 M4

"USAR R,

—EBA 7S 3 L E& " |“ For USA & option parts for general ”

< T ) 785X100mm> < Sewing area “85X100mm” >
21 539101001 8|UwT Y —107 % TUBULAR FRAME ASSY, 10
21-1 539103001 8|v V7 —~10V b OUTER TUBULAR FRAMIE, 10
21-2 532798001 BP9 AhT— COLLAR
21-3 $3279%001 8wy A+FY VA NUT, M4
21-4 533802001 8l7vvaxima SCREW, M4
21-5 $36043000 glooanz 'SPRING, COMPRESSION
21-6 $39104001 16|y 22RFY7C HOLDER, C
21-7 061300616 | 24]# 5 23X6 SCREW, FLAT M3X6

<#B3 T U 7115X130mm> <Sewing area "115X130mm"” >
21 $39105001 By v 7T —137% TUBULAR FRAME ASSY, 13
211 $39107001 81Y YTy —13/ b OUTER TUBULAR FRAME, 13
21-2 $32798001 glrovAnz—~ COLLAR
21-3 $32799001 87y v+ bma NUT, M4
21-4 $33802001 7o AZXIME SCREW, M4
21-5 536043000 8lzv3aunz SPRING, COMPRESSION
21-6 $39104001 | 16|wvwoH+7C HOLDER, C :
21-7 061300616 | 24|¥>13X6 SCREW, FLAT M3X6
155-C41-201
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G1. ¥ I RIR / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/Mecanismo de |la prensa tela

21

REF.NQ. CODE Q'TY LA NAME OF PARTS RM|
" USA, EC, MEXa A " For USA, EC, MEX
—HBEEr T 3 B " & option parts for general ”
<#HP T 7285X4T0mm> <Sewing area "285X410mm” >
23 542330001 41077 730%437 2 TUBULAR FRAME SET, 30X43
23-1 542331001 4|79 74730X437 2 SQUARE FRAME ASSY, 30X43
23-1-1 $327980C01 A7 72275~ COLLAR
23-1-2 532799001 AT 2 AFY M4 NUT, M4
23-1-3 $33802001 4179 2 X FTM4 SCREW, M4
23-1-4 536043000 4T3 SPRING, COMPRESSION
23-2 542334001 8|vvy2ohnrsD HOLDER, D
23-3 062401416 | 16|+ ~24x14 SCREW, PAN M4X 14
23-4 021400206 | 16{23 2+ 4 NUT, 2 M4
<H#HI U 7S160mm> <Sewing area “@160mm”> | N
96 549377001 8lvvyTs—18732 TUBULAR FRAME ASSY, 16
96-1 549378001 B|WY Ty 16 F TUBULAR FRAME, 16 INNER
96-2 549371001 B|wT T —16Y b ROUND FRAME, 16 OQUTER
96-3 $32798001 BI7osxhns~ COLLAR ‘
96-4 $32799001 | 8|77 v x3v kma NUT, M4 —
96-5 $33802001 877 AxTMa SCREW, M4
96-6 $36043000 8[7v3amnix SPRING, COMPRESSION
96-7 549379001 | 16|V w7 h+ Ut HOLDER, E
96-8 062300616 | 48|+ ~am3xé SCREW, PAN M3X6
<HHTYVT7TS190mm> <Sewing area "sa190mm-"> __________ N
26 549380001 8vvoo—1993 TUBULAR FRAME ASSY, 19
96-1 549381001 By —t9 F TUBULAR FRAME, 19 INNER
96-2 549375001 Biw77—19v b+ ROUND FRAME, 19 QUTER
96-3 532798001 8|7y anz— COLLAR
96-4 532799001 877 A5 b4 NUT, M4
96-5 533802001 (7o xxiMma SCREW, M4
96-6 536043000 Bimosamniz SPRING, COMPRESSION
96-7 $49379001 | 16|vw D oAhFJE HOLDER, E
96-8 062300616 | 48+~ M3X6 SCREW, PAN M3X6
“FTn ” OPTIO N PARTS “ D
<HERITY7230mm> <Sewing area "@30mm” >
41 515623000 47908/, 79 —07 TUBULAR ROUND FRAME, TFA-07
<#EHT U F7S50mm> <Sewing area “@50mm” >
41 $15624000 41290%F /79 =09 TUBULAR ROUND FRAME, TFA-09
<HEHTU7280mm> <Sewing area "@80mm" >
41 515625000 417240F /749 -12 TUBULAR ROUND FRAME, TFA-12
<HHEIU7S110mm> <Sewing area “@110mm” >
41 515626000 MT7IO0F/ 7715 TUBULAR ROUND FRAME, TFA-15
<#H#yI)72140mm> <Sewing area "@140mm" >
41 535655001 4{7on0ts77-18 TUBULAR ROUND FRAME, TFA-18
<#EH T 1) 7205X200mm > <Sewing aria “205X200mm” >
46 515627000 41790% /T —28X24 TUBULAR ROUND FRAME, TFA-24X24
<H#H®IT U 7285X215mm> <Sewing aria “285X215mm"” >
46 515628000 A\ 77 A%/ 77 —24X30 ' TUBULAR ROUND FRAME, TFA-24X30
<HHI U 7410X260mm > < Sewing aria "410X260mm"” >
46 536495001 A 77T /T —32X45 TUBULAR ROUND FRAME, TFA-32X45
155-C41-201



G1.48 I (% / Presser foot mechanism / StoffdriickerfuBB / Mécanisme de pied presseur
/ Mecanismo de |la prensa tela

REF.NO. CODE QTY [ NAME OF PARTS RiVI

"ATaEg” " OPTION PARTS ”
<HH T 730X50mm > < Sewing area "30X50mm" >

21 $44700001 474 -057 2 TUBULAR FRAME ASSY, 05

21-2 $32798001 477205 COLLAR

21-3 $32799001 4|77 AV M4 NUT, M4

21-4 $33802001 J 77 ATV SCREW, M4

21-5 536043000 4looagnz SPRING, COMPRESSION

21-6 539104001 8wy aFric HOLDER, C

21-7 061300616 | 24{% 5 13x6 SCREW, FLAT M3X6
<fEg T ) 755X70mm> <Sewing area "55X70mm" >

21 $44703001 Ay Iy —077 2 TUBULAR FRAME ASSY, 07

21-2 532798001 AT ART— COLLAR

21-3 $32799001 4|77 AFY M4 NUT, M4

21-4 $33802001 4179 S AR IM4 SCREW, M4

21-5 $36043000 4753z SPRING, COMPRESSION

21-6 $39104001 8|vyouhFiC HOLDER, C

21-7 061300616 | 24|45 33X6 SCREW, FLAT M3X6
"R EERS " For Supply parts
<S$=8mm,L=21mm> <S$=8mm,L=21mm>

49 533207000 1NW29F3amtrari2 ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S=8mm,L=23mm>

49 533208000 1Mo Faoterriz3 ADJUSTING SCREW, 23
<S=8mm,L=27mm> <S=8mm,L=27mm>

49 $33209000 R EEE R E Sy ADJUSTING SCREW, 27
<$=8mm,L=31mm> <S$=8mm,L=31mm>

49 $29634001 W7o FsuEyadL ADJUSTING SCREW, L

155-C41-201
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G2 . R T 8% / Presser foot mechanism / Stoffdriickerfu3 / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

"FTavEm

< HERARR
/ For Supply parts >

@&Ww

L
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G2 . 4 T (& / Presser foot mechanism / StoffdriickerfuB / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE QTY B XA NAME OF PARTS R
3 $49261001 1Nes527397L—~5h47 2 HOLDER BASE FAME ASSY, 4
341 549262001 1eES7239 7L —4AL4cy i HOLDER BASE FRAME ASSY, 4C
3-1-1 549263001 1leso23970L—44C HOLDER BASE FRAME, 4C
3-1-2 542304000 3|rxUIHTINRY FELT, Y
13-2 542315001 eSSy Tl —4l HOLDER BASE FRAME, L
3-3 542316001 1|les3723970L—4AR HOLDER BASE FRAME, R
3-4 542324000 2|7 —AlbirY 1 ER FRAME CONNECTING PLATE, R
3-5 542297001 12lh9 Y Ve NUT, SQUARE Mb
3-6 018061036 | 12|77+ FJL +6X10 BOLT, SOCKET M6X10
3-7 025060236 | 12{eZHHRXF21TE WASHER, PLAIN M 6
3-8 018401436 8|7 +#HJL +ax14 BOLT, SOCKET M4X14
3-9 025040236 BleS¥AxFIIA WASHER, PLAIN M 4
3-10 $42321001 AlZL—LL2FYA4R2F7 % FRAME CONNECTING PLATE ASSY, F
3-1 018401236 | 32(7FF N hax12 BOLT, SOCKET M4X12
3-12 025040236 | 32|ez¥#HxF1v4 WASHER, PLAIN M 4
3-13 $42326001 Sles7o rUYrIL—AT7 3 HOLDER BASE SETTING FRAME ASSY
3-14 060401016 | 150,34 > Fax10 SCREW, BIND M4X10
<#23 T ) 7285X410mm> < Sewing area “285X410mm” >
16 $43473001 Ales730x437 % SQUARE FRAME SET, 30X43
16-1 542331001 AlH 47 730X437 2 SQUARE FRAME ASSY, 30X43
16-1-1 532798001 A7 ANT— COLLAR
16-1-2 532799001 4179 A+ b M4 NUT, M4
16-1-3 $33802001 4|77 AR IME SCREW, M4
16-1-4 536043000 4lo a3y iz SPRING, COMPRESSION
16-2 543471001 4|57 7Hh+7BL HOLDER, BL
16-3 543472001 4|5 798I TBR HOLDER, BR
16-4 062401216 | 16|+ ~3MaX12 SCREW, PAN M4X12
16-5 021400206 | 16|22+ 4 NUT, 2 M4
<#E§ T 1) 7450X305mm > < Sewing area “"450X305mm” >
18 533804101 4|e 57 730%487 2 SQUARE FRAME SET, 30X48
18-1 532795101 4|h 7 730%487 2 SQUARE FRAME ASSY, SPFA-30X48
18-1-1 532798001 72 AND— COLLAR
18-1-2 $32799001 4|79 v 2FY M4 NUT, M4
18-1-3 $33802001 4|17y AR TMA SCREW, M4
18-1-4 536043000 41T AR SPRING, COMPRESSION
18-2 533805001 A 577 HFFAR HOLDER, AR
18-3 533806001 4579 nFTAL HOLDER, AL
18-4 062401216 | 16|Fr~zmaxi2 SCREW, PAN M4X12
18-5 021400206 | 16|22+ 4 NUT, 2 M4
" USAm,
—gE 4 7L 3 & " | ¥ For USA & option parts for general ”
<gg Ty 7285X410mm> <Sewing area “285X410mm™ >
16 543473001 4157 730X437 X SQUARE FRAME SET, 30X43
16-1 542331001 4| H 77 4730X437 2 SQUARE FRAME ASSY, 30X43
16-1-1 $32798001 470 ANnT— COLLAR
16-1-2 $32799001 4|77 3 A4V M4 NUT, W4
16-1-3 $33802001 4|77 A% IMA SCREW, M4
16-1-4 536043000 4|73 E SPRING, COMPRESSION
16-2 $43471001 Ale5TF o H+7BL HOLDER, BL
16-3 $43472001 4577 h+7BR HOLDER, BR
16-4 062401216 16|+ ~2Mmax12 SCREW, PAN M4X12
16-5 021400206 | 162> 157 b4 NUT, 2 M4
155-C41-201
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G2 . #TBIf% / Presser foot mechanism / Stoffdriickerfu? / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

" 47 3 —m T — — —

1 —
/ OPTION PAFES/ - % 0.4

< #SRAEA
/ For Supply parts >

25
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G2 .48 I B8{% / Presser foot mechanism / Stoffdrickerfu / Mécanisme de pied presseur
/Mecanismo de la prensa tela

REF.NO. CODE Q'TY S NAME OF PARTS
" ECH, MEXR & U
—@mEEA TS a8 " |” For EC, MEX & option parts for general ”
<fE3iT ) 7285X410mm> < Sewing area "285X410mm” >
16 $43473001 8|57 730x437 2 SQUARE FRAME SET, 30X43
16-1 $42331001 8177 7730X437 X SQUARE FRAME ASSY, 30X43
16-1-1 $32798001 8|07 AHT— COLLAR
16-1-2 $32799001 8|77 aFT M4 NUT, M4
16-1-3 533802001 B|7 7L AxTIMA SCREW, M4
16-1-4 536043000 8|7oamnx SPRING, COMPRESSION
16-2 S43471001 8lez77Hn+U8L HOLDER, BL
16-3 543472001 8le>7 74+ VBR HOLDER, BR
16-4 062401216 | 32[F+~2M4xX12 SCREW, PAN M4X12
16-5 021400206 | 32(2> a7+ /b4 NUT, 2 M4
TATY AR * OPTION PARTS ”
<TAFERATE > < For settting the holder base assy >
19 546999001 8/ ~v3IxIM4AB KNOB SCREW, M4B
20 549267001 1|7rearm947 i SASHES FRAME ASSY, 4
20-1 549269001 242229304 SASHES FRAME, HORIZONTAL
20-2 542317001 2|89 8F SASHES FRAME, VERTICAL
20-3 $32791000 | 10{# 52271007290 CLIP, 290
20-4 $36408000 Bl a271UW7220 CLIP, 220
20-5 060401016 16|/31 > Fax10 SCREW, BIND M4X10
<Pz 7S175mm> <Sewing area “@175mm" >
24 515642001 dlzr79n ROUND FRAME, SPF-21
<#%IY7@210mm> <Sewing area "@210mm"“ >
24 515646001 4|x>74925 ROUND FRAMIE, SPF-25
<#slT Y 7205X200mm > < Sewing area “205X200mm" > P
26 $15650001 4iHh 7T 24X24 SQUARE FRAME, SPFA-24X24
<RI 7A5X170mm> <Sewing area “415X170mm" >
26 515654001 4|H v 74745X23 SQUARE FRAME, SPFA-45X23
<HER T U 7415X215mm > < Sewing area “"415X215mm” >
26 $15658001 d\H 779 45X27 SQUARE FRAME, SPFA-45X27
<#EH T U 7415X260mm > <Sewing area “"415X260mm"“ >
26 $15660001 4|54 77 45X32 SQUARE FRAME, SPFA-45X32
T HCES " " For Supply parts
<S=8mm,L=21mm> <S=8mm,L=21mm>
49 $33207000 PfZe2Famtrxin ADJUSTING SCREW, 21
<$=8mm,L=23mm> <S$=8mm,L=23mm>
49 533208000 1M72F35r223 ADJUSTING SCREW, 23.
<S=8mm,L=27mm> <S=z8mm,L=27mm?>
49 533209000 1 wesFaserarizy ADJUSTING SCREW, 27
<S=8mm,L=31Tmm> <S=8mm,L=31mm>
49 $29634001 7oFantyzxdL ADJUSTING SCREW, L
155-C41-201
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 G3 . $T.E{% / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur

/ Mecanismo de la prensa tela

36

< WIS HERE
/ For Supply parts >

@ﬂg

L
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G3 . #% T 1% / Presser foot mechanism / Stoffdriickerfu / Mécanisme de pied presseur
/ Mecanismo de la prensa tela

REF.NO. CODE Q1Y A NAME OF PARTS R

3 $49261001 1793 7L —hL47 3 HOLDER BASE FAME ASSY, 4

3-1 549262001 1es793m7b—4L4C7 2 HOLDER BASE FRAME ASSY, 4C

3-1-1 549263001 1es2o3w 7L -4L4AC HOLDER BASE FRAME, 4C

3-1-2 $42304000 3|ARYIFTINRY FELT, Y

3-2 $42315001 1fes72am7L—-il HOLDER BASE FRAME, L

3-3 $42316001 HeF773 7L —4R HOLDER BASE FRAME, R

34 542324000 2|7L—4Llb YL ER FRAME CONNECTING PLATE, R

3-5 542297001 12{Hh 7+ +MB NUT, SQUARE M6

3-6 018061036 | 12| 7++K 1 b6x10 BOLT, SOCKET MéX10

3-7 025060236 | 12|e5>F#HRF27U6 WASHER, PLAIN M 6

3-8 018401436 8| FFFNL Faxr4 BOLT, SOCKET M4X14

39 025040236 lesv¥HixFama WASHER, PLAIN M 4

3-10 542321001 A7 —LL2FYALEFT7 2 FRAME CONNECTING PLATE ASSY, F

3-11 018401236 | 32|7FHRJF4ax12 BOLT, SOCKET M4aX12

3-12 025040236 | 32|b>¥HRrFLI4 WASHER, PLAIN M 4

3-13 $42326001 Bles77 by IL—5h73 HOLDER BASE SETTING FRAME ASSY

3-14 060401016 | 15(/¥1 > F4X30 SCREW, BIND M4X10
" AT a B ” OPTION PARTS
<7 EQHEEA> <For holding the Spider net frame >

30 515612000 QTESAFTLT7 SPIDER NET FRAME HOLDER, PFH2-2
<#EET U 7o330mm> <Sewing area "30mm" >

31 515613000 4|loE/s XT7—07 SPIDER NET FRAME, SPFH-07

36 515618000 AlFHT7—07 INNER ROUND FRAME, SPF-07
<#HHT ) 7S50mm> <Sewing area "50mm" >

31 $15614000 4loxs 27709 SPIDER NET FRAME, SPFH-09

36 515619000 4 FH7 9 -09 INNER ROUND FRAME, SPF-09
<fERT) 7280mm> <Sewing area “80mm” >

31 S15615000 dlrE'SRTT—12 SPIDER NET FRAME, SPFH-12

36 515620000 AlFHT o —12 INNER ROUND FRAMIE, SPF-12
<L) 7S110mm> <Sewing area "110mm” >

31 515616000 AEESRTZ -5 SPIDER NET FRAME, SPFH-15

36 515621000 4jFHhTF7—15 INNER ROUND FRAME, SPF-15
<) 73140mm> <Sewing area “140mm” >

31 $15617000 4l €/ AT —18 SPIDER NET FRAME, SPFH-18

36 $15622000 4lrH77-18 INNER ROUND FRAME, SPF-18
" g AR "  For Supply parts ”
<S=z8mm,L=21Tmm> <S=8mm,L=21Tmm>

49 $33207000 172 F3efri2l ADJUSTING SCREW, 21
<S=8mm,L=23mm> <S$=8mm, 1 =23mm>

49 533208000 HoeFaoerxv23 ADJUSTING SCREW, 23
<S$=8mm,L=27mm> <S5 =8mm,L=27Tmm>

49 $33209000 17oFamk12xy27 ADJUSTING SCREW, 27
<S=8mm,L=31mm> <S=8mm,L=31Tmm>

49 $29634001 1|7oFamevaiL ADJUSTING SCREW, L

155-C41-201
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G4 . ITBA% (F 72 3 > BBR) / Presser foot mechanism (Option parts)

/ Stoffdriickerful3 (Sonderzubehér) / Mécanisme de pied presseur (Pigces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

29
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G4 . F IR (# 7 3 > BR&R) / Presser foot mechanism (Option parts)

/ Stoffdrickerfu (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)

/Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE _ |QTY £ X1 NAME OF PARTS RM}
53 536400001 4 r—-LD2 49X NAME FRAME ASSY
53-1 536399001 A x—4LF73A914 NAME FRAME PLATE
53-2 520012001 4| AN—1 SPACER
53-3 509823101 AL RTL—hT 2 SLIDE PLATE ASSY
53-4 509830101 411 71 (A) SPRING, PLATE A
53-5 509827001 Al HIT ZAN—H SPACER, PRESSER
53-6 509828101 4|72 44T FRAME PRESSER PLATE
53-7 062671014 | 28|+ ~3357-40X10 SCREW, PAN SM3.57-40X10
53-8 028350243 2B/ RYHF2-35 WASHER, SPRING 2-3.5
53-9 025350236 12|65 HEF21935 WASHER, PLAIN M 3.5
<HSI Y T7S105mm> < Sewing area "@105mm” >
54 $32945001 &7 A2 HOOP ASSY, A
<HERIVF275mm> <Sewingarea "@75mm” >
55 532946001 4i7 987 3 HOGP ASSY, B
<H|PIT U FAS25mm> <Sewing area "@25mm"” >
56 532947001 Al ves i HOOP ASSY, C
<RI UTFE0X25mm> < Sewing area "60X25mm” >
57 $32948001. 417909 % HOOP ASSY, D
: <H#H LT 725X60mm > <Sewing area “25X60mm" >
58 $32949001 4i79E7 3 HOOP ASSY, E
<#sT 1) 7B5X60mm > < Sewing area "83X60mm" >
59 509848001 LA G SV A B MAGNETIC CLAMP, 70X90
<#HITH 7120X50mm> <Sewing area “120X50mm” >
60 157340101 4|F T 73X67 3 HGOOP ASSY, 3X6
FEBIT 1) 755X25mm <Sewing area "55X25mm” >
61 $30580001 47 vGo = HOOP ASSY, G
"R AR " For supply parts "
<HA~G, B3IX6AH*FEERS > | <Common parts for “Hoop A~G & 3X6>
54-1 121764001 4l Lk SPRING
54-2 021670203 4y+v b2 32357 NUT, 25M3.57
155-C41-201
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G5 . T BifR (7 a3 > 8&) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdér) / Mécanisme de pied presseur (Pigces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)
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G5 . R I B{% (+ 7 3 > EB&R) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE |[o7Tv By Aq NAME OF PARTS RMVY
<RI ) 7220X225mm > < Sewing area "220X225mm" >
67 544715001 8|42 23X247 2 TUBULAR FRAME SET, 23X24
67-1 544714001 Blh ¥ 77 23X24% 2 SQUARE FRAME ASSY, 23X24
67-1-1 532798001 8|7y ANnS— COLLAR
67-1-2 $32799001 B|77 AT Y P4 NUT, M4
67-1-3 533802001 87y v xxvma SCREW, M4
67-1-4 $36043000 8|7 rayinx SPRING, COMPRESSION
67-2 532797001 10|V Y29 AhF+9A HOLDER, A
67-3 062401416 | 32|+~aoax1a SCREW, PAN M4X14
67-4 021400206 | 32|23+ ka4 NUT, 2 M4
<RI U T7225X215mm> < Sewing area "225X215mm"” >
68 544716001 4leZ 7 723X247 £ SQUARE FRAME SET, 23X24
68-1 S44714001 A\ H7 0 723X247 2 SQUARE FRAME ASSY, 23X24
68-1-1 532798001 4 05 AHT— COLLAR
68-1-2 $32799001 4|77 % AFY b4 NUT, M4
68-1-3 $33802001 41799 X 3TMa SCREW, M4
68-1-4 $36043000 41773/ % SPRING, COMPRESSION
68-2 544734001 AMEZ72h+JCR HOLDER BASE CLAMP, CR
68-3 S44733001 ez 9Ah+F7CL HOLDER BASE CLAMP, CL
638-4 062401216 16| ~amaxs2 SCREW, PAN M4X12
68-5 021400206 16{2 2+ +4 NUT, 2 M4
<RI 7220X415mm> <Sewing area "220X415mm"” >
69 S44720001 VT 23X437 % TUBULAR FRAME SET, 23X43
69-1 S44719001 &\ h4o7723X437 % SQUARE FRAME ASSY, 23X43
69-1-1 532798001 § - 4|77 4Ah5— COLLAR
69-1-2 $32799001 4|72 % A+ FMA NUT, M4
69-1-3 $33802001 4|79 o 2 R TM4 SCREW, M4
69-1-4 $36043000 41773001 % SPRING, COMPRESSION
69-2 532797001 8lvvash+iA HOLDER, A
69-3 062401416 16|+ ~25Xx14 SCREW, PAN M4X14
69-4 021400206 | 16{23 2+ 4 NUT, 2 M4
<#ET ) 7415X220mm > < Sewing area "415X220mm” >
70 $44721001 Al =574 23%437 2 SQUARE FRAME SET, 23X43
70-1 544719001 A1Hh 77 723x437 % SQUARE FRAME ASSY, 23X43
70-1-1 $32798001 402 AhT— COLLAR
70-1-2 532799001 4|99 2+ bva NUT, M4
70-1-3 $33802001 4|70 AT MA SCREW, M4
70-1-4 536043000 ARy Er A= Ry FAS-3 SPRING, COMPRESSION
70-2 543471001 Ales 798+ FBL HOLDER, BL
70-3 $43472001 Ale3 72 h+JBR HOLDER, BR
70-4 062401216 16|+ ~amaxi12 SCREW, PAN Mi4X12
70-5 0214002086 16|22+ 4 NUT, 2 M4
<P T 7285X270mm> < Sewing area "285X270mm" >
71 $44725001 8|V T7730%X287 3 TUBULAR FRAME SET, 30X28
71-1 544724001 BlAv7730%28%7 2 SQUARE FRAME ASSY, 30X28
71-1-1 $32798001 Blov v XxhS— COLLAR
71-1-2 532799001 8|7 v AFY ML NUT, M4
71-1-3 $33802001 (77 xxiMa SCREW, M4
71-1-4 536043000 8|77 amini SPRING, COMPRESSION
71-2 $42334001 16|y w290+ 7D HOLDER, D
71-3 062401416 | 32|+ ~=24x14 SCREW, PAN M4X14
71-4 021400206 | 32{2i a2+ +4 NUT, 2 M4
155-C41-201
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G5 . I TEF (72 3 > 8E) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Pieces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)
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G5 . BT 8% (+ 7 ¥ 3 > &B&) / Presser foot mechanism (Option parts)
/ stoffdrickerfuB (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE B NAME OF PARTS
<fE@ T ) 7270X285mm > <Sewing area "270X285mm" >
72 544726001 4|e 57 730%287 X SQUARE FRAME SET, 30X28
72-1 $44724001 4 v 7o30%287 2 SQUARE FRAME ASSY, 30X28
72-1-1 532798001 Magutns- COLLAR
72-1-2 $32799001 4|77 LA+ F NS NUT, M4
72-1-3 $33802001 4lra 2z ima SCREW, M4
72-1-4 $36043000 47739 1ix SPRING, COMPRESSION
72-2 $33805001 dlesaohsrFar HOLDER, AR
72-3 $33806001 dlesavh+TAL HOLDER, AL
72-4 062401216 | 16|F~23M4x12 SCREW, PAN M4X12
72-5 021400206 | 16{2>27Y 14 NUT, 2 M4
< T ) 7385X410mm> <Sewing area “385X410mm” >
73 S44730001 40V 77 40X437 E TUBULAR FRAME SET, 40X43
73-1 544729001 4lh o 9a0xa37 2 SQUARE FRAME ASSY, 40X43
73-1-1 532798001 4o AT~ COLLAR
73-1-2 $32799001 4|74 L AFY 4 NUT, M4
73-1-3 533802001 IR AV ST T SCREW, M4
73-1-4 $36043000 4l7oamiix SPRING, COMPRESSION
73-2 542334001 8|vyRoaFID HOLDER, D
73-3 062401416 | 18|+ ~34x14 SCREW, PAN M4X14
73-4 021400206 16292V 4 NUT, 2 M4
<#3 T J 7415X385mm> < Sewing area "415X385mm” >
74 $44731001 4ic S 74 40X437 % SQUARE FRAME SET, 40X43
74-1 544729001 41H 7 7 780%437 2 SQUARE FRAME ASSY, 40X43
74-1-1 532798001 4759 AHhT~ COLLAR
74-1-2 532799001 A1 T7 LAY FMA NUT, M4
74-1-3 $33802001 Al 77 v A FINE SCREW, M4
74-1-4 536043000 4[773/8% SPRING, COMPRESSION
74-2 S43471001 Ales77H+7BL HOLDER, BL
74-3 $43472001 dles7vHm+7 78R HOLDER, BR
74-4 062401216 | 16]|F~Max12 SCREW, PAN M4X12
74-5 021400206 16|23+ +4 NUT, 2 M4
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G6 . {RIBB{®R (4 7 3 &) / Presser foot mechanism (Option parts)
/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela {Piezas opcionales)
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G6 . IRTEHER (4 7 = > EBE) / Presser foot mechanism (Option parts)

/ StoffdriickerfuB (Sonderzubehér) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE__ |QTY ErAq NAME OF PARTS RM|
80 549342001 4|8/ AELT2 72 SPIDER NET FRAME HOLDER ASSY
80-1 549343001 AR/ AT12TT X SCREW ASSY, 5-NET FRAME
80-2 549345001 16| 7/ A4 1 AN—H SPACER, S-NET FRAME
80-3 S46999001 | 16|V~ 3% IM4B KNOB SCREW, M4B
80-4 026040136 | 16|c>HHxaH %4 WASHER, PLAINS 4
80-5 021400206 | 162531+ +a NUT, 2 M4
80-6 549346001 47T/ 2H 1T T HOLDER, 1
80-7 549347001 dlvx s/ REAHFT2 HOLDER, 2
80-8 062400816 | 16|+ ~24X8 SCREW, PAN M4X8

<HEHIT U 7S50mm> < Sewing area "@50mm"“ >
81 $49348001 4|7 T/ AT —05 SPIDER NET FRAMIE, 05
90 549349001 8lw77—057 2 ROUND FRAME ASSY, 05
90-1 549351001 B|ww7—05/ b ROUND FRAME, 05 CUTER
90-2 549352001 8|77 —057F ROUND FRAME, 05 INNER
90-3 $32798001 g|7vixAT- COLLAR
90-4 $32799001 8|77 A+ Y bMa NUT, M4
90-5 $33802001 BT o L ARIMA SCREW, M4
90-6 $36043000 g|7vaAiix SPRING, COMPRESSION
<gsT ) 7S70mm> <Sewing area "@70mm” >
81 549353001 4\7x®/ X797 —07 SPIDER NET FRAME, 07
90 549354001 8|77y —077 % ROUND FRAME ASSY, 07
90-1 549356001 Blwu77—07/ | ROUND FRAME, 07 OUTER
90-2 549357001 B|w I —072F ROUND FRAME, 07 INNER
90-3 $32798001 81793 2Ano— COLLAR
90-4 $327992001 8|72 AFY M4 NUT, M4
90-5 533802001 Bi7v v XxxIM4 SCREVV, M4
90-6 $36043000 g|7vamiixn SPRING, COMPRESSICN
<#EHT ) 7S100mm> <Sewing area “@100mm” >
81 549358001 47 F /S 27910 SPIDER NET FRAME, 10
90 $49359001 8w 7 —107 % ROUND FRAME ASSY, 10
90-1 549361001 giwAT77—10VY b ROUND FRAME, 10 QUTER
90-2 $49362001 g|x77—107F ROUND FRAME, 10 INNER
90-3 532798001 B|7vLAhT— COLLAR
90-4 $32799001 8|77 A+ VA NUT, M4
90-5 533802001 8|77 LA IMA SCREW, M4
90-6 536043000 Bl7vyamiix SPRING, COMPRESSION
<iE$lr ) 7E130mm> <Sewing area "@130mm" >
81 S$49363001 i/ 27713 SPIDER NET FRAME, 13
90 549364001 8lwiv—137 3% ROUND FRAME ASSY, 13
90-1 549366001 w7y —13v ROUND FRAME, 13 OUTER
90-2 549367001 8wy -13uF ROUND FRAME, 13 INNER
90-3 $32798001 8|77 AHnT— COLLAR
90-4 $32799001 8|77 A7V M4 NUT, M4
90-5 533802001 8177 AXTME SCREW, M4
90-6 536043000 8|7o3miix SPRING, COMPRESSION
155-C41-201
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G6 . TEE (7 3 8&) / Presser foot mechanism (Option parts)
/ Stoffdriickerfu3 (Sonderzubehor) / Mécanisme de pied presseur (Piéces en option)

/ Mecanismo de la prensa tela (Piezas opcionales)
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G6 . IR T &R (F 7 > 3 > EB&4) / Presser foot mechanism (Option parts)
/ stoffdriickerfuB (Sonderzubehdr) / Mécanisme de pied presseur (Piéces en option)
/ Mecanismo de la prensa tela (Piezas opcionales)

REF.NO. CODE QTY [ I ¢ NAME OF PARTS RM

<#gT r7a160mm> <Sewing area "@160mm” >

a1 549368001 A7 E /S RATT7—16 SPIDER NET FRAME, 16

a0 $49369001 8|lvNT7—167 % ROUND FRAME ASSY, 16

90-1 $49371001 8lwr7o—16Y b ROUND FRAME, 16 OUTER

90-2 $49372001 8ivT7—16TF ROUND FRAME, 16 INNER

90-3 532798001 8|7 rAT~ COLLAR

90-4 $32799001 8|77 AF Y M4 NUT, M4

90-5 $33802001 8172 AXIUM4 SCREW, M4

90-6 $36043000 8|7oEMmNR SPRING, COMPRESSION
<#H T 7@190mm> <Sewing area “@190mm"” >

95 $49373001 8lwiTv7—197 3 ROUND FRAME ASSY, 19

95-1 549375001 8|lwL27—19V b ROUND FRAME, 19 OUTER

95-2 549376001 8|wilT o —19%F ROUND FRAME, 19 INNER

95-3 $32798001 8|77 AN — COLLAR

95-4 $32799001 BI7o L AFY bNV4E NUT, M4

95-5 $33802001 Bl74o oA xTMa SCREW, M4

95-6 536043000 g|7vamx SPRING, COMPRESSION

155-C41-201
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. ¥ L4 B3k / Presser foot lifter mechanism / Stoffhalterhebervorrichtung

/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

39
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H . 48T F4 8%/ Presser foot lifter mechanism / Stoffhalterhebervorrichtung
/ Mécanisme de leveur du pinceur / Mecanismo del levantador de ménsula de trabajo

REF.NO. CODE Q'TY B XA NAME OF PARTS R

1 542564001 AlAHT o EYLIR—93 DRIVING LEVER ASSY, P-FOOT
2 542566001 AlAoTHEIIY LINK

3 $42567001 AlL—34 LEVER SHAFT

4 002400514 4| ++~T334x5 SCREW, PAN M4X5

5 012500536 417+ k£ S5X5 SET SCREW, SOCKET (FT) M5X5
6 542568001 AlAG T R LN~L8 DRIVING LEVER SHAFT, P-FOOT
7 002400514 A +F~N 34X SCREW, PAN M4X5

8 012500536 8|7 FEF5%5 SET SCREW, SOCKET (FT) M5X5
9 542619001 41y b hs - SET SCREW COLLAR

10 012400436 8|7 FZaxa SET SCREW, SOCKET (FT) M4X4
" 532674101 41308 ROLLER, 8

12 532667001 Alx4T V% P-FOOT SHAFT

13 532668001 FAE RS - A BUSH, U P-FOOT SHAFT

14 $32669001 AlAH4T 7 ARID BUSH, D P-FOOT SHAFT

15 542569001 AT Io8% SHAFT CLAMP, P-FOQOT

16 062401016 4|+ ~04X10 SCREW, PAN M4X10

17 $32675001 dlAH LRI ERZR SPRING, RETRACTING

18 081006070 Alol) 4 pPe ORING, P&

19 $32664101 AlAHTHEmE T PRESSER FOOT OPERATING BASE
20 $42570101 Al 4T 7 PRESSER FOOT

21 052400806 AlF N/ RETAXE SCREW, PAN (5/P WASHER) M4X8
22 $32676000 4l ov Vi3 CUSHION, P-FOOT

23 $42571001 QA4 TFF11% GUIDE PLATE, P-FOOT

24 062501016 | 12|+~25X10 SCREW, PAN M5X10

30 542572001 4| A4 T E-—F2bIVYFTFI2R MOTOR SETTING PLATE, W

31 $42573000 QlAHINNAE—%27 3 PULSE MIOTOR ASSY, W

32 062401016 | 16|+ ~34X10 SCREW, PAN M4X10

33 026040136 | 16|es¥Hxa%iza WASHER, PLAINS 4

34 $42574001 | - 4|#4T#1ELI- RETRACTING LEVER

35 542575001 At ELN—57 LEVER SHAFT, RETRACTING

36 028060246 418534 7 % 2-6 WASHER, SPRING 2-6

37 021060106 a1 z2FY ke NUT, 1 M6

38 542576001 Alg1EE—RLN-VZ MOTOR LEVER ASSY, RET

39 542603001 ik SPRING, COIL

40 542578001 AlAVIE—FEY 142 SENSOR PLATE, W MOTOR

49 532931001 A5x4 SHOULDER SCREW, M4

42 542602001 4lex1 % SPRING, EXTENSION

43 012500536 4|7+ k& S5%5 SET SCREW, SOCKET {FT) M5X5
47 542933000 AT AL VYFTE SWITCH ASSY, W

48 002021205 Bl +F+~N=2x12 SCREW, PAN M2X12

50 018501236 817+ H I b5X12 BOLT, SOCKET M5X12

51 S50103001 Al H T MSWHRIL A — HOLDER, M-SWITCH

52 018400836 8|7+ # I baxs BOLT, SOCKET M4X8

53 025040136 BlesHHEx A M4 WASHER, PLAINS 4
155-C41-204
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J1 . EREh{AI:% U BB{% / Feed guide mechanism / Transportfihrung
/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacion
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31 . BEENALX U 1% / Feed guide mechanism/ TransportfGhrung
/ Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion

REF.NO. CODE |QTY YT NAME OF PARTS RM]
1 542312001 | 2lyrousq Y-FEED BRACKET
2 $42296001 | 2|y#rus1Fv+ NUT, Y-FEED BRACKET
3 $42269000 | 2|U=7# 1 Kez0L LINEAR GUIDE, 620L
4 018401436 | 22|7+ %1 ~ax14 BOLT, SOCKET M4X 14
5 543494001 1lyz p v n—F Y-STOPPER, F
6 S43495001 T|YA RV 4v—R Y-STOPPER, R
7 S42446001 | 2|7+ %A+ 42 I6x14 BOLT, SOCKET (/P WASHER) M6X 14
8 509834000 | 4|daxvy RUBBER LEG
9 062300816 4l F~NM3X8 SCREW, PAN M3X8
11 $42271051 | 4ly7—u—F54U s PULLEY BRACKET, Y
12 S42264051 | 4|lg1zrv7-Ua% 3 TIMING PULLEY ASSY, A
13 §32725000 | 8|=— FAATULY NEEDLE BEARING
14 $42272001 | 4l7-uu4 PULLEY SHAFT
15 110505001 | 8|## % WASHER
16 018400636 | 4|7+H 1 raxs BOLT, SOCKET M4X6
17 028040246 | 4|z vH 324 WASHER, SPRING 2-4
18 158722002 | 4{¥ %242 WASHER, PLAIN 4.2
19 $42446001 | 87+ ELR¥Y I6x14 BOLT, SOCKET ($/P WASHER) M6X14
22 $42266000 | 4|z 13~ by TIMING BELT, Y
23 $42273000 | 4lro—-FAv 1S PILLOW BLOCK, 15
24 018062036 | 8|7+ &l k6x20 BOLT, SOCKET M6X20
25 028060246 | 8|/ x¥H 726 WASHER, SPRING 2-6
26 025060236 | 8|c3##H2F1v6 WASHER, PLAIN M 6
27 $42263051 | 4|z<z.47-uBy: TIMING PULLEY ASSY, B
28 012060636 | 8|7+ = 36x6 SET SCREW, SOCKET (FT) M6X6
29 $42275001 2lvr KUy DRIVING SHAFT, Y
30 542281000 | 2fyxvuvs~-2 CARRIAGE BASE, Y
31 018401236 | 8|7+#u rax12 BOLT, SOCKET M4X12
32 028040246 | 8lrxvHz2s2 WASHER, SPRING 2-4
33 025040236 | 8lES¥HrFava WASHER, PLAIN M 4
34 $42302000 | 2|2A—4#T7xT k3 SPACER FELT, 3
35 §42278001 | 2|yx#vuwvy CARRIAGE, Y
36 018501236 | 12|77+ k5x12 BOLT, SOCKET M5X12
37 028050246 | 12|/ x# #3225 WASHER, SPRING 2-5
38 025050236 | 12|t5+##H2Fams WASHER, PLAIN M 5
39 542277001 | 4lgr3rdNubrbA TS STOPPER PLATE, T-BELT
40 $42280001 | 8|~ hAA~—# SPACER, BELT
a1 018401236 | 16|7+# L kax12 BOLT, SOCKET M4X12
42 028040246 16/ N2t H 24 WASHER, SPRING 2-4
43 025040236 | 16(ES¥HxFa1ma WASHER, PLAIN M 4
44 S42276001 | 2|yrouni-vvas SUPPORT PLATE, Y-FEED COVER
45 $42446001 | 4|7+ A L ¥4 26x14 BOLT, SOCKET (S/P WASHER) M6X 14
48 018403036 | 4|7+ 4L kax3o BOLT, SOCKET M4X30
49 542445001 | 8|7+ % b4 18x25 BOLT, SOCKET (S/P WASHER) M8X25
52 $36220001 Teo sy SENSOR PCB ASSY
53 542274001 HES SPACER
54 062300816 | 2|+~am3xs SCREW, PAN M3X8
55 025030133 | 2|eS##x> 393 WASHER, PLAIN S 3
56 $42282051 1yeosry SENSOR DOG, Y
57 018500836 | 2|7+ # . k5x8 BOLT, SOCKET M5X8
58 028050246 2|18 ¥ H 25 WASHER, SPRING 2-5
59 025050236 | 2|eS#HzrFams WASHER, PLAIN M 5
60 $42276001 | 2lyrounn—- 14 SUPPORT PLATE, Y-FEED COVER
61 060400816 | 4|/t1> Kaxs SCREW, BIND M4X8
62 542937001 | 2|yx2unr-mToz Y-FEED COVER ASSY, U
62-1 542311001 | 2|y#2UAhs-nz Y-FEED COVER, U
62-2 $42938000 | 2|#7yuns—anF-7 TAPE
63 060400616 |  8|/% > KMaxs SCREW, BIND M4X6
66 542309101 I E T VAR E Y-FEED COVER, INNER-R
67 060400616 |  4|ri« > Kmaxe SCREW, BIND M4X6
68 542310101 1y 2 upn—mFe Y-FEED COVER, INNER-L
69 060400616 |  A}/31 > FM4Xe SCREW, BIND M4X6
230 550025001 Ao unn—yvir Y-FEED COVER, OUTER-R
231 060400616 | 4|51 > Fmaxs SCREW, BIND M4X6
232 550026001 TyA2Uhii—2 bL Y-FEED COVER, OUTER-L
233 060400616 | 4[/5i1 > Fmaxs SCREW, BIND M4X6
155-C41-243
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J2 . EREhAI5% U B8R / Feed guide mechanism / Transportfiihrung
/ Mécanisme du guide de I' entrainement / Mecanismo de la guia de alimentacién
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12 . ERENENE | B1% / Feed guide mechanism/ Transportfihrung

/ Mécanisme du guide de I'entrainement/Mecanismo de la guia de alimentacién

REF.NO. CODE QTY X NAME OF PARTS R

70 549242001 1lyd2 7L —4La73 Y-FEED FRAME ASSY, 4

70-1 549243001 1iyxv U271 —L4La Y-FEED FRAME, 4

70-2 $49277000 Hla~xygans—7a TAPE, 4 SLIDING

70-3 549280000 AlZ~AYISTIINRY FELT, Y SLIDING

71 518291001 11 [ER e~y FRI5X8 SCREW, BUTTON HEAD M5X8
74 42286000 AlANR—-LT 1R COVERSUPPORT PLATE

75 060400616 A}73 1 > FMaX6 SCREW, BIND M4aX6

78 021400206 422+ ha NUT, 2 M4

79 018501036 4|7+ KL k5X10 BOLT, SOCKET M5X10

80 028050246 AN FHFH 25 WASHER, SPRING 2-5

81 025050236 AleSHHRFZIS WASHER, PLAIN M 5

82 021500216 Az 2+ b5 NUT, 2 M5

83 018500836 2|7+ HI R5X8 BOLT, SOCKET M5X8

84 S09834000 2|Taxva RUBBER LEG

85 43477001 2{XZ by X-STOPPER

86 021500216 2|24 k5 NUT, 2 M5

87 $42268000 2|V =7 H1 K700L LINEAR GUIDE, 700L

88 018401236 | 16|7F &) ~ax12 BOLT, SOCKET M4X12

89 062300616 2| AN OM3XE SCREW, PAN M3X6

90 549235001 1{xT—49—-~—XB X-MOTOR BASE, 8

91 018501236 2| 7FFE N FEXI2 BOLT, SOCKET M5X12

92 018501236 2|7+ k5X12 BOLT, SOCKET M5X12

94 025050236 2l HRFIS WASHER, PLAINM 5

a5 021500216 2|22+ ks NUT, 2 M5

96 076001800 1|2 =22 re00122 BALL BEARING, 600172

97 542270051 1|ar3497-Uxv 3 TIMING PULLEY ASSY, X

98 012500536 2|7+ ES5X5 SET SCREW, SOCKET (FT) M5X5
103 542265000 LR IE RN ¢ TIMING BELT, X

104 42283001 X7 - —~X—-2 PULLEY BASE, X

105 518291001 4|# 4 o~y K& F5X8 SCREW, BUTTON HEAD M5X8
106 542284001 1IXF—U—-J345 Y 8B X-PULLEY BRACKET, B

107 018500836 2| 7K F5X8 BOLT, SOCKET M5X8

108 028050246 2inxFHRr25 WASHER, SPRING 2-5

109 025050236 2lesHFAHRZFIDS WASHER, PLAINM 5

110 42285051 1 x7—-0—=F54 7 A X-PULLEY BRACKET, A

111 542264051 T\ rsw97-0UavE TiIMING PULLEY ASSY, A

112 532725000 2{=— FRTULY NEEDLE BEARING

113 $42272001 1W7-uiy PULLEY SHAFT

114 110505001 61 AH 2 WASHER

115 018400636 5|7+ F I axe BOLT, SOCKET M4Xx6

116 158722002 PR ELY: WASHER, PLAIN 4.2

117 018403036 1|7+ ~ax30 BOLT, SOCKET M4X30

118 536220001 CY R WAL, ] SENSOR PCB ASSY

119 $42274001 3{AAN—H SPACER

120 062300816 6|F~TIMm3x8 SCREW, PAN M3X8

121 025030133 bleS>HHRLII3 WASHER, PLAINS 3

122 $49237001 txx2 700 —nazz X-FEED FRAME ASSY, 4
122-1 549238001 1|xko )7L — 44 X-FEED FRAME, 4

122-2 549296000 ZIZARU RTINS AX FELT, X SLIDING

123 546567001 glrFxAE58 POSITIONING PIN, 5.8 W/SCREW
124 $32877101 21 F¥AEY POSITIONING PIN, W/SCREW
128 $42297001 8|HoF Y M8 NUT, SQUARE M6

129 018401236 8|7+ FI kax12 BOLT, SOCKET M4X12

130 028040246 Bliix+ 5524 WASHER, SPRING 2-4

131 025040236 BlesHHxFaid4 WASHER, PLAINM 4

132 S42279001 TXsW b Ly 1R BELT CONNECTING PLATE, X
133 542277001 1Nz 3 NP RALA STOPPER PLATE, T-BELT

134 542280001 2Ix bk as—4 SPACER, BELT

135 018401236 4|7+ HI +ax12 BOLT, SOCKET M4X12

136 028040246 Q| xYHR2-4 WASHER, SPRING 2-4

137 025040236 dleSHEHRFFI48 WASHER, PLAIN M 4

138 061400816 4|4 = 34axs SCREW, FLAT M4X8

139 $42287051 1iXErHEY SENSOR DOG, X

140 018401236 2l 7HE paxt2 BOLT, SOCKET M4X12

141 028040246 2z yHxea WASHER, SPRING 2-4

142 025040236 2|leSHH2FII4 WASHER, PLAIN M 4
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J3.

/ Mécanisme du guide de I entrainement / Mecanismo

EREH (% U BI{% / Feed guide mechanism / Transportfuhrung

de la guia de alimentacion
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J3 . BREH{EIE ) B{% / Feed guide mechanism / Transportfuhrung

/ Mécanisme du guide de I'entrainement/ Mecanismo de la guia de alimentacion

REF.NO. CODE |QTY Ei AT NAME OF PARTS RIVE
144 542327001 1lxan—vv15L X-COVER SUPPORT PLATE, L
145 542328001 {lxpis—2 U1 4R X-COVER SUPPORT PLATE, R
146 060400616 | 4|/ > ¥ Maxs SCREW, BIND M4X6
150 500480000 5|3 KR4 #5 CORD HOLDER, 5N
151 525567000 3|a— ke s #8 CORD HOLDER, 8N
153 060400816 | 8|/t raxs SCREW, BIND M4X8
154 021400206 8|21+ v ra NUT, 2 M4
155 $32790001 4lnv 70415 COUPLING, 15
156 018501636 | 16|77+ # L k5xie BOLT, SOCKET M5X16
158 549244001 Lesrvssc CONNECTING SHAFT, C
159 549246001 HLvsy oD CONNECTING SHAFT, D
167 $42462001 1E—427549 b MOTOR BRACKET
169 542320000 flysE—s-#3 MOTOR ASSY, Y
171 $42445001 8|7+ L b4 2 8X25 BOLT, SOCKET (S/P WASHER) M8X25
198 $48337001 2ixt 70 TS Yk X-FEED BRACKET
199 548338001 2[xxvuF55YRL X-FEED BRACKET, L
200 $48339001 2|xx 5 U559 rR X-FEED BRACKET, R
201 548340001 INEPESAV: PIN SCREW, M6
202 $49049000 |  4|ML 2 RAN—H SPACER, URETHANE
203 021060106 al1o 24y 16 NUT, 1 M6
204 028060246 | 4|/ Xx¥H %26 WASHER, SPRING 2-6
205 025060236 | 4|ES¥H%F1v6 WASHER, PLAIN M 6
206 012400836 2{7+ £ Saxs SET SCREW, SOCKET (FT) M4X8
207 021400106 | 2|+v r1>24 NUT, 1 M4
208 018061036 | 8|7+ FJL h6x10 BOLT, SOCKET M6X10
209 025060236 | 8|ESHH2FIY6 WASHER, PLAIN M 6
211 549239001 1|xt 4 U Hni—a X-FEED COVER, A
212 $49240001 1|x+%4 1) Hi-B X-FEED COVER, B
213 $49241001 XA 5 UE—2—Nn/5— MOTOR COVER, X-FEED
214 542393001 4lzz v KB STUD, B
215 025040236 | 4|eS¥HxF1va WASHER, PLAIN M 4
216 060400616 | 16|/t 1 > FMaxs SCREW, BIND M4X6
220 549278000 1|xE—-% -84 3 X-MOTOR ASSY, B
222 549236001 1XE—4—-734V 1B X-MOTOR BRACKET, B
224 018082536 | 4l7+#.1 raxes BOLT, SOCKET M8X25
225 025080236 | 4|eS¥H2Fas WASHER, PLAIN M 8
226 021080302 4|+ r3v 28 NUT, 3 M8
228 S47269001 4|7 FF ) RS 2 6X20 BOLT, SOCKET (S/P WASHER) M6X20
229 $43510000 dadyva RUBBERBUSH
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F#af{% / Lower shaft mechanism / Untere Welle / Mécanisme de I arbre inférieur
/ Mecanismo del eje inferior
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K. T&if8{% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur
/ Mecanismo del eje inferior

REF.NO. CODE QTY [ NAME OF PARTS RM
1 S$42509000 Ao Iar—2 LOWER SHAFT CASE
3 S42510051 L RVE RV Er B S i (N il N LOWER SHAFT SLIDE CASE
5 54251111 AR S LOWER SHAFT
7 542512000 413559 ZAR—% SPACER
9 048190242 4| AP TFIICI19 RETAINING RING, INTERNAL C19
11 070698800 A& =TT 5769822 BALL BEARING, 698227
13 048080142 A rATFTHATCE RETAINING RING, EXTERNAL C8
15 $42513051 41287 RAF1KE SLIDE PIN
17 081004870 4i0) o Fs4 ORING, 54
19 012060636 Al 7+ & Z8X6 SET SCREW, SOCKET (FT) M6X6
23 542515201 Alhd TV FNTF COUPLING HUB, F
25 542516301 A\ BYFTYLFNTRY S COUPLING HUB ASSY, R
27 542517000 AV b7 FA A7 TORQUE DISK
29 012500536 | 16|7F ES5X5 SET SCREW, SOCKET (FT) M5X5
30 545639000 dlzasvELTE—RS17E STEPPING MOTOR ASSY, 51
31 $45640001 21$E-2F2or N3V 3 RELAY HARNESS ASSY, S-MOTQOR
32 545640002 25F—aF 2 ANn—FAVZ RELAY HARNESS ASSY, 5-MOTOR
34 018301036 | 12|7+®KNL F3X10 BOLT, SOCKET M3X10
35 025030136 Bl ¥FHxII3 WASHER, PLAINS 3
37 542520001 Alogsred—94% SENSOR PLATE, L-SHAFT
39 549797001 dlpct o H T X SENSOR PCB ASSY, BC
42 $45637000 41250 N-32R17 32 L-SHAFT SENSOR HARNESS ASSY, 1
43 $45638001 210859 HNn—xR27 3 L-SHAFT SENSOR HARNESS ASSY, 2
44 545638002 2182t Hn—2R27 3 L-SHAFT SENSOR HARNESS ASSY, 2
45 060400616 4|73 > FMAXS SCREW, BIND M4X6
47 060300516 8|/v7 > Faxs SCREW, BIND M3X5
49 §32474001 4|4 Fran MOVABLE KNIFE
51 532475001 Al A x4 SCREW, M4
53 532476001 Al Fanhs-— COLLAR, M-KNIFE
55 $32477001 41711 FIXED KNIFE
57 S44924001 4|3 A & IM3X5.5 SCREW, M3X5.5
59 $36135001 A R THREAD HOLDING PLATE
61 $32480001 4| A 2T3X25 SCREW, M3X2.5
62 S46971001 A vz auan) 1449 = NEEDLE PLATE ASSY, EMBROIDERY
62-1 S44766001 4|z k15 FELT, 1.5
65 $25310001 8|y >xia SCREW, FLAT M4
67 542456051 AlATE A ROTARY HOOK HOLDER
68 542467000 Al rxUPLFITR GUIDE PLATE, TR
69 544924001 8| 4 2 M3IXE5 SCREW, M3X5.5
71 542461151 A PANI I O B e NEEDLE PLATE BASE
73 047200542 4 R T U AW2 PIN, SPRING ROLL AW?2
75 062400816 | 16|+~34x8 SCREW, PAN M4X8
77 $42455050 A41h~wh/i—8 ROTARY HOOK COVER
79 062300416 8|F ~oM3xa SCREW, PAN M3X4
81 025030136 8leoHAxnisan3 WASHER, PLAINS 3
83 542457001 AR R AT SPRING
85 (018400836 4|7+ KL 4xs BOLT, SOCKET M4X8
87 025040136 dlesH¥H2T T4 WASHER, PLAINS 4
89 $42458051 dlhehi—HH4T ROTARY HOOK COVER SUPPORT
91 018400836 B| 7+ &N axs BOLT, SOCKET M4X8
93 025040136 Bies¥Hix T4 WASHER, PLAIN S 4
95 $42459001 Alh~whis—4o ROTARY HOOK COVER BRACKET
97 S04557000 A5 2 A PLTIM BAND, PLTIM
99 542526000 44— 3 XA REFBF2027 2 THERMISTOR
100 542519000 4oLz SPRING, COIL
101 052401406 8lF~anzkES4X14 SCREW, PAN (S/P WASHER) M4X14
102 018401436 A\ FH+EN +ax14 BOLT, SOCKET M4X14
103 025040136 Aes¥HRLI4 WASHER, PLAINS 4
104 028040246 LI xHFHR2.4 WASHER, SPRING 2-4
155-C41-305
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K . T#R8{% / Lower shaft mechanism / Untere Welle / Mécanisme de |' arbre inférieur
/ Mecanismo del eje inferior
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K . TEIRS1R / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur

/ Mecanismo del eje inferior

REF.NO. CODE |qQ'Ty XA NAME OF PARTS Y|
105 $42514000 alogssyr—ann- LOWER SHAFT CASE COVER
110 $35584001 AR -2 3 BOBBIN CASE ASSY
110-1 $35583001 4|7k iz SPRING, ANTI-SPIN
110-2 181936001 A|KELr—2F T T1% TENSION SPRING
110-3 181937001 AiFIA LRz FITEYRY ADJUSTTING SCREW
110-4 181938001 AlFaBona sz SET SCREW
111 548655901 1|rRPHZLNADY 3 ROTARY HOOK ASSY, RP-LN W/BOX
112 S45641000 ADC7FF—-2517 3 DC FAN MOTQOR ASSY, St
113 $45642001 2lpc7 7 E—an—3ASY 2 DC FAN MOTOR HARNESS ASSY, 5
114 545642002 2{DC7 FLE—RNA—2 AT 3 DC FAN MOTOR HARNESS ASSY, S
115 $42525001 4l7FL bV SETTING PLATE, FAN
117 062302016 8|+~ aM3xX20 SCREW, PAN M3X20
119 025030136 8lesHHzLaM3 WASHER, PLAINS 3
121 021300106 81327V b3 NUT, 1 M3
123 062400616 8|+ ~aMaxs SCREW, PAN M4X6
125 547228000 VA Ee %= A RUBBER CUSHION
155-C41-305
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L . %40 U B3R / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

51

155-C41-403



L. %Y B{% / Thread trimmer mechanism / Fadenabschneidevorrichtung
/ Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE QY AT NAME OF PARTS R
1 $42469051 4|1 rxULA—AT S THREAD TRIMMER LEVER ASSY, A
1-1 S42476051 Al rxUL=TFS5Y b THREAD TRIMMER LEVER BRACKET
1-2 542472051 A1 b LN THREAD TRIMMER LEVER SHAFT
1-3 021060106 811 v e NUT, 1 M6
1-4 $42473051 Al aF 11 bF LIS~ FIXED THREAD TRIMMER LEVER
1-5 542474051 4l +x UG R B ACUTATION SHAFT, B TR
5 004401216 8|+t > 0axi2 SCREW, FLAT M4X12
7 S42478001 44 kFEY LA CONNECTING ROD ASSY,CTR
8 081001670 410 > FpwWi O RING, PW1
9 $42481001 4|4 FF )L H BT R CONNECTING ROD ASSY,B TR
11 018400836 8|7+ H b 4axs BOLT, SOCKET M4X8
13 549302001 11 +xV 27 K2 3B THREAD TRIMMER DRIVING ASSY, B
13-1 549303001 1| bxUZ K448 DRIVING BASE, B TR
13-2 542468000 s ZE—-RTRZ 3 PULSE MOTOR ASSY, TR
13-3 018401036 4| FFF I kax10 BOLT, SOCKET M4X10
13-4 542490001 A rEUET—C GEAR,CTR
13-5 012500536 2|7+ F5x5 SET SCREW, SOCKET (FT) M5X5
13-6 542491001 RS E S ) GEAR SHAFT, TR
13-7 021080106 1|+Y k1338 NUT, 1 M8
13-8 542492001 17 ryLn—23 DRIVING LEVER ASSY
13-8-1 $42493001 T b F)EFr—A {GEAR, ATR
13-8-2 542494001 I B AV DOG, TR
13-8-3 002400514 21 +F X24X5 SCREW, PAN M4X5
13-8-4 542474051 HEEE: A A ACUTATION SHAFT,BTR
13-8-5 021060106 1132+ Y 6 NUT, 1 M6
13-9 $42496001 1723 INM5 SCREW, M5
13-10 $42497001 R TR EE DOG PLATE, TR
13-11 536220001 B FADPR ] SENSOR PCB ASSY
13-12 062300506 2|F+~33x5 SCREW, PAN M3X5
13-13 060400616 131 > FMaxs SCREW, BIND M4X6
13-14 S42508000 MHrbxUE—2%7b MOTOR MOUNT, TR
14 $49225001 1A hEYRAN—H SPACER
15 542445001 2|7 ENL T 28X25 BOLT, SOCKET (5/P WASHER) M8X25
19 549313001 11 rxVLRr4 CONNECTING ROD, 4TR
21 S42500051 5l rxULTYaT CONNCTING BLOCK, TR
23 018400836 517 33K b axs BOLT, SOCKET M4X8
24 060400416 5131 > Emaxa SCREW, BIND M4X4

155-C41-403

52




M1 . F#iB 2 B3% (BES-940BC, 941BC) / Upper threading mechanism (BES-940BC, 941BC})
/ Obererfadens (BES-940BC, 941BC) / Mécanisme de I'enfilage superieur (BES-240BC, 941BC)
/ Mecanismo del enhebrado superior (BES-940BC, 941BC)
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M1 . b %8 > B8{% (BES-940BC, 941BC)/ Upper threading mechanism (BES-940BC, 941BC)
/ Obererfadens (BES-940BC, 941BC) / Mécanisme de |"enfilage supérieur (BES-940BC, 941 8C)

/ Mecanismo del enhebrado superior (BES-940BC, 941BC)

REF.NO. CODE Q'TY BEaxXof NAME OF PARTS R
1-1 542356101 211 b&FHE1TE COTTON STAND ASSY
1-1-1 542348001 2|1 hETHA COTTON STAND
1-1-2 S46972001 | 36{A7—NT % SPOOL SHAFT
1-1-3 028050246 36j/ xHHR25 WASHER, SPRING 2-5
1-1-4 021500103 | 367V +12 15 NUT, 1 M5
1-2 $32510001 Bl rhPoF1 UKD THREAD GUIDE BAR
1-3 025060236 e HRFIIE WASHER, PLAINM 6
1-4 $42349001 4lA FTFLFAHHI THREAD GUIDE SUPPORT
1-5 060501016 B34 FMEXI10 SCREW, BIND M5X10
1-6 542351100 2|14 r7FTAY R THREAD GUIDE ASSY, A
1-7 $42353100 2|11 r TP+ AB7 2 THREAD GUIDE ASSY, B
1-8 542355100 2|T T 1C7 8 THREAD GUIDE ASSY, C
1-9 0AS401006 | 12|F~25%ES4x10 SCREW, PAN (S/P WASHER) M4X10
2 $42357001 B 2&2Y KA STUD,B
3 028060246 B/ 2HHR26 WASHER, SPRING 2-6
4 025060236 6lES>HHEFII6 WASHER, PLAIN M 6
5 018061036 4|7 FF W F6X10 BOLT, SOCKET M&xX10
6 025060236 AleSHHRFLII6 WASHER, PLAINM 6
7 549092001 Blt heF4 12718 COTTONSTAND STAY, B
8 542446001 10(7+EN 47 I6X14 BOLT, SOCKET (/P WASHER) M6X14
9 S47385101 2|1 27 FF 2297 3 AUX. TENSION ASSY, 9 C-STAND
9-1 $47386101 211 raFHITFL AL 59 AUX. TENSION PLATE, 9 C-STAND
9-2 546970001 36| FLFHLy 3B PRE-TENSION ASSY, B
10 008400604 4]+ b5 A 24X6 SCREW, TRUSS M4aXe
11 S47387001 LANNURE & b kv SETTING BRACKET
49 547551000 L2 7T -7V b97 X SPOOL MAT ASSY, 9
49-1 S46757000 | 36|X7—ATY b SPOOL MAT
155-941-412
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M2 . E¥;#3 B{% (BES-1240BC, 1241BC) / Upper threading mechanism (BES-1240BC, 1241BC)
/ Obererfadens (BES-1240BC, 1241BC) / Mécanisme de I'enfilage supérieur (BES-1240BC, 1241 BC)

/ Mecanismo del enhebrado supetior (BES-1240BC, 1241BC)

-
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M2 . b %@ & BE{® (BES-1240BC, 1241BC) / Upper threading mechanism (BES-1240BC, 1241BC)
/ Obererfadens (BES-1240BC, 1241BC)/ Mécanisme de |'enfilage supérieur (BES-1240BC, 1241BC}
/ Mecanismo del enhebrado superior (BES-1240BC, 1241BC)

REF.NO. CODE  |QTY B Aq NAME OF PARTS R
1-1 $45549101 204 haFH 11293 COTTON STAND ASSY, 12
1-1-1 $45550001 2[4 kB FH 112 COTTONSTAND, 12
1-1-2 546972001 | 48|27 SPOOL SHAFT
1-1-3 028050246 | A48|/S%HH 325 WASHER, SPRING 2-5
1-1-4 021500103 | 48|#v k1215 NUT, 1 M5
1-2 $46985001 8l b7 LFALTEIN THREAD GUIDE BAR
1-3 025060236 8les¥HxrFaoe WASHER, PLAIN M 6
i-4 $47013001 Al4 v FLF A HHIN SUPORT, N-THREAD GUIDE
1-5 060501016 8|/¢1 > FMsX10 SCREW, BIND M5X10
1-6 S47007000 2|1 r7eF 1280 3 THREAD GUIDE ASSY, A-12
1-7 547009000 2|4 pFPF 11287 3 THREAD GUIDE ASSY, B-12
1-8 547011000 201 FPFA12C7 3 THREAD GUIDE ASSY, C-12
1-9 0A5401006 | 12l ~z/8%E3axi0 SCREW, PAN (S/P WASHER) M4X10
2 542357001 6l2avra ' STUD, B
3 028060246 6|/52H¥Hn2-86 WASHER, SPRING 2-6
4 025060236 6lESHHRXFLY6 WASHER, PLAIN M 6
5 018061036 6|7+ F I b 6X10 BOLT, SOCKET M6X10
6 025060236 AleS¥H3F16 WASHER, PLAINM 6
7 549092001 SlrreFr412718 COTTON STAND STAY, B
8 $42446001 | 10|7+ 3 L ¥y I6x14 BOLT, SOCKET (5/P WASHER) M6X 14
10-1 546288101 204 b EFHTFFo oL 14 AUX. TENSION PLATE, C-STAND
10-2 $46970001 | 48|7L 53> 738 PRE-TENSION ASSY, B
11 008400604 4|+ +5274x6 SCREW, TRUSS M4X6
49 547552000 427 ==y p124 2 SPOOL MAT ASSY, 12
49-1 S46757000 | 48|27 —= Y b SPOOL MAT '
155-C41-412
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N1 . fihA B% (BES-940BC, 941BC) / Thread wiper mechanism (BES-940BC, 941BC)
/ Fadenwischvorrichtung (BES-940BC, 941BC) / Mécanisme de tire-fil (BES-940BC, 941BC)

/ Mecanismo del limpiador de hilo (BES-940BC, 941BC)
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N1 . %5, B81% (BES-940BC, 941BC)/ Thread wiper mechanism (BES-940BC, 941 BC)
/ Fadenwischvorrichtung (BES-940BC, 941BC) / Mécanisme de tire-fil (BES-940BC, 941BC)

/ Mecanismo del limpiador de hilo (BES-340BC, 941 BC)

REF.NO. CODE QTY B xA NAME OF PARTS RM
1 $42649101 41 rharUL /AR THREAD GUIDE SOLENOID ASSY
1-1 $42633001 Al rAF b/ FEN=2 THREAD GUIDE SOLENOID BASE
1-2 S42634000 8| 7—Lvwia ARM CUSHION
1-3 $32363001 gl Ax YAy SHOULDER SCREW, M3
1-4 542635001 &l bINTAINR SPRING
1-5 542636101 FAREE N R VAV G THREAD GUIDE SOLENOID PLATE
1-6 0A4300605 81+~ 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-7 542641000 41T A= sTF WIPER SOLENOID
1-8 $47051101 AR AFIVE O Nl N SOLENOID ARM ASSY
1-8-1 547052101 v FT -4 SOLENOID ARM
1-8-2 018401036 Al 7+ H I+ 4X10 BOLT, SOCKET M4X10
1-9 542644001 4oL/ AR —o12 SOLENQID SENSOR PLATE
1-10 542637001 4I1E7H2AZ PLATE
1-11 525283001 44324 SHOULDER SCREW, M4
1-12 $32371101 41H1 EAZN GUIDE METAL
1-13 S35711001 Bl FHAAN-YB POSITIONING SPACER, B
1-14 $32373100 |1 FFAAT~ POSITIONING COLLAR
1-15 542638001 o2 Ar 777732 THREAD HOOK ASSY, U
1-15-1 542639001 i T R T VAR THREAD HOOK PLATE, U
1-15-2 532388100 Mo bhrTI7 UPPER THREAD GUIDE HOOK
1-15-3 532480001 8|2 A R3%25 SCREW, M3X2.5
1-16 $35710101 L SHOULDER SCREW, M3
1-17 542591001 AR DR AV SENSOR PCB ASSY
1-18 0A4300605 8|+ ~¥ 7 Z3XEDA SCREW, PAN (5/P WASHER) M3X6
1-19 S42640000 LA E AT i el WIPER HOLDER PLATE
1-20 DA4300605 8| + F NH 7 I 3X6DA SCREW, PAN (S/P WASHER) M3X6
1-21 028030243 A FH %23 WASHER, SPRING 2-3
1-22 021300106 8|12+ F3 NUT, 1 M3
2 018501036 | 1217+ b5Xx10 BOLT, SOCKET M5X10
3 028050246 | 12{1z24H 225 WASHER, SPRING 2-5
4 026050136 | 12|e>HAx0HzS WASHER, PLAIN S 5
25 542650201 BT hYNITE THREAD KNIPPER ASSY
25-1 $32375201 Bl rAHIN—27 3 THREAD PRESSER BASE ASSY
25-1-1 532376201 611 FAFFIN-ZR THREAD PRESSER BASE
25-1-2 $32377000 6|vvveT—7 MAGIC TAPE
25-2 $32380101 Bl YT TR THREAD PRESSER COVER ASSY
25-2-1 532381101 6|1 rAYIT IR THREAD PRESSER COVER
25-2-2 532377000 6 rr-7 MAGIC TAPE
25-3 062300616 6|+ ~am3x6 SCREW, PAN M3X6
25-4 S44925001 6|7 H—FH—-rBv 3 FINGER GUARD ASSY, B
25-4-1 544926001 6|7 H—di~F3 FINGER GUARD, B
25-4-2 536924001 67— MARK, INJURY
25-5 532383001 12|71 FH-H—-Fnzx SPRING
25-6 532363001 12(AZ KU Dl SHOULDER SCREW, M3
25-7 028030243 | 124 Hr23 WASHER, SPRING 2-3
25-8 025030233 | 12(e3HHxrFau3 WASHER, PLAIN M 3
25-9 536714001 BT A PYHIAN—Y SPACER
25-10 062301006 6|F~233x10 SCREW, PAN M3X10
25-11 543505001 12|71 H=H-F1 4 FINGER GUARD PLATE
25-12 018300636 6|77 I h3xX6 BOLT, SOCKET M3X6
25-13 028030243 6|/ rYHR23 WASHER, SPRING 2-3
25-14 021300106 Bl12+Y 3 NUT, 1 M3
28 062400816 | 24|+ ~14axs SCREW, PAN M4X8
29 028040246 | 24inrxHFHR2-4 WASHER, SPRING 2-4
30 026040236 | 12({>¥HAx 354 WASHER, PLAIN 4
155-941-405
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N2 . %ih-r BAfE (BES-1240BC, 1241BC) / Thread wiper mechanism (BES-1240BC, 1241BC)
/ Fadenwischvorrichtung (BES-1240BC, 1241BC) / Mécanisme de tire-fil (BES-1 240BC, 1241BC)
/ Mecanismo del limpiador de hilo (BES-1240BC, 1241BC)
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N2 . %4 - B31% (BES-1240BC, 1240BC) / Thread wiper mechanism (BES-1240BC, 1240BC)
/ Fadenwischvorrichtung (BES-1240BC, 1240BC) / Mécanisme de tire-fil (BES-1240BC, 1240BC)

/ Mecanismo del limpiador de hilo (BES-1240BC, 1240BC)

REF.NO. CODE QTY Bt NAME OF PARTS RV
1 542649101 4|1 rBFYL /A REZE THREAD GUIDE SOLENQID ASSY
1-1 542633001 44 bAF VLA RR=2Z THREAD GUIDE SOLENQID BASE
1-2 542634000 8l7—4Lovias ARM CUSHION
1-3 $32363001 B|AX PV RY SHOULDER SCREW, M3
1-4 542635001 4|1 bS8 % SPRING
1-5 542636101 VARG T VAP g THREAD GUIDE SOLENOQID PLATE
1-6 0A4300605 8|+~ I 3X6DA SCREW, PAN {5/P WASHER) M3X6
1-7 542641000 4|74 =L 4R WIPER SOLENOID
1-8 547051101 4lyL /A RP—4LTE SOLENOID ARM ASSY
1-8-14 547052101 Alvlb /A RFP~LA SOLENOID ARM
1-8-2 018401036 A7+ HI +ax10 BOLT, SOCKET M4X10
1-9 $42644001 4V /A1 FRS—1 & SOLENOID SENSOR PLATE
1-10 S42637001 AlEoHFT14 PLATE
1-11 525283001 qld22 SHOULDER SCREW, M4
1-12 532371101 A|H F Xz GUIDE METAL
1-13 S$35711001 A4 F XA A~N—1B POSITIONING SPACER, B
1-14 532373100 Al FF A5~ POSITIONING COLLAR
1-15 $42638001 49T rhHE IV TR THREAD HOOK ASSY, U
1-15-1 542639001 AT AT TIILR THREAD HOOK PLATE, U
1-15-2 532388100 Qi 71t b AT 7YY UPPER THREAD GUIDE HOOK
1-15-3 532480001 8| A FU3%25 SCREW, Mi3X2.5
1-16 S35710101 A F-2D3 SHOULDER SCREW, M3
1-17 $42591001 LARCRPAE FAONS B SENSOR PCB ASSY
1-18 0A4300605 Bl +F ~NH¥ Y 13xX6DA SCREW, PAN (S/P WASHER) M3X6
1-19 S42640000 471 i—AHI 1R WIPER HOLDER PLATE
1-20 0A4300605 8|+ F~H %7 23X6DA SCREW, PAN (5/P WASHER) M3X6
1-21 028030243 ANz HHR2-3 WASHER, SPRING 2-3
1-22 021300106 812+ Vb3 NUT, 1 M3
2 018501036 12| 7 FHI F5X10 BOLT, SOCKET M5X10
3 028050246 12|35 ¥ HR2-5 WASHER, SPRING 2-5
4 026050136 12l ¥H2aH4 %5 WASHER, PLAINS 5
25 S45540001 411ty H 3127 % THREAD NIPPER ASSY, 12
25-1 S45541001 44 A I ~—2124 3 THREAD PRESSER BASE ASSY, 12
25-1-1 $45542001 4l AP I ~N—-212 THREAD PRESSER BASE, 12
25-1-2 545543000 Al swar—T712 MAGICTAPE, 12
25-2 $45544001 4lr v 4T TH129 3 THREAD PRESSER COVER ASSY, 12
25-2-1 S45545001 Al pAHIT 7512 THREAD PRESSER COVER, 12
25-2-2 $45543000 MwLvg5—T712 MAGIC TAPE, 12
25-3 062300616 4|+ < TIM3X6 SCREW, PAN M3X6
25-4 S$45546001 4|71 H—H—F129 % FINGER GUARD ASSY, 12
25-4-1 S45547001 A7 2H—H—F12 FINGER GUARD, 12
25-4-2 $36924001 dl7—mtdve—% MARK, INJURY
25-5 $32383001 Bl 7 H—H—Frix SPRING
25-6 $32363001 BiaxrUUrry SHOULDERSCREW, M3
25-7 028030243 8l xH¥HR2-3 WASHER, SPRING 2-3
25-8 025030233 BlesyHERFIY3 WASHER, PLAINM 3
259 536714001 4T 4 by HIAN—Y SPACER
25-10 062301006 4|+ ~233X710 SCREW, PAN M3X10
25-11 543505001 8|71 H—FH-—F14 FINGER GUARD PLATE
25-12 018300636 417 5L b 3X6 BOLT, SOCKET M3X6
25-13 028030243 AR FZHHx2-3 WASHER, SPRING 2-3
25-14 021300106 411y b3 NUT, 1 M3
28 062400816 | 16{F~14X8 SCREW, PAN M4X8
292 028040246 | 16|/3x¥H 24 WASHER, SPRING 2-4 .
30 026040236 BlesvyHxEHES WASHER, PLAIN 4
155-C41-405
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P1. %$EFB8{% (BES-940BC, 941BC) / Thread tension (BES-940BC, 941BC) / Faderspannung (BES-940BC, 941BC)
/ Tension du fil (BES-940BC, 941BC) / Tensién del hilo (BES-940BC, 941 BC)
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P1. %38 F (R (BES-940BC, 941BC)/ Thread tension (BES-940BC, 941BC)/ Faderspannung (BES-940BC, 941BC)

/ Tension du fil (BES-940BC, 941BC) / Tensién del hilo (BES-940BC, 941BC)

REF.NQ. CODE QTY = ¢ NAME OF PARTS RM

1 545098209 4|Fae 14197 3B ADJUSTMENT BASE ASSY, 9-B

1-1 540705009 4|FaA e FIN—27 2 ADJUSTMENT BASE ASSY

1-2 $45097101 4|7 LFrvaAL9Y 3 PRE-TENSION ASSY, 9

1-2-1 545096001 A7 LTIk a PRE-TENSION HOLDER PLATE
1-2-2 S46970001 | 36|7LF7 3438 PRE-TENSION ASSY, B

1-3 008401204 8|+ bS5 R TaX12 SCREW, TRUSS M4aX12

1-4 021400103 8l+Y riv 4 NUT, 1 M4

1-5 028040246 8l/8xH %24 WASHER, SPRING 2-4

1-6 025040136 8|S H¥HxYIAY4 WASHER, PLAINS 4

1-7 540709001 41 bxL7-)—-1% PLATE, THREAD BRAKEAGE

1-8 S40707000 | 36{1 r¥xL 71— PULLEY, THREAD BREAKAGE

1-9 S40708001 | 36| txLT7-U-Y4o PULLEY SHAFT, THREAD BREAKAGE
1-10 048020346 | 36|~ X 7TE2 RETAINING RING, E2

1-11 008400806 12|+ P> A 24X8 SCREW, TRUSS M4X8

1-12 541030001 Al bX Ltz —F N7 2 SENSOR PCB ASSY, TR BRAKEAGE
1-13 008400806 121+ FZX204x8 SCREW, TRUSS M4X8

1-14 540712001 AlyAg T EFII UPPER THREAD GUIDE, U

1-15 008400806 8|+ b A48 SCREW, TRUSS M4X8

1-16 S40713001 LV TFAREIFFA UPPER THREAD GUIDE, C

1-17 008400806 8|+ F>2T4x8 SCREW, TRUSS M4X8

1-18 537295301 36| FFIVLETFIYZ THREAD TENSION BRACKET ASSY
1-18-1 540714001 36 FFATLERILA THREAD TENSION BRACKET
1-18-2 550013001 | 36|1 rFav RS TENSIONSTUD

1-18-3 100402004 | 36|+ #2357 SET SCREW, SM3.57

1-18-4 §37297101 | 36|« bR SPRING

1-18-5 S36300000 | 36|O—2U—-H%3 ROTARY DISC

1-18-6 144103009 | 36| rFI3 ¥ 5FHIT TENSION DISC PRESSER

1-18-7 520680001 36{1 bFAMLNRS TENSION SPRING, §

1-18-8 S20681000 { 36[F¥I AR IHFHR WASHER

1-18-9 520682103 | 36 bFIAwF U b TENSION NUT

1-18-10 548398000 36| FFI R T AL THREAD TENSION BAR PLATE, L
1-18-11 536299001 | 108|f +F IS TI N b FELT

1-19 008400806 | 72|+ +>RX04xs SCREW, TRUSS M4X8

1-20 $40715000 MasrFaAo®221148 BASE PLATE, TENSION STUD PLATE
1-21 008400806 16|+ > 2 04x8 SCREW, TRUSS M4X8

1-22 S40716001 B|TFEUNRFTR BRACKET, TENSION SPRING

1-23 008400806 | 36(+ h>Z34x8 SCREW, TRUSS M4X8

1-24 S40722001 4| by FswH ALY E SWITCH PCB ASSY, HEAD

1-25 008400806 8|+ 32 04x8 SCREW, TRUSS M4X8

1-26 $41276000 Al hSFRAYFN—FATE SWITCH HARNESS ASSY, HEAD
1-27 542643050 41 rF L —N—%RAY X SENSOR HARNESS ASSY, TR BRAKE.
1-28 S40717101 4lFIArverH1HhN— COVER, ADJUSTMENT BASE

1-29 008400806 | 16|+~ 5 2 J4axs SCREW, TRUSS M4X8

1-30 $17061000 4|7~ A€ 2120 GROUND WIRE, 120

1-31 S40740001 8|2 & Faxas STUD, 4X25

1-32 $37060001 B|7F—2w—7 LABEL, GROUNDING

2 008400806 8+ r>204x8 SCREW, TRUSS M4X8

3 018400836 8|7 F K+ 4xs BOLT, SOCKET M4X8
155-941-418
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P2 . %FFBI{% (BES-1240BC, 1241BC) / Thread tension (BES-1240BC, 1241BC)
/ Faderspannung (BES-1240BC, 1241BC) / Tension du fil (BES-1240BC, 1241BC)
/ Tension del hilo (BES-1240BC, 1241BC)
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P2 . % if-FR91% (BES-1240BC, 1241BC)/ Thread tension (BES-1240BC, 1241BC) _
{ Faderspannung (BES-1240BC, 1241BC)/ Tension du fil (BES-1240BC, 1241BC)
/ Tensién del hilo (BES-1240BC, 1241BQ)

REF.NO. CODE QTY A NAME OF PARTS RV
1 45558109 dlFamterd1129 3 ADJUSTMENT BASE SET, 12
1-1 545559009 4lFIAE1FA~—2127 3 ADJUSTMENT BASE ASSY, 12
1-2 S46970001 48|77 L5347 3B PRE-TENSION ASSY, B
1-3 S45568001 A hFLT—1—A 212 PLATE, 12 THREAD BREAKAGE
1-4 S40707000 48|l r ¥ L7 —U— PULLEY, THREAD BREAKAGE
1-5 S40708001 A1 pH LT~ U= PULLEY SHAFT, THREAD BREAKAGE
1-6 048020346 | 48|k A JE2 RETAINING RING, E2
1-7 008400806 | 16|+ h> 2 24x8 SCREW, TRUSS M4X8
1-8 $45501001 RGN SPE D A ] SENSOR PCB ASSY, TRBREAKAGE
1-9 $45501002 A4 brH LB HFENLYE SENSOR PCB ASSY, TR BREAKAGE
1-10 008400806 { 24|+ r~3 2 14x8 SCREW, TRUSS M4X8
1-11 545570001 8|3 dAhiFFHI2 UPPER THREAD GUIDE, C 12
1-12 008400806 | 36|+ ~> X 34X8 SCREW, TRUSS M4X8
1-13 S46968001 43 FA rIF LR UPPER THREAD GUIDE, D 12
1-14 $37295301 AB|1 +rF I TR HAAL 7 2 THREAD TENSION BRACKET ASSY
1-14-1 S40714001 48|41 +F 3T VRIE A THREAD TENSION BRACKET
1-14-2 S50013001 481 rF Iy kY TENSIONSTUD
1-14-3 100402004 | 48|+ A& ¥3.57 SET SCREW, SM3.57
1-14-4 537297101 4811 r Uitz SPRING
1-14-5 $36300000 | 48|o—%u—43 ROTARY DISC
1-14-6 144103009 | 48|« +FI3 iS4 YI TENSION DISC PRESSER
1-14-7 520680001 A8« bF I TS TENSION SPRING, S
1-14-8 S20681000 | 48|F3winzuIviix WASHER
1-14-9 520682103 | 48|1 rFHADFY I TENSION NUT
1-14-10 548398000 48|11 FFIAV LRI AL THREAD TENSION BAR PLATE, L
1-14-11 536299001 | 132|4 +F I HZ 7Tk FELT
1-15 Q08400806 | 96}+ 72 14X8 SCREW, TRUSS M4X8
1-16 S45571000 Al rFa i1 14212 THREAD TENSION BAR PLATE, 12
1-17 008400806 | 24|+ r>224x8 SCREW, TRUSS M4X8
1-18 $40716001 48| F FUIRF A 4H BRACKET, TENSION SPRING
1-19 008400806 | 481+ > 2 34x8 SCREW, TRLSS M4X8
1-20 S40722001 Ak FswH L7 2 SWITCH PCB ASSY, HEAD
1-21 008400806 8|+ F>204X8 SCREW, TRUSS M4X8
1-22 546283000 e FRAIYFN-F AV I SWITCH HARNESS ASSY, HEAD
1-23 546284000 4| k¥ LY —N—2 A7 2 SENSOR HARNESS ASSY, TR BREAK.
1-24 545572001 AlF3asE1HN—-12 ADJUSTMENT BASE COVER, 12
1-25 008400806 | 20!+ +ZX04x8 SCREW, TRUSS M4X8
1-26 $45573001 Al b FI 3T ETER CONNECTING PLATE
1-27 008400806 8|+ F3234X8 SCREW, TRUSS M4X8
1-28 S17061000 8|7—2+€>120 GROUND WIRE, 120
1-29 008400806 44+ b T 278X8 SCREW, TRUSS M4X8
1-30 S45574001 Bi1A &YV Faxs0 STUD, 4X50
1-31 $37060001 12| 7—2v—2% LABEL, GROUNDING
2 008400806 | 16|+ > A 24X8 SCREW, TRUSS M4X8
3 018400836 8| 7FHRN haxs BOLT, SOCKET M4X8
155-C41-418
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chanism / Schaltkasten

Q1.3 ka—JLAy & ARk / Control box me
de la caja de controles

/ Mécanisme du boitier de controle / Mecanismo
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Q1.3 > hO— MKy 7 ZEFR/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q7Y e A NAME OF PARTS RV

1 $50017001 Her¥afvs273iA CONTROL BOX ASSY, A

1-1 $50018001 1AL FINLTIA MAIN PCB ASSY, A

1-2 536224000 1IDCO 7P E—27 3 DC FAN MIOTOR ASSY

1-3 UL0233001 8|+~ A X3X30DA SCREW, PAN (5/P WASHER) M3X30
1-4 542967001 I L TAVE B POWER SUPPLY PCB ASSY

1-5 S00554000 13|44 — h6ENS SUPPORT, 6NS

1-6 533156000 1% W AR—488 SPACER, PCB

1-7 025030236 ez HEF2 I3 WASHER, PLAIN M 3

1-8 $33106000 2iM3Z &Y FLIO STUD, M3 L10

1-9 0A4300605 2|+ ~H¥ 7 Z3X6DA SCREW, PAN (/P WASHER) M3X6
1-10 542971050 WFe -2 AMIT 3 POWER SUPPLY HARNESS ASSY, M1
1-11 542972050 1ForFrn—ax2Zmey 2 POWER SUPPLY HARNESS ASSY, M2
1-12 542973050 1Feren—22AM37 = POWER SUPPLY HARNESS ASSY, M3
1-13 $42974050 1|FeHFrn—2AGT7 2 POWER SUPPLY HARNESS ASSY, G
1-14 542975050 1 FrHFwrn—2AMNT 2 POWER SUPPLY HARNESS ASSY, MN
1-15 542976050 1IXT D F7/N—2RABY & X-AREA HARNESS ASSY, B

1-16 542977050 1lyxzUFNn—3ABY7 X Y-AREA HARNESS ASSY, B

1-17 542978050 1213 FNn—52BY 3 TIMING HARNESS ASSY . B

1-18 542979050 1|INDEXE—&/N— 2 AB7 % INDEX MOTOR HARNESS ASSY, B
1-19 $42980050 IR RSN AR 378: 1] BOBBIN WINDER HARNESS ASSY, B
1-20 542981050 2o E—an—3 287 3 HEAD MOTOR HARNESS ASSY, B
1-21 542982050 1IXtE—42/n—3%2BY 2 X-MOTOR HARNESS ASSY, B

1-22 542983050 1WYE—2/—2 ABY % Y-MOTOR HARNESS ASSY, B

1-23 $42984050 MRy /=3 ABZ 2 HEAD CONTROL HARNESS ASSY, B
1-24 S42985050 1|8T-8p/v\— R ABZ X ST-SP HARNESS ASSY, B

1-25 S42986050 T|IWEHNN—22BY 3 PANEL HARNESS ASSY, B

1-26 $42987050 PR Y FEf N~ A87 = BED HARNESS ASSY, B RET

1-27 542988050 1[scOmM/N— 2 ABY 3 B-COM HARNESS ASSY, B

1-28 42989050 1|BC1/A— R RBY X BC1 HARNESS ASSY, B

1-29 $42990050 11BC2/v— 5 287 2 BC2 HARNESS ASSY, B

1-30 S$42931050 1|4 rFUEHN—FABY 2 SENSOR HARNESS ASSY,B TR

1-31 542992050 1| rxUE—FNN—FABY 2 MOTOR HARNESS ASSY,B TR

1-32 S$42993050 1HF 4w /Nn—2 2B % H-POWER SUPPLY HARNESS ASSY, B
1-33 S42994050 1|BCF > #/n— 2 ABY 3 BC POWER SUPPLY HARNESS ASSY, B
1-34 543024050 1{p/v— 3 X18VB7 2 P-HARNESS ASSY, 18VB

1-35 543028050 1{p/A— % A39VB7 3 P-HARNESS ASSY, 39VB

1-36 543029050 1|P/Iv—3R RA16VB7 2 P-HARNESS ASSY, 16VB

1-37 $43030050 1|P/Av—RAPBY 2 P-HARNESS ASSY, PB

1-38 $39820000 13| 3— K932 71763 CORD CLAMP, 1763

1-39 0A4401605 1+ ~X¥ 27 Z4X16DA SCREW, PAN (S5/P WASHER) M4X16
1-40 S$37060001 1MNTFP—-R=~% LABEL, GROUNDING

1-41 543115001 IREVE P AT BOX COVER

1-42 060400616 12131 > Fmaxs SCREW, BIND M4X6

1-43 543504001 1\ Z7 b)Y 1428 FANSETTING PLATE, B

1-44 0A5401006 2|F A~ EES4XT0 SCREW, PAN (5/P WASHER) M4X10
1-45 021400206 222+ v ra NUT, 2 M4

1-46 S43506000 2lDC7 P E~-2T7 2L DC FAN MOTOR ASSY, L

1-47 543503001 1MN27 Uy 14aa FANSETTING PLATE, A

1-48 060400616 2|7%4 > FM4X6 SCREW, BIND M4X6

1-49 S43949050 1P/ — % AZEROY £ P-HARNESS ASSY, ZERO

1-50 544340050 1M7L —~%n—2ABY 2 BRAKE HARNESS ASSY, B

1-51 544341000 1{PROMIGOMTY 2 PROM ASSY, 960 MT

2 S42446001 4|7+ RI kY 26X14 BOLT, SOCKET {S/P WASHER) M6X14
155-C41-502

66



Q2 . 2> hO—JLiRw & ZB{%/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de controle / Mecanismo de la caja de controles
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Q2.3 bO— LRy 7 AEH/ Control box mechanism / Schaltkasten
/ Mécanisme du boitier de contréle / Miecanismo de |la caja de controles

REF.NO. CODE QTY o NAME OF PARTS RV
5 551126001 1| FosHFe"—RAT 2E POWER SUPPLY BASE ASSY, E1
5-1 547905001 NFLHF L N= U POWER SUPPLY BASE, U
5-2 $42995000 1| k5 2729vA TRANSFOMER, 729VA
5-3 018061236 4|7+ HF Il bEX12 BOLT, SOCKET M6X12
5-4 028060246 4|5 FH*2-6 WASHER, SPRING 2-6
5-5 025060236 dlesHH2FaLI6 WASHER, PLAIN M 6
5-6 0A4400605 3|+ FANH Y I AX6DA SCREW, PAN (5/P WASHER) M4X6
5-7 S47900000 117 L~ —M10A BREAKER, M10A
5-8 542996050 flhSAN—3 X118V 3 TRANSFORMER HARNESS ASSY, 18V
5-9 542997050 1 F3 A —2ZX39W7 3 TRANSFORMER HARNESS ASSY, 39V
5-10 542998050 NrFAN—F216VT 3 TRANSFORMER HARNESS ASSY, 16V
5-11 $51128000 PRI 835 NOIZE FILTER ASSY, E1
5-12 $39820000 1Ma-Fo5271763 CORD CLAMP, 1763
5-13 0A4401605 2|+~ Z4X16DA SCREW, PAN (5/P WASHER) M4X16
5-14 537059001 1|PE" — 2 LABEL, PE
5-15 543945050 1| FoarnesZAT 3 POWER SUPPLY HARNESS ASSY, A
5-16 543946050 NFeFrn—%ABY 3 POWER SUPPLY HARNESS ASSY, B
5-17 543947050 e ron—zz2crs POWER SUPPLY HARNESS ASSY, C
5-18 $32146000 1[51BRS25VB20 DIODE, SIBRS25VB20
5-19 543861001 HForr%upy 3 POWER PCB ASSY, B
5-20 S00554000 A 485~ b 6NS SUPPORT, 6NS
5-21 552907000 12— FRILAE#10 CORD HOLDER, 10N
5.22 543860001 1|Frrvn—278— POWER BASE COVER
5-23 060400616 3|/ > K MAXE SCREW, BIND M4X6
5-24 543948050 1|FFrn—22DY 3 POWER SUPPLY HARNESS, D
5-25 551125000 taa7asN109 31 CONTACTOR ASSY, 1;5-N10
5-25-1 546551000 1|z a7 85-N10AC2 CONTACTOR, ;S-N10 AC12
6 542446001 5|7F+HEw FFT 26X14 BOLT, SOCKET {(S/P WASHER) M6X14
9 $43038000 1|F>4wa-F POWER SUPPLY CORD
155-C41-502
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R1

B35 2 A% (BES-940BC, 1240BC) / Power supply equipment mechanism (BES-940BC, 1240BC)

/ Stromversorgung (BES-940BC, 1240BC)
/ Mécanisme de I’'equipment en alimentation électrique (BES-940BC, 12408C)
/ Mecanismo del equipo de alimentacion de corriente (BES-940BC, 1240BC)

i g A B
/ OPTION PARTS "
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R1 . T i% RLAS{% (BES-940BC, 1240BC) / Power supply equipment mechanism (BES-940BC, 1240BC)
/ Stromversorgung (BES-940BC, 1240BC)
/ Mécanisme de ['equipment en alimentation électrique (BES-940BC, 1240BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-940BC, 1240BC)

REF.NO. CODE Q'TY bLAA NAME OF PARTS RIVY
1 $43105101 IRVAE W1V, OPERATION PANEL ASSY
1-1 542965001 1sznxiir73 PANEL PCB ASSY
1-2 543008000 1/Wan—-x243 PANEL HARNESS ASSY
1-3 543086000 1|7 -2t >80 GROUND WIRE, 80
1-4 $43107001 VR A e SHEET HOLDER PLATE
1-5 543108101 1|z 74 PANEL COVER
1-6 $43109001 IREAT F"2rEr PANEL SUPPORT
1-7 543118001 1AL YF -t SWITCH SHEET
1-8 $43110000 BiA~N—# SPACER
1-9 008400604 41+ 5 204X6 SCREW, TRUSS M4X6
1-10 062401005 51F~24X10 SCREW, PAN M4X10
1-11 026040135 9lesHHraHtaa WASHER, PLAINS 4
1-12 052300805 1iF N/ %k Z3X8 SCREW, PAN (S/P WASHER) M3X8
1-13 028030245 1|z ¥H 223 WAGSHER, SPRING 2-3
1-14 025030235 tleESHARFII3 WASHER, PLAIN™M 3
1-15 021300105 11225 v b3 NUT, 1 M3
1-16 537060001 Wr—=2=—% LABEL, GROUNDING
1-17 543114001 1|3 ~ILBES() LABEL, BES {1)
1-18 $43270000 113—rF 7YY IKR CORD BUSH, KR51
< BES-940BCE > <For “BES-940BC" >
2-1 549276001 115 ~a9408C LABEL, 940BC
< BES-1240BCH > < For "BES-1240BC" >
2-2 $49275001 115 ~J1240BC LABEL, 1240BC
3-1 S46499000 1[{STARTR A U F 7 3 START SWITCH ASSY
3-1-1 543034000 1|SWHW1B-M110G SWITCH, HW1B-M110G
3-2 547381000 2ISTOPR I Y F 47 3E STOP SWITCH ASSY, E
3-2-1 S46557000 2R 1Y FAWAIR - SWITCH, AJWA411R
5 S41254001 pd |: T AR, I BC PCB ASSY
12 S43006050 1WWE—2n=-32ZX5 3 Y-MOTQOR HARNESS ASSY
15 $43010000 TBCIN—52%2 3 HARNESS ASSY, BC1
17 549326000 11 rFURLHFN—FAZ X SENSOR HARNESS ASSY, TR
18 $49325000 A rFUTE~N-FRATE MOTOR HARNESS ASSY, TR
20 549293000 11BCTF s n—3 27 3% POWER SUPPLY HARNESS ASSY, BC
24 543019050 1|BCH IS n~% 2% 3B BC PCB HARNESS ASSY, B
25 543020050 1|BCH/IS>>n—% A7 IA BC PCB HARNESS ASSY, A
26 $43021050 1Bcvyaaer7z TERMINATOR ASSY, BC
30 S00554000 | 36|44+ — r6Ns SUPPORT, 6NS
48 018400636 4| P FFE N - axe BOLT, SOCKET M4X6
49 028040246 4N x2-4 WASHER, SPRING 2-4
"FFva EmE" " OPTION PARTS "
29 S43027000 TR Faor4n—329 3 PANEL RELAY HARNESS ASSY
155-C40-515
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R2 . Wi S Ef% (BES-940BC, 1240BC) / Power supply equipment mechanism (BES-940BC, 1240BC)

/ Stromversorgung (BES-940BC, 1240BC)

/ Mécanisme de |’eguipment en alimentation électrique (BES-940BC, 1240BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-9408BC, 1240BC)

" 73 vEs [ OPTION PARTS "

71
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R2 . Tt SLES{% (BES-940BC, 1240BC) / Power supply equipment mechanism (BES-940BC, 1240BC)
/ Stromversorgung (BES-940BC, 1240BC)
/ Mécanisme de I'equipment en alimentation électrique (BES-940BC, 1240BC)
/ Mecanismo del equipo de alimentacion de corriente (BES-940BC, 1240BC)

REF.NO. CODE Q'TY Sy 5 NAME OF PARTS RV
4 541195101 i3l Sy A . A3 HEAD PCB ASSY
6 S43000000 1XTUTFTN—FZT 3 X-AREA HARNESS ASSY
7 $43001000 Myzy7n-—2273 Y-AREA HARNESS ASSY
8 S43002000 MWarsodn—2R23 TIMING HARNESS ASSY
9 S43003150 | - 1[INDEXE—~&#/N\—F A7 32 MOTOR HARNESS ASSY, INDEX
10 $43004050 NIV E—BN—2AT 2R HEAD MOTOR HARNESS ASSY
1 549294000 TXE—4h—-%27 3 X-MOTOR HARNESS ASSY
13 549299000 flsT-sPiv— % R127 2 START-STOP HARNESS ASSY, 12
19 549295000 1HFHFon—%A7 3 POWER SUPPLY HARNESS ASSY, H
21 $43016050 1HY o n—22238 H-CONTROL HARNESS ASSY, B
22 543017050 3IHY M2 N =2 AT R A H-CONTROL HARNESS ASSY, A
23 S43018000 1HY2maws 3 TERMINATOR ASSY, H
27 546281000 4|FA v H -7 3 HARNESS ASSY, ADJUSTMENT BASE]
28 $46282000 GlHSW/HN— 2 A7 2 ' HARNESS ASSY, H-SWITCH
<J-FEZ=10m> < Cord length = 10m >
33 $43461000 THFA =227 210M IF HARMNESS ASSY, 10M
35 539821000 4l3— K75 719P7 CORD CLAMP, 19P7
36 150357001 410—-89 7713 CQORD CLAMP, 13-L
37 500480000 fla— FhIL4#5 CORD HOLDER, 5N
38 0A5401006 1|~ R ET8X10 SCREW, PAN (S5/P WASHER) M4X10
39 S04557000 1[sv 2 1PLTIM BAND, PLTIM
40 539821000 | 16{a~ K2 5> 719pP7 CORD CLAMP, 19P7
a1 539821000 11|a—-v+2 > 719p7 CORD CLAMP, 19P7
42 539821000 3la—Fk7 571907 CORD CLAMP, 19P7
43 539821000 Ao— kK9 57197 CORD CLAMP, 19P7
44 $11848000 | 10|2—- K75 T7#7 CORD CLAMP, 7N
45 539821000 13— K252 719pP7 CORD CLAMP, 19P7
46 $39820000 3|a-Fo 371763 CORD CLAMP, 1763
47 149809000 g1 77L BEAD BAND, L= 200
AT aLEmE " " OPTION PARTS “
<a-FRZ=5m> < Cord length =5m>
32 543040000 T[IF/A =3 A7 3I5M IF HARNESS ASSY, 5M
<O-FE&=20m> < Cord length = 20m >
64 S47263001 THFEA—Z2 R 7 220M%E v b I[F HARNESS SET, 20M
64-1 S47227000 TIF/A =227 220M IF HARNESS ASSY, 20M
64-2 593960041 Nr—Fnevyt1s INSTRUCTION MANUAL, CABLE
155-C40-515
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R3 . Bt R BA1% (BES-941BC, 1241BC)/ Power supply equipment mechanism (BES-941BC, 1241BC)
/ Stromversorgung (BES-941BC, 1241 BC)

/ Mécanisme de I'equipment en alimentation électrique (BES-941BC, 1241 BC)

/ Mecanismo del equipo de alimentacion de corriente (BES-941BC, 1241 BC)

o 155-C41-515




R3 . § it FLER{% (BES-941BC, 1241BC) / Power supply equipment mechanism (BES-941BC, 1241BC)
/ Stromversorgung {BES-941BC, 1241BC)
/ Mécanisme de |'equipment en alimentation électrique (BES-841BC, 1241 BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-941BC, 12418C)

REF.NO. CODE QTY Ao NAME OF PARTS RV

1 S45185001 PR FAE VI OPERATION PANEL ASSY

1-1 544751001 LEIAESIE FIO B3 PANEL PCB ASSY

1-2 545187000 1|3.5FDD FDD, 3.5

1-3 545184000 1TWepEV2-—L7 2 LCD MODULE ASSY

1-4 545186001 tlv—rz2avYFss SHEET SWITCH ASSY

1-5 543257000 1o -5~ INVERTER, LCD

1-6 545175000 1NF&vVTALYFTE CAP SWITCH ASSY

1-7 $45171000 1 gn—32%43 PANEL HARNESS ASSY

1-8 $45172000 1|eDDF o F o n—2R 7 3 POWER SUPPLY HARNESS ASSY, FDD
1-9 $45173000 f|7aoveE—Nn-—FA7 3 FLOPPY HARNESS ASSY

1-10 545174000 VA= —N—R AT X INVERTER HARNESS ASSY

1-11 543270000 1{3— K F Y ¥ AKR51 CORD BUSH, KR51

1-12 S$45179009 IR PANEL

1-13 $45180009 Trzan~s—2 PANEL BASE

1-14 545181001 Ho-brd—gF—+t SHEET KEY SUPPORT

1-15 545177000 2|Am~4FL—p SPACER PLATE

1-16 $45176001 17—k PLATE

1-17 S46364001 4o HF16 WASHER, PLAIN 1.6

1-18 546833001 A+~ 3 TM16XS SCREW, PAN M1.6X4

1-19 052400605 2]F N3N EF4A%6 SCREW, PAN {5/P WASHER) M4X6
1-20 052300605 BlF~=xES3X6 SCREW, PAN (5/P WASHER) M3X6
1-21 002260405 Al +F~T26X4 SCREW, PAN M2.6X4

1-22 546363000 2|AN—HL8 SPACER,L=8

1-23 0A4300605 4| + ¥ 2 3X6DA SCREW, PAN (5/P WASHER) M3X6
1-24 0A4300805 4| +F~NH 7 3 3X8DA SCREW, PAN (S/P WASHER) M3X8
1-25 008400604 41+ + 2 X 34X6 SCREW, TRUSS M4X6

1-26 S43114001 1|5 ~ILBES(1) LLABEL, BES (1)

1-27 $46362009 1MNahos28 COVERPLATE

1-28 008300504 2|+ k3 R3X5 SCREW, TRUSS M3X5

< BES-941BCH > < For "BES-941BC" >
2-1 549291001 115 ~IL941BC LABEL, 941BC
<BES-1241BCH > <For "BES-1241BC" >

2-2 549290001 1|5~ 1241BC LABEL, 1241BC

3-1 546499000 tlsTARTZ v F 4 3 START SWITCH ASSY

3-11 543034000 1[sSWHW1B-M110G SWITCH, HW1B-M110G

3-2 S47381000 2|STOPR AV F 47 XE STOP SWITCH ASSY, E

3-2-1 $46557000 2| % 1Y Faiwar1r SWITCH, AJW411R

5 541254001 2|BCE /N7 3 BC PCB ASSY

12 $43006050 1lyE—2/n—322%3 Y-MOTOR HARNESS ASSY

15 $43010000 1|BCINA—% A7 3 HARNESS ASSY, BC1

17 549326000 HrbxURHN—%273 SENSOR HARNESS ASSY, TR

18 $49325000 HAPFUE—FN=FATE MOTOR HARNESS ASSY, TR

20 S49293000 1|BCF v H =2 AT 8 POWER SUPPLY HARNESS ASSY, BC
24 543019050 1lecx N n—224 38 BC PCB HARNESS ASSY, B

25 S43020050 sk n—22 7 3A BC PCB HARNESS ASSY, A

26 $43021050 1lBcrzH473 TERMINATOR ASSY, BC

30 S00554000 | 36|43 — F6NS SUPPORT, 6NS

34 545271000 1) WRSIN—2 AT E PANEL HARNESS ASSY, RS

35 545270000 TR LFeFon—%2R P-SUPPLY HARNESS ASSY, PANEL
48 018400636 4|7 FHE N - aX6 BOLT, SOCKET M4X6

49 028040246 4 xHH 224 WASHER, SPRING 2-4
155-C41-515

74



R4 . BB (BES-941BC, 12418BC) / Power supply equipment mechanism (BES-941BC, 12418C
/ Stromversorgung (BES-941BC, 1241BC)
/ Mécanisme de 1"equipment en alimentation électrique (BES-941BC, 1241 BC)
/ Mecanismo del equipo de alimentacién de corriente (BES-941BC, 1241BC)

)

75
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R4 . 2 SBS1R (BES-941BC, 1241BC) / Power supply equipment mechanism (BES-941BC, 1241BC)
/ Stromversorgung (BES-941BC, 1241BC)
/ Mécanisme de |'equipment en alimentation électrique (BES-941BC, 12418()
/ Mecanismo del equipo de alimentacién de corriente (BES-9241BC, 1241BC)

REF.NO. CODE Q'TY B XA NAME OF PARTS RV

4 541195101 Al b7 FX T8 HEAD PCB ASSY

4] 543000000 TIXT WP 25 3 X-AREA HARNESS ASSY

7 $43001000 TYZTUTFNA—-2A73 Y-AREA HARNESS ASSY

8 543002000 MNerE29Nn-—3273 TIMING HARNESS ASSY

9 543003150 1|INDEXE—~R /=327 X MOTOR HARNESS ASSY, INDEX

10 543004050 LI EPE Tl FATCE . 3 HEAD MOTOR HARNESS ASSY

1 $49294000 HUXE-—2N—2 A7 X X-MOTOR HARNESS ASSY

13 549299000 H[sT-SP/v—% 127 2 START-STOP HARNESS ASSY, 12

19 549295000 IHFE > o= A7 3 POWER SUPPLY HARNESS ASSY, H
21 543016050 1|hyon—322%7 38 H-CONTROL HARNESS ASSY, B

22 $43017050 3IHY P Yo Nn—32AT 5A H-CONTROL HARNESS ASSY, A

23 543018000 1|H¥ 2829 3 TERMINATCR ASSY, H

27 546281000 4 FAFHIN—2AT HARNESS ASSY, ADJUSTMENT BASE
28 546282000 AHSWN—F2 A7 3 HARNESS ASSY, H-SWITCH

33 539821000 42— ko357 1907 CORD CLAMP, 19P7

36 150357001 a-ru 5712 CORD CLAMP, 13-L

37 500480000 13— FHRILE 45 CORD HOLDER, 5N

38 0A5401006 1|+ ~X3/8% EZ4X10 SCREW, PAN (S/P WASHER) M4X10
39 504557000 T8 2 1PLTIM BAND, PLTIM

40 539821000 | 16|a—F& 3> 719p7 CORD CLAMP, 19P7

41 $39821000 | 11|2—-F2 3 719p7 CORD CLAMP, 19P7

42 539821000 3|2~ K77 T19P7 CORD CLAMP, 19P7

43 539821000 43— K72 719F7 CORD CLAMP, 19P7

44 511848000 | 10ja~-Fo2 37 #7 CORD CLAMP, 7N

45 $39821000 1Na-kr25 71907 CORD CLAMP, 19P7

46 $39820000 3[a-rv5F1763 CORD CLAMP, 1763

47 149809000 Ha15v 7L BEAD BAND, L=200
155-C41-515
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R5 . BERMEE (73 3 V8BR) / Power supply equipment mechanism (Option parts)
/ Stromversorgung {Sonderzubehdr)
/ Mécanisme de |’equipment en alimentation électrique (Pigces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

'l T 50-10 J‘/a \%—50-13 50-9

\L\J 50-7 L
]

155-C41-515
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RS . B|it SRR (o 7 2 3 - BBSh) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehdr)
/ Mécanisme de I'equipment en alimentation électrique (Pieces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

REF.NO. CODE |QTv e NAME OF PARTS Y |
50 549287001 119803 Sy EMCE Y b 940 EMCSET
50-1 S40622000 12 |EMIO 7 ESD-SR-25 EMI CORE, ESD-S5R-25
50-2 S40764000 1|= 7TFC25-15-12 CORE, TFC25-15-12
50-3 540660000 3{EMITI P TFC16-8-16 EMI CORE, TFC16-8-16
50-4 052401605 1|#~anriE5ax16 SCREW, PAN {5/P WASHER) M4X16
50-5 021400106 1+ Y r1324 NUT, 1 M4
50-6 S04557000 18 2 4 PLTIM BAND, PLTIM
50-7 551124000 1MW/ 12X 7 ANEEMCY 31 NQISE FILTER ASSY, 1-EMC
50-7-1 S44525000 1/ 4 XT1I210A NOISE FILTER, 10A
50-7-2 $51119000 173w % 2 F L — HEMCNF HARNESS, B-EMC
50-7-3 $51120000 1173 — % ZEMCNFNF HARNESS, EMC
50-7-4 $51122000 1175 — % REMCNF7 — % GROUNDING WIRE, EMC
50-8 0A5401006 21~z EZ4X10 SCREW, PAN (5/P WASHER) M4X10
50-9 549270009 1|32 FO—-ILBOXAH/I —A CONTROL BOX COVER, A
50-10 549271009 13> ra—IvBoxhii—8 CONTROL BOX COVER, B
50-11 S44524101 1iBOXH/IN— 254 STAY, BOX COVER
50-12 549268009 A sAO—JLBOXHI—C CONTROL BOX COVER, C
50-13 0AS400806 | 23|+F~H %7 X 4X8DB SCREW, PAN (S/P WASHER) M4X8
50-14 539820000 1Ja—- K732 71763 CORD CLAMP, 1763
xR " Remodeling parts set”
<.BES-940BCH > < For "BES-940BC" >
55 549312001 198178 L&Y b PANELSET, 941BC
55-1 S45185001 | P2 AT 9% OPERATION PANEL ASSY
55-2 549291001 1|7 ~Jr9418C LABEL, 941BC
55-3 S45271000 1|78 WRSNHN—F 27 2 PANEL HARNESS ASSY, RS
55-4 545270000 Wz FeFen—2 2 P-SUPPLY HARNESS ASSY, PANEL
55-5 545182001 IREAE 12 VA PANEL SETTING PLATE, B
55-6 002400514 4| +F~NT4X5 ‘ SCREW, PAN M4X5
55-7 546401000 HINZAFYFrn— 228 POWER SUPPLY HARNESS, B PANEL
< BES-1240BCH > < For "BES-12408C" >
55 549311001 112818202 b PANELSET, 1241BC
55-1 545185001 PR AL VA OPERATION PANEL ASSY
55.2 549290001 1|5 ~J1241BC LABEL, 1241BC
55-3 545271000 TIVRIRSIN—R AT R PANEL HARNESS ASSY, RS
55-4 $45270000 TNWNERNLF o n—2 R P-SUPPLY HARNESS ASSY, PANEL
55-5 545182001 IR EAT V17N VRV o g ¥ PANEL SETTING PLATE, B
55-6 002400514 4|+ FX34X5 SCREW, PAN M4X5
55-7 $46401000 (RTAE: 9% R, P PATEE 3y POWER SUPPLY HARNESS, B PANEL
155-C41-515
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A6 . BERME (F 7 3 8BE&) / Power supply equipment mechanism (Option parts)

/ Stromversorgung (Sonderzubehor)
/ Mécanisme de |’'equipment en alimentation &lectrique (Pieces en option)
/ Mecanismo del equipo de alimentacion de corriente (Piezas opcionales)

61-1 61-2 %61'6
g | 61-4

> @——61-7

p—61-5

155-C41-515




R6 . Dk SBEE (oF 7 3 > 2B54) / Power supply equipment mechanism (Option parts)
/ Stromversorgung (Sonderzubehdr)
/ Mécanisme de I'equipment en alimentation électrique (Piéces en option)
/ Mecanismo del equipo de alimentacién de corriente (Piezas opcionales)

REF.NO. CODE - |Q'TY B A NAME OF PARTS RiVI
61 549289001 114437 b740WREY H4E E-LAMP APPLIANCES SET, 40W-R 4E
61-1 549292000 1|44 27 kr740W-R3 F-LAMP APPLIANCES, 40W-R3
61-2 uD0280001 1|5~ .34 15%37 CAUTION LABEL, HOT 15X37
61-3 546546000 teHFy L5 Faow FLUQRECENT LAMP, 40W
61-4 546541101 20510 v b UYELR SETTING PLATE, FLOURECENT
61-5 $47269001 4|7+ F 7 2 6X20 BOLT, SOCKET (S/P WASHER)} M&X20
61-6 S47270001 217+ HIL bH 2 Z6X30 BOLT, SOCKET (5/P WASHER) M6X30
61-7 026120236 2|lesH¥HRIHF 2 WASHER, PLAIN 12
61-8 $46534000 2[5 dA RUBBER CUSHION
61-9 $46554000 1ot am b4V F7E SWITCH ASSY, FLOUR. LAMP
61-9-1 S46555000 T2y FHW1S-2T20 SWITCH, HW1S-2T0
61-10 S46747000 Hy1ambhyn—22732 HARNESS ASSY, FLOUR. LAMP
61-11 $51127000 1| F 5 2 Z255VAY 31 TRANSFORMER ASSY, 1 255VA
61-11-1 546553000 1| k> R255vA TRANSFORMER, 255VA
61-11-2 551123000 Wn—2z2a2594241 52 [HARNESS
61-12 0A5401006 A|F A0/ E Z4X10 SCREW, PAN (5/P WASHER) M4X10
61-13 S37060001 1\F—RA%—% LABEL, GROUNDING
61-14 $39821000 2|a- 82371907 CORD CLAMP, 19P7
61-15 09141000 12~ K232 7160 CORD CLAMP, 16-L
61-16 538352101 1| FradsNN4HhTT LABEL, ELEC. SHOCK 4 LANG.

<AZHEERAE > < Standard parts >
65 $51129001 1|y aaswiy b EMERGENCY STOP SWITCH SET
65-1 0A5402005 2|+~ 42 Z4X2008 SCREW, PAN (5/P WASHER) M4X20
65-2 546548000 1|F>Fo—EMASYF7 X POWER SWITCH ASSY, EM
65-2-1 546549000 121 FHW2B-M110G SWITCH, HW2B-M110G
65-2-2 546749000 1|2 1 ¥ FHW1B-V401R SWITCH, HW1B-V401R
65-3 S46748000 1lpwor rO—n—%RZ7 3 PW CONTROL HARNESS ASSY
65-4 509141000 1Ma-Kv37186L CORD CLAMP, 16-L
<HEFNITH LILHER > < For with-out fluorecent lamp Spec.>
70 549804001 11yt LREY b SUPPLY PARTS SET
70-1 549445000 1|4t 22 RUBBER-CAP, 22
70-2 549446001 151 rEYTRAZY—N SEAL
155-941-515
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S1. B &BEE / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina
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s1 . EhHLR8{% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de fa maquina

REF.NO. CODE QY XA NAME OF PARTS RM

1-1 $32692000 pAE A CASTER

1-2 $32693000 2|15 ¥ 25 -5 CASTER, $

1-3 018102036 16| 7+ KN ~10X20 BOLT, SOCKET M10X20

1-4 028100246 | 16|/ 2 HFH 2210 WASHER, SPRING 2-10

1-5 532716000 AL AL 20X100 BOLT, M20X100

1-6 018102536 9l7+ £ ~10X25 BOLT, SOCKET M10X25

1-7 028100246 9| R HFHR2-10 WASHER, SPRING 2-10

1-8 025100236 gleSHHF2FTH10 WASHER, PLAINM 10

2 542921000 1|®— % BMOBHO.75K% 3 MOTOR ASSY, BMOBH 0.75K

3 018061036 4|7+ £ +6X10 BOLT, SOCKET M6X10

4 025060236 AleSHHR2FI1U6 WASHER, PLAINM 6

5 028060246 AN HFHx2-6 WASHER, SPRING 2-6

6 542363001 1|EF—&—~=2 MOTOR BASE

7 018501036 4|7+ F I - 5X10 BOLT, SOCKET M5X10

8 028050246 4 N FFHx25 WASHER, SPRING 2-5

9 548381000 AL = EsFAT:] HINGE, B

10 018501036 417 FF I +5X10 BOLT, SOCKET M5X10

11 542409001 1MNE—%F~U—%% MOTOR PULLEY ASSY

11-1 $42408001 1|E~2—7—075KW MOTOR PULLEY, 0.75KW

11-2 012060636 1|7+ E36x6 SET SCREW, SOCKET (FT) M6X6
11-3 012400836 1|7+t >axs SET SCREW, SOCKET (FT) M4X8
12 028050246 IR Y A R2-5 WASHER, SPRING 2-5

13 542364000 1yl k3vaso BELT, V 3v450

14 152865201 1|4 & k10 BOLT, L-TYPE M10

15 - 021100206 2|23+ Y R0 NUT, 2 M10

16 025100236 2les#HzF2710 WASHER, PLAIN M 10

17 028100246 1 &RHFHE2-10 WASHER, SPRING 2-10

18 542365001 1jLHERIL T8 SUPPORT PLATE, L-TYPE BOLT
19 $42445001 2|7+ K ¥ T 58X25 BOLT, SOCKET (/P WASHER) M8X25
22 547514009 TNE—a—RIN-FU MOTOR COVER, FU

23 008400604 7]+~ 5 204%86 SCREW, TRUSS M4X6

24 $42398009 1| E—2—-H1-L MOTOR COVER, L

25 008400604 7|+ F3X0ax6 SCREW, TRUSS M4X6

63 S49257009 1|F7—FaL F-TABLE, 4-L

64 549259001 4l PIN

65 549258009 1r7—Fvam F-TABLE, 4-M

66 549259001 S5k PIN

67 549260009 1|67 —F 4R F-TABLE, 4-R

68 S49259001 4| PIN

70 149483001 A= 2RI M6 KNOB BOLT, M6

71 542400009 2IFF—FHRAF 1A F-TABLE STAY, A

72 542401009 2IFF—7FWAF 1B F-TABLE STAY, B

73 547269001 12| 7+ b7 26X20 BOLT, SOCKET (5/P WASHER) M6X20
74 025060336 | 12|e54 42416 WASHER, PLAIN L&

76 542391101 2|F7—F A1 FU F-TABLE GUIDE, U

77 542392051 2IFF—F A1 KL F-TABLE GUIDE, L

78 018501236 8|7+ F I k5x12 BOLT, SOCKET M5X12

79 025050236 8leSHHrFas WASHER, PLAINM 5

80 028050246 8/ xHHR25 WASHER, SPRING 2-5

81 $49255001 BIFF—FWZR FYii—4g STOPPER, 4 F-TABLE

82 008400604 | 12|+ 5 R 34X6 SCREW, TRUSS M4X6

83 $42395050 BlFF—T7I41B F-TABLE BASE, B

84 0A5401006 6|~/ EFAX10 SCREW, PAN (5/P WASHER) M4X10
126 547921009 1| Flr—=HhhiIN—E BREAKER COVER, E

127 008400604 2|+ PS5 R04X8 SCREW, TRUSS M4Xé

140 $43928001 171 oLin—~x=~2 STOP LEVER BASE

141 542446001 2| FHFENLH 2 26X14 BOLT, SOCKET (5/P WASHER) M6&X14
143 543926001 1NF~UF1oLii- STOP LEVER

144 543927001 1142 Me SHOULDER SCREW, M&
155-C41-652
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S1. Si1B8{% / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

64

66

155-C41-652



1. Bh 2R / Power table / Motorgestell / Mécanisme du plateau de la machine
/Mecanismo de la mesa de la maquina

REF.NO. CODE  |QTv T NAME OF PARTS RM
145 021060106 | 1|1>a#vte NUT, 1 M6
147 $43930001 | 1|2 hvsi- STOPPER
148 018061636 | 1|7+# /1 kexi6 BOLT, SOCKET M6X16
149 025060236 | 1|ES##252176 WASHER, PLAIN M 6
150 028060246 | 1|/ia¥ %26 WASHER, SPRING 2-6
152 543931001 | 1|/5xn4 SPRING HOOK
153 021060106 | 1|1v2+v te NUT, 1 M6
155 $43933001 | 1|k%/tx SPRING, EXTENSION
157 544540001 | 1|22 xYms SHOULDER SCREW, M5
158 021500216 | 1l2v23Y b5 NUT, 2 M5
160 $43929001 | 1|viL /A r& SOLENOID BRACKET
161 542446001 | 2|7+ k¥4 T6x14 BOLT, SOCKET (S/P WASHER) M6X14
163 $43932000 | 1|7-UFALVLIAE SOLENOID ASSY, PULLEY STOPPER
164 048070342 | 1|k x7E7 RETAINING RING, E7
170 549104009 | 1|7uwynr—¢ BRIDGE COVER, E
171 $42446001 | 5|7+ H k5 I6x14 BOLT, SOCKET (5/P WASHER) M6X14
180 $42396101 | 2(F7—7A4¥IF F-TABLE SUPPORT, F
181 $42445001 | 4|77 FiL b ¥4 38X25 BOLT, SOCKET ($/P WASHER) M8X2 5
182 018501236 | 2|7+ # L k5x12 BOLT, SOCKET M5X12
183 025050236 | 4[eS¥HZF2Y5 WASHER, PLAIN M 5
184 021500216 | 2{2v2# Vb5 NUT, 2 M5
155-C41-652
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S2. @1714831% (BES-940BC,941BC) / Power table (BES-940BC,941BC) / Motorgestell (BES-940BC,9418C)
/ Mécanisme du plateau de la machine (BES-940BC,941BC)
/ Mecanismo de la mesa de la maguina (BES-940BC,941BC)

101
@»—%T T101
174 91@/% -

173 0[S

" AT a e
/ OPTION PARTS “

: 155-941-652
85




52 . &5 R81% (BES-940BC, 941BC) / Power table (BES-940BC, 941BC) / Motorgestell (BES-940BC, 9418C)
/ Mécanisme du plateau de la machine (BES-940BC, 941B()
/ Mecanismo de la mesa de la maguina {BES-940BC, 941BC)

REF.NO. CODE QTY ErAA NAME OF PARTS R

26 $49101008 1|4 KEAN—LF SIDE COVER, LF

27 008400604 FiJ N =V (] SCREW, TRLSS M4X6
28 542376001 1o RANR=—2F71 SIDE COVERSTAY

29 018061236 2| 7HRIREX12 BOLT, SOCKET M6X12
30 025060236 2|eSHH2FLI6 WASHER, PLAIN M &
31 028060246 21N HE26 WASHER, SPRING 2-6
32 $49102109 Vs Enn—18 SIDE COVER, LB

33 008400604 4|+ FF 2 08X6 SCREW, TRUSS M4Xe
34 542374009 1|4 K#/N—RF SIDE COVER, RF

35 008400604 3|+ k3 2 204X6 SCREW, TRUSS M4X6
36 S49103009 14 FA/N—RB SIDE COVER, RB

37 008400604 2|+ b3 X04X6 SCREW, TRUSS M4X6
38 536478001 T[ER RS POST, S

39 $49228009 1|7 —ZFia—4aL TABLE COVER, 4-L

40 542395050 2FF— 7518 F-TABLE BASE, B

41 0A5401006 2(FNanzEZ4X10 SCREW, PAN (S/P WASHER) M4X10
42 549229009 3|7 - FA—am TABLE COVER, 4-M
43 542395050 6|eF—TILH TR F-TABLE BASE, B

44 0AS401006 6|F NN ESEX10 SCREW, PAN (5/P WASHER) M4X10
45 549230009 1|7 —FAh/i—4R TABLE COVER, 4-R

46 542395050 2IFF =74 1B F-TABLE BASE, B

47 0A5401006 2|F N EZAXI0 SCREW, PAN (5/P WASHER) M4X10
51 008400604 | 20|+ r 3 R 14X6 SCREW, TRUSS M4X6
53 542371101 A NI P & ok TABLE COVER STAY
54 018501236 4|74 bsx12 BOLT, SOCKET M5X12
55 025050236 Al HFHEFI5 WASHER, PLAINM 5
56 028050246 AinzHHR25 WASHER, SPRING 2-5
57 $42370001 BIRASL PQOST, L

58 $42402101 2IKR ~LB POST, B

88 $42382109 b swhit— SWITCH COVER

91 $42383009 PAN b P WA COVER, UR

92-1 $42384009 L zE: P2 TATT COVER,LUR

93 544529209 =k = PRS- COVER ASSY

93-1 542406209 1framzh- COVER

93-2 $43913000 1|5 ~nBES() LABEL, BES (2)

97 542381001 1 {prAAN—ZF1U COVERSTAY, U

98 $49226001 Tl hi—-2F 14D COVERSTAY, D-4

101 008400604 | 28|+ ~ > Z04x6 SCREW, TRUSS M4X6
102 018061036 | 18| 7+ K +6X10 BOLT, SOCKET M&X10
119 542386001 VAL AN NVRVE, S PCB SET PLATE

120 018061036 2|7 K FEX10 BOLT, SOCKET M6X10
123 542410009 A FUD T RN~ BRIDGE COVER

124 $42446001 1017 HRIL b7 26X14 BOLT, SOCKET (5/P WASHER) M6X1 4
130 542935001 HRE-2 7L BOBBIN STAND, L

131 021400206 122+ tra NUT, 2 M4

132 028040246 NG HF2-4 WASHER, SPRING 2-4
173 547333001 T h A STARTI2EY — UL LABEL, E 12START
174 $47332001 2{ b AL STORP12ZES — b LABEL, E125TOP

A 1 " OPTION PARTS ”

92-2 $46542009 R e FATT R COVER, LE
155-941-652
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S3. W11 &B8% (BES-1240BC,1241BC) / Power table (BES-1240BC,1241BC) / Motorgestell (BES-1240BC,1241BC)
/ Mécanisme du plateau de la machine (BES-1240BC,1241BC)
/ Mecanismo de la mesa de la maquina (BES-1240BC,1241BC)

155-C41-652
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3. 87 & B1% (BES-1240BC, 1241BC) / Power table (BES-12408BC, 1241BC) / Motorgeste!l (BES-1240BC, 1241BC)

/ Mécanisme du plateau de la machine (BES-1240BC, 1241BC)
/ Mecanismo de la mesa de la maquina (BES-1240BC, 1241BC)

REF.NO. CODE QY [ NAME OF PARTS R

26 549101009 1§41 KHhIS—LF SIDE COVER, LF

27 008400604 41+ b5 R O4X6 SCREW, TRUSS M4X6
28 S42376001 1|41 KAI-XFA SIDE COVERSTAY

29 018061236 2|7 FFEN FEXI12 BOLT, SOCKET M6X12
30 025060236 2|l HHEFIIE WASHER, PLAIN M &
31 028060246 2|z HE26 WAGSHER, SPRING 2-6
32 549102109 1{#4 FAN—LB SIDE COVER, LB

33 008400604 4|+ T A 24X6 SCREW, TRUSS M4AX6
34 542374009 1|4 A/ =R SIDE COVER, RF

35 008400604 3|+ b7 X34X6 SCREW, TRUSS M4X6
36 549103009 1|4« FA/N—RB SIDE COVER, RB

37 008400604 2|+ 7 X 34X6 SCREW, TRUSS M4X6
38 $36478001 11|RA LS POST, S

39 549228009 1|\=—Fnni—aL TABLE COVER, 4-L.

40 $42395050 2IFF—TNh418B F-TABLE BASE, B

41 0A5401006 2|+~ 2 EZ4X10 SCREW, PAN {5/P WASHER) Mi4X10
42 549229009 AF—FHLHhIN—-4M TABLE COVER, 4-M

43 $42395050 6|FF—JIF 1B F-TABLE BASE, B

44 0A5401006 Bl ~a/1xkES4X10 SCREW, PAN (5/P WASHER) M4X10
45 549230009 1|5 -7nni—ar TABLE COVER, 4-R

46 $42395050 2IFF—7N 418 F-TABLE BASE, B

47 0A5401006 21~/ 2 EZ4X10 SCREVY, PAN (5/P WASHER) M4X10
3 008400604 | 20|+ +5 2 34xe SCREW, TRUSS M4X6
53 $42371101 2|7 —FNHIR—RTA TABLE COVERSTAY
54 018501236 A7+ F I kX2 BOLT, SOCKET M5X12
55 025050236 HeESHHRF LIS WASHER, PLAIN M 5
56 028050246 4|8t H 32-5 WASHER, SPRING 2-5
57 S42370001 BlHEA ML POST, L

58 S42402101 2| RA rLB POST, B

89 $45576009 3|k A HmIN—12 COVER, 12

90 S45577009 1 kmhRrHnI=12 COVER,R 12

91 545578009 1 rhLBn/i—12 COVER, L 12

92 S46542009 T b hBN~LE COVER, LE

93 549297009 1|tanrzhan-873 COVER ASSY, B

93-1 549305009 1l1B2A1TH/N—B COVER,B

93-2 $43913000 117 ~ILBES(2) LABEL, BES (2)

94 545581101 3| rhhiN—UI2 COVER, U12

96 S$45583001 2B hn—14 COVER PLATE

97 542381001 S5ihHHLHIN—AF AU COVERSTAY, U

98 549226001 Al b h e hI—2AF 14D COVERSTAY, D-4
100 018301036 217+ &I F3X10 BOLT, SOCKET M3X10
101 008400604 | 28(+ + 7 A T4X6 SCREW, TRUSS M4X6
102 018061036 17| 7+ R +6X10 BOLT, SOCKET M&X10
111 $49323009 HEE=E A E N FATH SIDE COVER

112 008400604 31+ b5 X04X6 SCREW, TRUSS M4X6
119 542386001 A EFARTE VAR, b ) PCBSET PLATE

120 018061036 2|7+ RN F6X10 BOLT, SOCKET M6X10
123 542410009 417Ny T hii— BRIDGE COVER

124 $42446001 16] 7RI LY 26X14 BOLT, SOCKET {5/P WASHER) M6X1 4
130 $42935001 1|FEL27L BOBBINSTAND, L

131 021400206 12va+vra NUT, 2 M4

132 028040246 1|ix¥Hzza WASHER, SPRING 2-4
173 547333001 Tl b2 7 START1ZEDY — M LABEL, E 12START
174 547332001 2|+ A STOP12ZES — W LABEL,E12STOP

178 S47927000 1fa-EkEZFvia CORDBUSH

187 549307009 1MNIV=FHA FHiv~ COVER, L-GUIDE

188 008400604 2|+ 7 A348X6 SCREW, TRUSS M4X6
190 S43510000 1|da7via RUBBER BUSH
155-C41-652
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S4 . ByIBBIR / Power table / Motorgestell / Mécanisme du plateau de la machine
/ Mecanismo de la mesa de la maquina

< BES-940BC,1240BCH < BES-M1BC,1241BCH
/ For "BES-940BC & 1240BC" > ' / For "BES-941BC & 1241BC" >

103

[ 1033
103-4 103-2

T . $T8ERE)BE{R / Needle bar and driving clutvh mechanism / Nadelstange und antriebskupplung

/ Barre aiguille et mécanisme d'émbrayage d‘éntrainement
/ Barra de aguja y mecanismo de embrague de mando

155-C41-652

838
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/ Mecanismo de la mesa de la maquina

sa4 B85/ R5% / Power table / Motorgestell / Mécanisme du plateau de la machine

REF.NO. CODE Q'TY Bl AL NAME OF PARTS R
< BES-940BC, 1240BCH > <For "BES-941BC & 1240BC" >

103 542922009 RSN PANEL SETTING BASE

104 018062036 2|7+ HFE N rex20 BOLT, SOCKET M6X20

105 025060236 2lesyHizFade WASHER, PLAINM 6

106 028060246 2Ia g HR26 WAGSHER, SPRING 2-6

107 $46999001 21w 733 MaB KNOB SCREW, M4B

108 $42405001 AR PRV PANELSETTING PLATE

109 002400514 4| +F~204X5 SCREW, PAN M4X5

< BES-941BC, 1241BCH > <For "BES-941BC & 1241BC" >

103 $47561001 PEALNZLELTE VARIABLE PANEL BASE ASSY
103-1 547562001 Tj/izxnsyq144 PANEL HOLDER

103-2 547563001 253 0F2050 PANEL BRACKET

103-3 018501236 2|7+ #n ksxa2 BOLT, SOCKET M5X12

103-4 025050236 2lesH#fixFays WASHER, PLAINM 5

103-5 S09774001 2|#xIMs SHOULDER SCREW, M5

104 018062036 217+ H I hex20 BOLT, SOCKET M6X20

105 025060236 2|4 H2rFa76 WASHER, PLAIN M 6

106 028060246 2[5 44 %246 WASHER, SPRING 2-6

109 002400514 4] ++A~74X5 SCREW, PAN M4X5

155-C41-652

T. $t4EERENRA{E / Needle bar and driving clutch mechanism / Nadelstange und antriebskupplung

/Barre a aiguille et mécanisme d’embrayage d’entrainement.
/ Barra de aguja y mecanismo de embrague de mando
REF.NO. CODE Q'TY B A NAME OF PARTS RV

1 $32574101 A5 vankyLn LEVER

3 018501036 4|7+ #HEI +5X10 BOLT, SOCKET M5X10

4 107550002 4ia0 ROLLER

5 §32575001 4l Eranex PIN

6 $42590001 Al ervony THREAD TAKE-UP BUSH

7 018501236 8|7+ K ksxi2 BOLT, SOCKET M5X12

8 542622001 4l7rEvF-ALEY THREAD TAKE-UP ARM PIN

9 002400514 47+ F~NO4X5 SCREW, PAN M4X5

10 542621001 dlFrE2 FyLN—2% TR TAKE-UP DRIVING LEVER ASSY
10-1 014400432 4|7+ 2 2 ax4 SET SCREW, SOCKET {CP} M4X4
13 532674101 4|ans ROLLER, 8

14 018501036 4|7+ R +5X10 BOLT, SOCKET M5X10
155-C41-117
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Ut. I8FHEE (72 3 > 888) / Cap frame device (Option parts} / Mitzenrahmen (Sonderzubehér)
/ Chassis a chapeaux (Piaces en option) / Accesorio para prensor de sombreros (Piezasopcionales)

< 8T Y 7180x70mm/ Sewing area "180x 70mm" >

1-1-5'1'”149-633:%‘ ‘ )
P 118 »

O ]
1-4

1-12

N

1-1-3 1-1-38 1-6
oo 27 B I O
<anb%#m / Usingtheaorb. > ‘\%_1_13 a
155-C41-940




U1 SIS R RIEB RS (o 7 3 2 > Ei&h) / Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehor)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros {Piezas opcionales}

REF.NO. CODE Q'TY A ¢ NAME OF PARTS RM

<#Ep T ) 7180X70mm > < Sewing area "180X70mm” >

1 549264001 1HEm o774y FSWBN CAP FRAME DVICE SET, 4 SWBN

1-1 $44351001 AR A1 —7 3 DRIVER ASSY

1-1-1 544251000 A1 Hi14 RF— LW GUIDE ARM, W

1-1-2 $32862000 JlYy=—FE-IAXFTLT BALL BEARING, LINEAR

1-1-3 536498001 8 r A TFFIAHC2 RETAINING RING, INTERNAL C21

1-1-4 544253000 4ls—ZHA K12 BASE GUIDE PLATE

1-1-5 544248001 glopaveErA PiN, A

1-1-6 544344001 8laoz~yrD PiN, D

1-1-7 070606800 | 24|2~ ¥ 7 7 /re06zz BALL BEARING, 60622

1-1-8 544249001 8|lh7~ COLLAR

1-1-9 060400616 | 16|/3 > FM4XE SCREW, BIND M4X6

1-1-10 544638000 g|n—-3— ROLLER

1-1-11 048170242 8| rATFTFIHCT RETAINING RING, INTERNAL C17

1-1-12 012500832 | 24(7+ bk 75x8 BOLT, SOCKET (FT) M5X8

1-1-13 532859000 AlL—n7Ovy RAIL BLOCK

1-1-14 004401003 8l +# 53 YaAx10 SCREW, FLAT M4X10

1-1-15 544655001 4lo k) dw DRIVING RING, W

1-1-16 $39497101 -2 FFAT2W BASE POSITIONING PLATE, W

1-1-17 062300416 8|+ ~NaM3x%4 SCREW, PAN M3X4

1-1-18 025030236 BleSHHrFam3 WASHER, PLAINM 3

1-1-19 532871100 | 20|R—-5—~—ZA7 X% ROLLER BASE ASSY

1-1-20 08671003 | 32| +-F~+ L A3X3DB SCREW, PAN (5/P WASHER) M3X5

1-1-21 541223000 4N —S5—~N—AAN—H SPACER

1-1-22 542583000 417 1 w8 WIRE, WB

1-1-23 144784002 15T BT HEHF WASHER

1-1-24 U08671003 4| +-F N+t A3XSDB SCREW, PAN (S/P WASHER) M3X5

1-1-25 544640000 8lxvVo—-5- FEEDING ROLLER

1-1-26 052300606 8|~/ RETIXG SCREW, PAN (5/P WASHER) M3X6

1-1-27 543486000 FAE S Ry R R - AT VRN o O CAP FRAME DEVICE SETTING PLATE

1-1-28 543487001 AlFEy 294U D CAP FRAME SASH

1-1-29 $44262001 8|vwIxIMS SCREW, KNOB M5

1-1-30 $434930001 4| T4 —~N—AR WIRE BASE, R

1-1-31 543489001 4|71 —~=— 2L WIRE BASE, L

1-1-32 004400814 16|+ > 34x8 SCREW, FLAT M4X8

1-1-33 543491001 NIy WIRE HOOK

1-1-34 060400616 4|75 > FMAX6 SCREW, BIND M4X6

1-1-35 062402016 4|+ A aM4X20 SCREW, PAN M4X20

1-1-36 060400616 434 » K M4X6 SCREW, BIND M4X6

1-1-37 060400416 4|81 Emaxa SCREW, BIND M4X4

1-1-38 544344001 AlopgasEsp PIN, D

1-1-39 070606800 4|4 w9 4r60622 BALL BEARING, 606ZZ

1-1-40 060400616 41181 > FMAXE SCREW, BIND M4X6

1-1-41 $32863001 Al F—LPFAHRY ARM GUIDE BAR

1-1-42 504438001 Bty brhF— SET SCREW COLLAR

1-1-43 012060632 | 16|77+ E>6xe SET SCREW, SOCKET (FT) M&6X6

1-1-44 §32870000 | 12|Abkwvis—d4 STOPPER RUBBER

1-1-45 544246000 BlE LYY rRI Ry CAP HOLDER PLATE BAR

1-1-46 544643000 Ay 44T 1428 CAP HOLDER PLATE, L

1-1-47 544644000 |Hy DHHIAER CAP HOLDER PLATE, R

1-1-48 0A5400806 | 16| +F -~ 34X8DB SCREW, PAN (5/P WASHER) M4X8

1-1-49 544636000 B|EYy ¥ TI2F—F TAPE, CAP HOLDER PLATE

1-1-50 544261001 8lvvixima SCREW, KNOB M4

1-1-51 544262001 4]V % 2 %Y Ms SCREW, KNOB M5

1-1-52 025060236 BlESHHXFIYE WASHER, PLAINM 6

1-1-53 028060246 8l HFHA26 WASHER, SPRING 2-6

1-1-54 021060206 8122+ b6 NUT, 2 M6

155-C41-940
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Ut IEF#RERR (2 72 3 > 5 5h) / Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehér)

/ Chassis a chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

a3

REF.NO. CODE [qQTY koo NAME OF PARTS RIVE
1-2 $45052001 A7 —LTF 10 b eN FIXING ARM SET, 6 N
1-2-1 S44252001 47 —LaF1YF6 FIXING ARM, &
1-2-2 532877101 Blrrexey POSITIONING PIN
1.2-3 $32876001 alarse PIN
1-2-4 155559001 Al H % WASHER, PLAIN
1-2-5 028060242 | 4{"z¥#H 226 WASHER, SPRING 2-6
1-2-6 $32874001 alaF 1L FIXING LEVER
1-2-7 $32885001 alLii—p LEVER PIN
1-2-8 048020346 | 8|rx7e2 RETAINING RING, E2
1-2-9 025060132 | 4|les+#z>ame WASHER, PLAIN S 6
1-3 $44353001 8ltzevir7oess SEMI-SETTING FRAME ASSY, B
1-3-1 $39469101 8l~—z2747A4 3180w BASE FRAME ASSY, A 180W
1-3-2 $39471101 8|~— 2748354 3 180w BASE FRAME ASSY, BS 180W
1-3-3 $32861016 | 32|35 326x3 SCREW, FLAT M2.6X3
1-3-4 542928101 8|V N~2RB VISOR HOLDER BASE, B
1-3-5 062300506 { 16|+~23x5 SCREW, PAN M3X5
1-3-6 $39474100 | 8(7% 7 B1sow FRAME COVER, B 180W
1-3-7 $32890001 | 16{#Li~—24 3 BOLT BASE ASSY
1-3-8 $39475100 | 8|74 7445 = 180w FRAME COVER ASSY, AS 180W
1-3-9 $32896001 8lr5 72 CLAMP BASE
1-3-10 $32897000 | 8|nFrvaw~ SNAP LOCK
1-3-11 061300616 | 16(+ > 3xs SCREW, FLAT M3X6
1-3-12 026030236 | 16|54 Hx3 H%3 WASHER, PLAIN 3
1-3-13 021300206 1612514 k3 NUT, 2 M3
1-3-14 $32898001 8l7amshts HINGE
1-3-15 048050346 | 32|k x s RETAINING RING, E5
1-3-16 $32866000 | 32|¥=~+v i3 WING NUT, M3
1-3-17 026030236 | 32|54 Hz3H%3 WASHER, PLAIN 3
1-3-18 028030246 | 32|/iz¥#Hz23 WASHER, SPRING 2-3
1-4 S44861001 ey hTor—Ug3ss SETTING FRAME GAUGE ASSY, SEMI
1-4-1 $44841001 1r-syrsos GAUGE RING ASSY
1-4-2 544851001 ooz hyn—1% FRAME STOPPER PLATE
1-4-3 $44847001 2|4>295 SHOULDER SCREW, M5
1-4-4 544848001 AR Y SPRING HOOK
1-4-5 $44849001 1exnz SPRING, EXTENSION
1-4-6 544852000 | 2|7o4v 14 FRAME HOLDER PLATE
1-4-7 0A5400806 | 4|.+3~+% 3 axa0e SCREW, PAN (5/P WASHER) M4X8
1-4-8 S44854001 1757504 COVER FRAME HOOK
1-4-9 0A5400806 | 2{++~+#% 3 axapn SCREW, PAN (5/P WASHER) M4X8
1-4-10 544859001 Wr—v+31 145 GAUGE COPYING PLATE, $
1-4-11 052400606 | 4|Fr~=/txk Saxe SCREW, PAN (/P WASHER) M4X6
1-4-12 S44846001 ey rooos527 CLAMPER
1-4-13 $39499000 &Y k7294w RUBBER, SET FRAME
1-4-14 544853001 ey ro24 52w WASHER
1-4-15 $16691000 | 1]/ Z#J b8xzs KNOB BOLT, M8X25
1-4-16 018500836 | 4|7+ % rsxs BOLT, SOCKET M5X8
1-4-17 025050236 | 4les+HzFams WASHER, PLAIN M 5
1-4-18 544860001 W79 1F¥A 12 FRAME POSITIONING PLATE
1-4-19 uose71003 2| +-F~ 1t L ZTIKSDB SCREW, PAN (S/P WASHER) M3X5
1-5 028050243 | 4|ssz#Hx25 WASHER, SPRING 2-5
1-6 025050236 | 4|le>¥HxF1ns WASHER, PLAIN M 5
1-7 542610001 alL—-n4g1 RAIL BASE
1-8 018400836 | 8|7+ %I haxs BOLT, SOCKET M4X8
1-9 542611101 LEE Sy B i s SV CAPBRACKET
1-10 149483001 | 4{v = 3#K1 b6 KNOB BOLT, M6
1-11 542446001 8|7+ £N by 36x14 BOLT, SOCKET (S/P WASHER) M6X 14
1-12 S47959000 | 8|xwvIsHvRRA—1 SPACER
1-13 0A5501006 | 4|++~+% 35x1008 SCREW, PAN (S/P WASHER) M5X10
1-14 $32877101 BlrFHFAL POSITIONING PIN

155-C41-940



U1 . I8P 1At BRE (4 7 & 3 - EB&h) / Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehér)
/ Chassis & chapeaux (Piéces en option) / Accesorio para prensor de sombreros {Piezas opcionales)

REF.NO. CODE |Q'TY o XA NAME OF PARTS RIVY
1-15 $49085001 AjFEY ST NYLEY EN NEEDLE PLATE ASSY, N C-FRAME DEVICE
1-15-1 $44929000 | 4lnUqEITE FELT
1-15-2 548680001 AES N FFAE NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 | 8|#3xv238 SCREW, FLAT SM2.38
1-16 $44648001 1EmenoyzEsAL LABEL, SETTING PROCESS
155-C41-940
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U2 BFRER (72 a > #&) / Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehér)
/ Chassis & chapeaux (Pigces en option) / Accesorio para prensor de sombreros (Piezasopcionales)

< #3111 7360x 85mm / Sewing area "360x 85mm" >

A

1-4-7

13
“

|
|
I
|
I
|

\
: -4-10 1-4-11
= =l L

1 \ =

1-1-36 1-1-28
1-1-17 1-1-35

[ ™~
<ambx@Em /Usingtheaorh. > @113

155-C41-940
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U2 S RIEE A (F 7 ¥ 2 > EREL) / Cap frame device (Option parts) / Mutzenrahmen (Sonderzubehér)
/ Chassis a chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE QTY B XA NAME OF PARTS R
<gapiT v 7360X85mm> <Sewing area "360X85mm" >
1 549265001 11K™S 7424t FWBN CAP FRAME DEVICE SET, 4 WBN
1-1 $44351001 RN AT K ] DRIVER ASSY
1-1-1 $44251000 AlH T ET— LW GUIDE ARM, W
1-1-2 $32862000 A= PR = _RT Y Y BALL BEARING, LINEAR
1-1-3 $36493001 BlFATTFFIIC RETAINING RING, INTERNAL C21
1-1-4 544253000 qN—-AHI K18 BASE GUIDE PLATE
1-1-5 544248001 gloo3avE-A PIN, A
1-1-6 544344001 g8lag3verD PIN, D
1-1-7 070606800 | 24|%~ 77760622 BALLBEARING, 606227
1-1-8 44249001 8|n5— _ COLLAR
1-1-9 060400616 | 16|/Y1 »» EM4xXB SCREW, BIND M4X6
1-1-10 S44638000 g8|lo—>- ROLLER
1-1-11 048170242 Bl TFFIICNT RETAINING RING, INTERNAL C17
1-1-12 012500832 | 24|7rE75%8 BOLT, SOCKET (FT) M5X8
1-1-13 $32859000 LA TP P A u DR RAIL BLOCK
1-1-14 004401003 81+¥ 72 2ax10 SCREW, FLAT M4X10
1-1-15 544655001 Al Rl dw DRIVING RING, W
1-1-16 $39497101 AIN—2AFXEFAL2W BASE POSITIONING PLATE, W
1-1-17 062300416 8|F ~NM3X4 SCREW, PAN M3X4
1-1-18 025030236 8|leSHHxFII3 WASHER, PLAINM 3
1-1-19 $32871100 | 20|p—5—-~—-2R% % ROLLER BASE ASSY
1-1-20 08671003 | 32| +-+~N+t 4L A3X5DB SCREW, PAN (5/P WASHER) M3X5
1-1-21 541223000 AlO0—-5 —~N—-—ZAN—Y SPACER
1-1-22 $42583000 A7 A ¥ WB WIRE, WB
1-1-23 144784002 Al A4 THHR WASHER
1-1-24 U08671003 4| +-F N+t L A3X5DB SCREW, PAN (5/P WASHER) M3X5
1-1-25 544640000 glryun-5— FEEDING ROLLER
1-1-26 052300606 B+~ REF3X6 SCREW, PAN (5/P WASHER) M3X6
1-1-27 $43486000 AlES 27T DRV AR CAP FRAME DEVICE SETTING PLATE
1-1-28 $43487001 LR E Ry R SV CAP FRAME SASH
1-1-29 544262001 8|7 ixIms SCREW, KNOB M5
1-1-30 543490001 A7 % —~N—2AR WIRE BASE, R
1-1-31 543489001 AT —~— 2L WIRE BASE, L
1-1-32 004400814 16| + 45 04x8 SCREW, FLAT M4X8
1-1-33 543491001 Al WIRE HOOK
1-1-34 060400616 4|54 > FMaxs SCREW, BIND M4X6
1-1-35 062402016 4|5 ~aMAX20 SCREW, PAN M4X20
1-1-36 060400616 4751 > K M4X6 SCREW, BIND M4X6
1-1-37 060400416 A1 > EMaxs SCREW, BIND M4X4
1-1-38 $44344001 4lap3asE~D PIN, D
1-1-39 070606800 Al 5= 7 6062z BALL BEARING, 60627
1-1-40 060400616 41841 > FMAXE SCREW, BIND M4X6
1-1-41 $32863001 A F—-LTFPoFT1ES ARM GUIDE BAR
1-1-42 504438001 BlevrtHhS— SET SCREW COLLAR
1-1-43 012060632 | 16|7FEF6X6 SET SCREW, SOCKET (FT) M6X6
1-1-44 $32870000 | 12|Abviv—T4 STOPPER RUBBER
1-1-45 $44246000 8Ly rEzanFfy CAP HOLDER PLATE BAR
1-1-46 S44643000 L Elr R g i g R CAP HOLDER PLATE, L
1-1-47 544644000 AR 9T L5R CAP HOLDER PLATE,R
1-1-48 0AS400806 | 16|+ ~# % 24X8DB SCREW, PAN (S/P WASHER) M4X8
1-1-49 544636000 B B e i - B TAPE, CAP HOLDER PLATE
1-1-50 544261001 givezazima SCREW, KNOB M4
1-1-51 544262001 4w < 35 ¥M5 SCREW, KNOB M5
1-1-52 025060236 BlesHHzFa1%e WASHER, PLAIN M 6
1-1-53 028060246 /s HR26 WASHER, SPRING 2-6
1-1-54 021060206 8lziaFY k6 NUT, 2 M6
155-C41-940
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U2 MEFHRERIR (4 72 3 > #B&)/ Cap frame device (Option parts) / Mitzenrahmen (Sonderzubehér)
/ Chassis a chapeaux {Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NO. CODE Q'TY B AT NAME OF PARTS RM
1-2 545052001 47— L7 1+ FEN FIXING ARM SET, 6 N
1-2-1 544252001 4{7—LaF 19576 FIXING ARM, 6
1-2-2 532877101 Bl1F¥AEL POSITIONING PIN
1-2-3 532876001 4371 PIN
1-2-4 155559001 AeSHHx WASHER, PLAIN
1-2-5 028060242 Qi RHHx2-6 WASHER, SPRING 2-6
1-2-6 $32874001 A5 1 Liv— FIXING LEVER
1-2-7 $32885001 AlL—k LEVER PIN
1-2-8 048020346 8k XTJE2 RETAINING RING, £2
1-2-9 025060132 AesHHxaYe WASHER, PLAINS &
1-3 544355001 871 KevrDHBY 2 WIDE SETTING FRAME ASSY, B
1-3-1 544254001 Bln—2049ws 3 BASE FRAIME ASSY, W
1-3-2 542928101 8|vixnAr~a—2z8 VISOR HOLDER BASE, B
1-3-3 062300506 | 16{+~=3xs SCREW, PAN M3X5
1-3-4 544257000 8i7a7vw COVER FRAME, W
1-3-5 544256001 Blrgyiw HINGE, W
1-3-6 061300616 24|45 3x%6 SCREW, FLAT M3X6
1-3-7 026030236 2d|ESHHx T H%3 WASHER, PLAIN 3
1-3-8 021300206 2412924+ 13 NUT, 2 M3
1-3-9 $39459001 16|73 va SHOULDER SCREW, M4
1-3-10 021400206 16|22+ ba NUT, 2 M4
1-3-11 544255001 8|75 FN—2w CLAMP BASE, W
1-3-12 532897000 8|nFrvany SNAP LOCK
1-3-13 062300506 | 16(7+~=13x5 SCREW, PAN M3X5
1-3-14 021300206 | 16|29 2+ k3 NUT, 2 M3
1-3-15 544258001 28|72 99wWHA FE GUIDE PIN
1-3-16 028030246 2802 H %23 WASHER, SPRING 2-3
1-3-17 544645001 B oHHg IRy 2 CAP HOLDER BAR ASSY
1-3-18 U08671003 32| +-F N+t L ZA3IN5DB SCREW, PAN (S/P WASHER) Mi3X5
1-3-19 539460000 | 32{»rgauyT BINDER CLIP
1-4 S44356001 ey hDosE—S43 SETTING FRAME GAUGE ASSY, WIDE
1-4-1 544841001 1r—-—vuyrsdes GAUGE RING ASSY
1-4-2 S44851001 N2 Zbyn—14 FRAME STQPPER PLATE
1-4-3 544847001 283295 SHOULDER SCREW, M5
1-4-4 544848001 2|32 AH SPRING HOOK
1-4-5 S44849001 L VAT SPRING, EXTENSION
1-4-6 544852000 2/7 kY14 FRAME HOLDER PLATE
1-4-7 0AS5400806 41 +F ~NH 7 3aX8DB SCREW, PAN (S/P WASHER) M4X8
1-4-8 544858001 Wr—Z55114w GAUGE COPYING PLATE
1-4-9 052400606 4 FXaANZ ES4X6 SCREW, PAN (5/P WASHER) M4X6
1-4-10 544846001 Tevrdo9507 CLAMPER
1-4-11 539499000 e b 79 daw RUBBER, SET FRAME
1-4-12 544853001 THey b794Hzw WASHER
1-4-13 S16691000 11/ ZFiv k8x2s5 KNOB BOLT, M8X25
1-4-14 018500836 417+ KL F5X8 BOLT, SOCKET M5X8
1-4-15 025050236 dicSH¥HRFaYs WASHER, PLAINM 5
1-4-16 544860001 72158215 FRAME POSITIONING PLATE
1-4-17 Uo8671003 2} + N+t L Z3IXEDE SCREW, PAN (S/P WASHER) M3X5
1-5 028050243 4l HHx25 WASHER, SPRING 2-5
i-6 025050236 dieSHHRFams WASHER, PLAINM 5
1-7 542610001 i~ A RAIL BASE
1-8 018400836 8| PH+HENFaxs BOLT, SOCKET M4Xx8
1-9 S42611101 A FEg L FS450 | CAPBRACKET
1-10 149483001 41V = 2K Fme KNOB BOLT, M6
1-11 542446001 Bi7HHIL Y2 3614 BOLT, SOCKET {S/P WASHER) M6X 14
1-12 S47959000 S| v FSHr U b= SPACER
1-13 0A5501006 4| ++~H 7 3 5X10DB SCREW, PAN (S/P WASHER) M5X10
1-14 532877101 BlrFxErr POSITIONING PIN

155-C41-940
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U2 tEFRIEEMIE (5 7 ¥ 3 > 5B5)/ Cap frame device (Option parts)/ Muotzenrahmen (Sonderzubehér)
/ Chassis a chapeaux (Piéces en option) / Accesorio para prensor de sombreros (Piezas opcionales)

REF.NC. CODE QTY EAq NAME OF PARTS R
1-15 549085001 AlFEHLannyr29 3N NEEDLE PLATE ASSY, N C-FRAME DEVICE
1-15-1 544929000 Alnyqga22Tb FELT
1-15-2 548680001 qlE L N)TFHAEF NEEDLE HOLE PLATE, C-FRAME DEVICE
1-15-3 100360003 Bitrsx238 SCREW, FLAT SM2.38
1-16 S44648001 1S T7o TNl LABEL, SETTING PROCESS
155-C41-940
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V. REBRR (47> 3 88) / Bobbin winder mechanism (Option parts)
/ Spuler (Sonderzubehér) / Mécanisme du bobineur (Piéces en option)
/ Mecanismo del devanador de la canilla (Piezasopcionales)

2.9 |

f 2.5 2-10 (l_ 2471
| ; |

24&-12-1-17-2
= b, 2

b
&It
LR —

—_——

t
W

99

155-960-940



V. SR8 (+ 7 3 > 5B&) / Bobbin winder mechanisme (Option parts)
/ Spuler (Sonderzubehér) / Mécanisme du bobineur (Piéces en option)
/Mecanismo del devanador de la canilla (Piezas opcionales)

REF.NO. CODE Q'TY B AL NAME OF PARTS
2 549248001 11 b=wx4423 BOBBIN WINDER DEVICE
2-1 $31973109 14 reFvFs3 BOBBIN WINDER ASSY
2-1-1 008300604 4]+ b5 A 33X6 SCREW, TRUSS M3X6
2-1-2 535032101 210 AR T26X55 SCREW, M2.6X5.5
2-1-3 028260242 2|18 % H 22286 WASHER, SPRING 2-2.6
2-1-4 S39901001 IS E i SHAFT, B-WINDER
2-1-5 014300332 2|7+ 7R IIN3 SET SCREW, SOCKET (CP) M3X3
2-1-6 154024001 1{FE 4T BOBBIN PRESSER
2-1-7 154092001 1l bV Ad Y% BOBBIN WINDER CLAW
2-1-8 014680422 217+ P X 2TA37TH S SET SCREW, SOCKET {CP) SM4.37
2-1-9 152361001 1| hvxL/i— LEVER, B-WINDER
2-1-10 152362001 11 hTEHERY SHOULDER SCREW
2-1-11 111942001 LAY SPRING, PLATE
2-1-12 111943001 HEETES . F WASHER
2-1-13 060660512 11/%+ > K318-40X5 SCREW, BIND 5M3.18-40X5
2-1-14 152363001 IRES N Y- SPRING, TWIST A
2-1-15 047301042 a7y 9e PIN, SPRING ROLL AW3
2-1-16 152364001 2th5— COLLAR
2-1-17 146197001 N1 rYyHEITE THREAD CLAMP ASSY
2-1-17-1 146198001 HERNWVEEEPS THREAD CLAMP KNIFE
2-1-17-2 146199001 N rYh3IHS THREAD CLAMP DISC
2-1-17-3 146200001 1|k A7C34 RETAINING RING, €54
2-1-17-4 144505000 IRV FAY SPRING
2-1-17-5 118764002 1\ F > 3437 SHOULDER SCREW, S\V14.37
2-1-18 539847001 rrvwxx—52s2 BOBBIN WINDER MOTOR ASSY
2-1-18-1 $39908000 B s Rl MOTOR, BOBBIN WIDER
2-1-18-2 152507000 1|v4 QA1 YFD MICRO SWITCH, D
2-1-18-3 152508000 1|42 OF2FL—% MICRO ACTUATOR
2-1-18-4 152509000 1B aA5%73E NYLON CONNECTOR, E
2-1-18-5 552851001 2|E 2 — 3+ L#1854 TERMINALPIN, #1854
2-1-19 152645001 1{HEEFHT M2 BOBBIN HOLDER
2-1-20 062300616 11+~ IM3IXB SCREW, PAN M3X6
2-1-21 025030236 Hes¥irFams WASHER, PLAINM 3
2-1-22 158597001 1A hTHFRA VIS STOPPER, B-WINDER
2-1-23 521103000 11 rew®n—-3ZRC BOBRBIN WINDER HARNESS, C
2-1-24 516669000 17077 20.5A PROTECTOR, 0.5A
2-2 549249009 e EEF S STAY, B-WINDER
2-3 0A5301005 1+ ~4% 23X10DB SCREW, PAN (5/P WASHER) M3X10
2-4 061300616 1|47 33%6 SCREW, FLAT M3X6
2-5 542935001 2R -2 7L BOBBIN STAND, L
2-6 021400206 20203+ k4 NUT, 2 M4 .
2-7 145571101 R i a (- e e -3 GUIDE BRACKET ASSY, B-WINDE
2-8 145446001 2i1 rFAS LS DISC, TENSION
2-9 100401001 1l vFaATNRE TENSION SPRING
2-10 100136001 IEEE =R Vi NUT, TENSION
2-11 052400806 1|+ ~a/8% ESax8 SCREW, PAN (5/P WASHER) M4X8
2-12 150179002 1|A7F—il¥ 7B SPOOL SHAFT, B
2-13 028050246 /82 HFH 25 WASHER, SPRING 2-5
2-14 021500103 Tj#w p122s NUT, 1 M5
2-15 150180000 s SPOOL STAND BASE
2-16 150182000 HRF=ley b SPOOL MAT
2-17 126863001 1MA2AF—oy,3a SPOOL CUSHION
2-18 549250001 1A bPdT THREAD GUIDE
2-19 S47269001 1| FFH RN Y7 Z6X20 BOLT, SOCKET (5/P WASHER) M6X20
2-20 021060106 1thoarvbe NUT, 1 M6
2-21 543912000 IR R A o -k ATl 3 S -3 B-WINDER MOTOR HARNESS ASSY

155-C41-940




W1 . R—1 >4y b (BAS-940BC, 941BC : + 7 5 EBER)

/ Boring attachment set (BAS-940BC, 941BC ; Option parts) / Anbausatz (BAS-940BC, 941BC; Sonderzubehér)
/ Jeu d'accessoires (BAS-940BC, 941BC : Pigces en option)

/ Juego de fijacion (BAS-940BC, 941BC ; Piezas opcionales)

165-941-940
W2.—U ey b : (BES-1240BC, 1241BC ; # 73 3 > 82)
/ Boring attachment set (BES-1240BC, 1241BC ; Option parts}
/ Anbausatz (BES-1240BC, 1241BC ; Sonderzubehtr)
/ Jeu d'accessoires (BES-1240BC, 1241BC ; Piéces en option)
/ Juego de fijacién (BES-1240BC, 1241BC ; Piezas opcionales)

155-C41-940
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Wi, #—U >4+t h (BES-940BC,941BC; 7 2 = > Bl dn)
/ Boring attachment set (BES-940BC, 9418C ; Option parts) / Anbausatz (BES-940BC, 941BC; sonderzubehor)
/ Jeu d'accessoires (BES-940BC, 941BC ; Piéces en option)
/ luego de fijacién (BES-940BC, 941BC ; Piezas opcionales)

REF.NO. CODE |QTY e XA NAME OF PARTS RV

3 549266001 1|HE—~Y ¥V M4H BORING DEVICE SET, 4H
3-1 36402001 AlF—ydamni1s2s3 N-PLATE ASSY, BORING DEVICE
3-1-1 $36403001 AlE-—Famnil1s NEEDLE PLATE, BORING DEVICE
3-1-2 $36404000 4Ny a AR s KNIFE SUUPPORT, NEEDLE PLATE
3-1-3 532482001 4N TFHA 50 NEEDLE HOLE PLATE, T=0
3-1-4 100360003 8|97 +238 SCREW, FLAT SM2.38
3-2 536409101 q|ti—1) L FEA-KTE F-GUARD ASSY, BORING DEVICE
3-3 $19951001 AR -V T AZXEYH BORING KNIFE SET
155-941-940
w2 . — 124+ b (BES-1240BC, 1241BC; *+ 7 a Ekdn)

/ Boring attachment set (BES-1240BC, 1241BC; Option parts)

/ Anbausatz (BES-1240BC, 1241BC; Sonderzu behér)

/ Jeu d’accessoires (BES-1240BC, 1241BC; Piéces en option)

/Juego de fijacion (BES-1240BC, 1241BC; Piezas opcionales)

REF.NO. CODE Q1Y b Ao NAME OF PARTS RV

3 $51259001 1|FE—=U2¥+ Y FaHI2N BORING DEVICE SET, 4H-12N
3-1 $36402001 Al -y Faqamn)127% N-PLATE ASSY, BORING DEVICE
3-1-1 536403001 i~ F3anl14s NEEDLE PLATE, BORING DEVICE
3-1-2 536404000 QNN 1R XAy KNIFE SUUPPORT, NEEDLE PLATE
3-1-3 532482001 AN FFH1L20 NEEDLE HOLE PLATE, T=0
3-1-4 100360003 8l > 2238 SCREW, FLAT SM2.38
3-2 548397001 AlFE—U L HFH—-F7 X F-GUARD ASSY, BORING DEVICE
33 $19951001 GlE—) T AREY + BORING KNIFE SET
155-C41-940
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X. fHEEEBIF (HIABBR)/ Attachment set (Supply parts) / Anbausatz (Lieferteile)
/ Jeu d’accessoires (Pieces fournies) / Juego de fijacién (Piezas de suministro)

155-C41-940
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X . (HBLEBRIR (IR ERS) / Attachment set (Supply parts) / Anbausatz (Lieferteile)

/ Jeu d'accessoires (Pieces fournies) / Juego de fijacion (Piezas de suministro)

REF.NO. CODE QTY By XA NAME OF PARTS RV
4 545648201 12y oazy 73 LOWER SHAFT UNIT
4-1 $42509000 1|89 —-A LOWER SHAFT CASE
4-2 542510051 1oavrzas1ryr—2 LOWER SHAFT SLIDE CASE
4-3 542511101 1Hoasy LOWER SHAFT
4.4 542512000 1fogToan—% SPACER
4.5 048190242 | rx77P+aAMC9 RETAINING RING, INTERNAL C19
4-6 070698800 1|#= % 469822 BALL BEARING, 698ZZ
4-7 048080142 1M e 73a9C8 RETAINING RING, EXTERNAL C8
4-8 $42513051 I PEPEEFS R SLIDE PIN
4-9 081004870 Tloy 734 O RING, 4
4-10 012060636 1|7+ EZ6X6 SET SCREW, SOCKET (FT) M6X6
4-11 542515201 1|\By U dnie COUPLING HUB, F
4-12 $42516301 1|\ Ay T U FNIFRYZ COUPLING HUB ASSY, R
4-13 $42517000 tlreF122 TORQUE DISK
4-14 012500536 4|7+ EF5K45 SET SCREW, SOCKET (FT) M5X5
4-15 545639000 1NAFYELTE—42517 3 STEPPING MOTOR ASSY, 51
4-16 018301036 37 A R 3XI10 BOLT, SOCKET M3X10
4-17 025030136 2lESHHZ I Y3 WASHER, PLAINS 3
4-18 542520001 NPENEE M EE R SENSOR PLATE, L-SHAFT
4-19 $49797001 RIS AL SENSOR PCB ASSY, BC
4-20 S45637000 LRSSy HEN—F AT E L-SHAFT SENSOR HARNESS ASSY, 1
4-21 060400616 1281 > Fmaxe SCREW, BIND M4X6
4-22 060300516 2|84 K35 SCREW, BIND M3X5
4-23 $32474001 1| Fran MOVABLE KNIFE
4-24 532475001 1ot 294 SCREW, M4
4-25 $32476001 11 Fonns— COLLAR, M-KNIFE
4-26 532477001 1Mazsan FIXED KNIFE
4-27 544924001 113 4 % ¥M3X55 SCREW, M3X5.5
4-28 $36135001 IEEE: SRS THREAD HOLDING PLATE
4-29 532480001 P ¢1 SCREW, M3X2.5
4-30 542461151 AV EE-E-E¢ NEEDLE PLATE BASE
4-31 047200542 1|27V 25 aw2 PIN, SPRING ROLL AW?2
4-32 062400816 AfF~04ax8 SCREW, PAN M4X8
4-33 504557000 1[N & 1PLTIM BAND, PLTIM
4-34 $42526000 1{%— 3 A #EFBF2027 £ THERMISTOR
4-35 $42519000 II=E @ 7AE SPRING, COIL
4-36 542514000 Noavor—2hn— LOWER SHAFT CASE COVER
4-37 547228000 HE SR 30 FA RUBBER CUSHION
6 $44771000 1KY RAFILF—T TAPE
7 544772000 1vavhvtvyFvodg ADHESIVE, INSTANTANEOUS
] 546311000 1HNzKRE LY FTIHT ADHESIVE, EPOXY
155-C41-940
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Y . B 23884% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

155-C41-501
Z1 . 1R B3k (BES-941BC, 1241BC) / Accessories (BES-941BC, 1241BC) / Zubehor (BES-941BC, 1241 BC)
/ Accessoires (BES-941BC, 1241BC) / Accesorios (BES-841BC, 1241BC)

70

155-C41-910
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Y . $Hu B a34R / Synchronizer / Synchronisator / Synchronisateur/ Sincronizador

REF.NO. CODE Q'TY EwAd NAME OF PARTS R
1 $36500000 YV ES -0 WAV . SENSORSETTING PLATE, B
2 536220001 Tt FN-o73 SENSOR PCB ASSY
3 0A4300605 21+ FXH 4 23X6DA SCREW, PAN (5/P WASHER) M3X6
4 0AS5400806 2i+F/NH 7 3 4AX8DB SCREW, PAN (5/P WASHER) M4X8
5 520913000 1lo=sy—-xa-4K ROTARY ENCODER, JK
6 515281001 Wxa-4775Y ¢ ENCODER BRACKET
7 0A5300805 2|+ F N7 13X8DB SCREW, PAN (5/P WASHER) M3X8
8 S42347001 fTra-4#Fa0er114 ENCODER ADJUSTMENT PLATE
9 LJAD130001 14822 SHOULDER SCREW
10 0A5400806 2|+ ~NY 7 24X8DB SCREW, PAN {(S/P WASHER) M4X8
155-C41-501
Z1 . {4 B SLE81{# (BES-941BC, 1241BC)/ Accessories (BES-941BC, 1241BC) / Zubehor (BES-941BC, 1241BC)

/ Accessoires (BES-941BC, 1241BC) / Accesorios (BES-941BC, 1241 BC)
REF.NO. CODE |qQTY B Ao NAME OF PARTS RM|
<BE-100f% > < For "BE-100" >

70 547059000 1|DOSV/N— Z AS5MYT £ DOS/V HARNESS ASSY, 5M
155-C41-910
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Z2 . {HE5ABI{E / Accessories / Zubehdr / Accessoires / Accesorios

1565-C41-910
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72 . fHEGRS(R / Accessories / Zubehdr / Accessoires / Accesorios

REF.NO. CODE |qTv oA NAME OF PARTS RV
1 122991001 HzvserRYZ70 ACCESSORY BAG
) 142443001 1% ¥ 77 19%52 SCREW DRIVER, 1.9X52
7 118837001 1122 %733.4X70 SCREW DRIVER, 3.4X70
8 101572101 12277 55X190 SCREW DRIVER, 5.5X190
9 150332001 1|1 75AKT 113 —NO.2 SCREW DRIVER, 2X100
10 150335001 1|67 A7 Xi8F5 HEXAGONAL WRENCH, 5
1 118064001 1enoH 3 ANFA HEXAGONAL WRENCH, 4
12 142721001 116 7K ZI8F3 HEXAGONAL WRENCH, 3
13 154125001 1eno Hp RixF25 HEXAGONALWRENCH, 2.5
14 142002001 1eh 7 ANFz2 HEXAGONAL WRENCH, 2
15 S46430001 Mens Ry 2TV<wI7415 HEXAGONAL DRIVER, 1.5
16 107780001 1R F10X12 WRENCH, 10X12
17 142205001 1|28+ 7X8 WRENCH, 7X8
18 S08132001 1|2 /$#55 WRENCH, 5.5
19 159794001 12| RE > BOBBIN
20 $15629111 113 2/ UJDBXKE#117 2 NEEDLE ASSY, DBXKS (#11)
21 184783001 LAY SCISSORS
22 117466000 1€y b PINCETTE
25 S00966100 117U —2%22-230 GREASE TANK, 30
26 $08170001 HWehaezy=2y SCREW DRIVER, Z-TYPE
29 532841051 1|hoFwir—-9 BOTTOM DEAD CENTER GAUGE
30 114483002 1K) FLZ—2 2 OILER ASSY
31 154702101 MEEPIE- ) OIL TANK
34 542570101 44417 PRESSER FOOT
35 $32656051 2|1 F % AN~ POSITONING BAR
36 620833080 3lgEz—8A GLASS FUSE, 8A
37 543641000 2|Gk 21— ABAFB GLASS FUSE, BAFB
38 543642000 liGE 2 —X1A GLASS FUSE, 1A
39 543643000 1l —20.24 GLASS FUSE, 0.2A
40 502887000 1lez—=X1s5A FUSE, 15A
41 543468000 I iy I N RUBBER CUSHION
42 533818001 AlL R ELER LEVELCARION BOTTOM BOARD
<BES-940BC, 941BCH > < For "BES-9408C & 941BC" >
a6 534455000 | 40|+ 160t NET, 160L
< BES-1240BC, 1241BCH > <For “BES-1240BC & 1241BC" >
46 $34455000 | 60|% ¥ h160L NET, 160L
47 115157001 1167 2K ZI5F6 HEXAGONALWRENCH, 6
< BES-9408C, 941BCH > <For "BES-940BC & G41BC" >
48 $35839000 A JLAR2TVT ... L=1a0 | RUBBER MAGNET, PLATE ............... L=140
49 $47551000 AlZAT—iwY b7 32 SPOOL MAT ASSY, 9
49-1 S46757000 | 36|xA7—-vv b+ SPOOL MAT
<BES-1240BC, 12418Cf > | <For "BES-1240BC & 1241BC" >
48 546967000 Mlau12v2v#2185 .. L=185 [RUBBER MAGNET,PLATE185 .......... L =185
49 547552000 Al 2T =Ty h124 3 SPOOL MAT ASSY, 12
49-1 S46757000 | 48|27 —-n=Y b SPOCL MAT
155-C41-910

GMEROBMEIEETAIEMXBNET,
® The details of inciuded accessories are subject to change.
® Anderungen in der Aufsteliung der Mitgelieferten Zubehore sind vorbehalten.
® Les détails des accessoires inclus sont sujets a des changements.

® Los detalles des accesorios incluidos pueden variar.
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22 . {1IBERBAR / Accessories / Zubehor / Accessoires / Accesorios

REF.NO. CODE Q'TY EAA NAME OF PARTS RM
51 543464001 HNtvor7te: GAUGE PIN, POSITIONING
52 504926100 T U=~Za%8R2 GREASE TANK, BR2
53 544342000 Havey INJECTION PUMP
54 544343000 e~y & DROPPING PIPET
56 546753001 16[1 Frona~—+ SPACER, MOVEABLE KNIFE
64 122992001 13752 BRUSH
<BES-940BC, 941BCH > <For “BES-940BC & 941BC" >
72 548406000 4(ZF—n=y psgy & SPOOL MAT ASSY, 5-9
72-1 548405000 | 36|xTF -y ks SPOOL MAT, S
<BES-1240BC, 1241BCH > <For "BES-1240BC & 1241BC" >
72 548407000 AT — vy k5124 2 SPOOL MAT ASSY, 5-12
72-1 548405000 | 48|R7—a=Y ks SPOOL MAT, s
155-C41-910

ONBEROMMBIEE TSI L8 ET,

@ The details of included accessories are subject to change.
@ Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets a des changements.

@ Los detalles des accesorios incluidos pueden variar.
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Op1 . BIL w 5#: (+ 73 3 &) / Embroidery frame (Option parts) / Stickereirahmen {Sonderzubehdr)
/ Cadre de broderie (Piéces en option) / Bastidor de bordado {Piezasopcionales)

CODE & % /NAME OF PARTS L&y /L set Rt i~/ R set
$42292101 % | Zm AR FOUND ARM SET, L
542295101 % ‘Tyllﬁfl'ljfﬂi?gdﬁg ARM SET, R

& @ /NAME OF PARTS #uT Y7/ Sewing area
542330001 ‘Tyt:lyaiﬁg?;a:lmie ASSY, 30x43 285 410mm
544700001 T TIOAR FRAME ASSY, 05 30x50mm
S44703001 ‘Tyllyalijfgg) ;giME ASSY, 07 . 55x70mm
539101001 ':UJEBTJ’E'A_F: ?:;fME ASSY, 10 - = 85x100mm
$39105001 T AN ASSY. 13 115x130mm
$49377001 Y ULAR PAAME ASSY, 18 $160mm
)]
549380001 OROBEL e assy, 1 ST
515623000 '?lJbB?J;EA/RDF!aO_UOI\ITD FRAME, TFA-07 ¢ 30mm
S15624000 A COUND FRAME, TFA-0 ¢ 50mm
$15625000 D LA AOUND FRAME, TEA-12 ¢ 80mm
515626000 7 SBULAR HOUND FRAME, TFA-15 $110mm
S35655001 TOBULAR ROUND FRAME, TFA-18 ¢ 140mm
S$15627000 gﬁeﬂfgng;oﬁzhi‘g IE;AME, TFA-24%24 205x200mm
515628000 ‘?LJaB?Jf:HgFfO_lJat\J“; IEORAME, TFA-24x30 285x215mm
S36495001 gtfaﬂfﬁ\jﬁggoﬁ\lz; ;gAME, TFA-32x45 410x260mm
#HiIgRER / For supply parts
$33207000 T T 21 S S=8mm, L=21mm
$33208000 e oW, 23 r 5 $=8mm, L=23mm
$33209000 e e o7 Vl S=8mm, L=27mm
$29634001 e e L : S=8mm, L=31mm
155-C41-201

HER@ O — RIS X MERZ N TWSHRIE. FEHRRKTT.

vt The parts indicated by the symbol in the 3 parts code column are standard parts.
¥ Die in der Teilecodekolonne aufgefihrten Teile, die mit dem Symbol 3 bezeichnet sind Standardteile.
¥t Le symbole 3 dans la colonne de code de pigces indique les pigces normales.
37 Las piezas indicadas con el asterisco ¥ en la coumna de cdédigo de piezas son piezas normales.
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Op2. Bl 8 (T3 ®ma) / Embroidery frame (Option parts) / Stickereirahmen (
/ Cadre de broderie {Pi2ces en option) / Bastidor de bordado (Piezasopcionales)

Sonderzubehdr)

CODE

f_ % /NAME OF PARTS

549261001 x

ESUSIuTL—-6403
HOLDER BASE FRAME ASSY, 4

#_ % /NAME OF PARTS

BYT U7/ Sewing area

E>9530%435 5

ADJUSTING SCREW, L

84347?001 % | SQUARE FRAME SET, 30x43 285x410mm
. | e50s30x485

S33804101 | SUARE FRAME SET. 30x48 450x305mm
I 2021

515642001 ROUND FRAME SPF-21 ¢ 175mm
I»7&25

S15646001 ROUND FRAME SPF-25 4210mm
he D 224%24

515650001 SQUARE FRAME, SPFA-24x24 205x200mm
H5T545x23

515654001 SQUARE FAAME, SPFA-45x23 415x170mm
HoUHa5x27

S15658001 SQUARE FRAME, SPFA-45x27 415%215mm
H&0545%32

515660001 SQUARE FRAME, SPFA-45x32 415X260mm

WIS / For supply parts
ERRTA

YT I3 IMAB i

546399001 SCREW, KNOB M4B @ / For setting the holder

base assy

THF 3T kA 21 ~ _
TOF 3944 X223 ~ _
DoF 2 ed %27 ~ _

S29634001 703 30k %L L S=8mm, L=31mm

WSR3~ FJIC X MRBShTO SRR, EERRTT.
¥ The parts indicated by the symbol in the 3 parts code column are standard parts.

165-C41-201

¥ Die in der Teilecodekolonne aufgeflhrten Teile, die mit dem Symbol 3 bezeichnet sind Standardteile.
YrLe symbole X dans la colonne de code de piéces indique les piéces normales.
¥ Las piezas indicadas con el asterisco 3% en la coumna de codigo de piezas son piezas normales.

11



Op3. 8L w >#: (+ 7 a »#&) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehor)
/ Cadre de broderie (Piéces en option) / Bastidor de bordado {Piezasopcionales)

CODE

& % /NAME OF PARTS

549261001

LSO AUIL—A40E
HOLDER BASE FRAME ASSY, 4

& % /NAME OF PARTS

$#snTy 7/ Sewing area

ZEDRER
BEIRIATS :
515612000 SPIDER NET FRAME HOLDER, PFH2-2 / For holding
the spidernet frame
pesROE—0T 1 s
515613000 SPIDER NET FRAME, SPFH-07
FHTH—07
515618000 INNER ROUND FRAME, SPF-07 ¢ 30mm
pesRIH—09 | =m0 | e
515614000 SPIDERNETFRAME.SPFH08 | Z7 >\ | 77
+hDH—09
515618000 INNER ROUND FRAME, SPF-09 ¢ 50mm
: PEIRTH—12
S15615000 SPIDER NET FRAME, SPFH-12 | —/—/— T
FHTH—12
515620000 INNER ROUND FRAME, SPF-12 ¢ 80mm
pes298—5 & =
$15616000 SPIDER NET FRAME, SPFH-15
FhIH—15
$15621000 INNER ROUND FRAME, SPF-15 ¢110mm
pEIRDH—18 ok
515617000 SPIDER NET FRAME, SPFH-18 )
FH5—18
515622000 INNER ROUND FRAME, SPF-18 ¢140mm
wiemEs / For supply parts
ToF aved 221 _ _
§33207000 ADJUSTING SCREW, 21 S S=8mm, L=21mm
FHFarvedx523
Do F bl xT27
: DHFaukaRIL L
155-C41-201

YeEpER O — RIS X SEBETQTOSERIE. RERRTT,

% The parts indicated by the symbol in the 3 parts code column are standard parts.
¥ Die in der Teilecodekolonne aufgefiihrten Teiie, die mit dem Symbol 3 bezeichnet sind Standardteiie.
¥r Le symbole ¥ dans la colonne de code de piéces indique les pieces normales.
¥ Las piezas indicadas con el asterisco 3 en la coumna de cédigo de piezas son piezas normates.
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Opd. . FILw S8 (7 3 »88&) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehér)

/ Cadre de broderie (Pigces en option) / Bastidor de bordado (Piezasopcionales)

CODE

R #/NAME OF PARTS

542292101 x

542295101 x

YYE/OFLEY
TUBULAR ROUND ARM SET, L

YIE/UTFREY
TUBULAR ROUND ARM SET, R

WEBR O — FMIC X MEERESh TWS5BRI1E. RERRTT.
¥ The parts indicated by the symbol in the 3¢ parts code column are standard parts.

R %/NAME OF PARTS g U7 / Sewing area
YYDH23x245 5
544715001 TUBULAR FRAME SET, 23x24 220x225mm
VYO £23x43% &
544720001 TUBULAR FRAME SET, 23x43 220x415mm
YYD H23x285 =
544725001 TUBULAR FRAME SET, 23x28 285x270mm
YYD H23x430 &
S44730001 TUBULAR FRAME SET, 23x43 385x410mm
MR AR / For supply parts BT V7 / Sewing area
E572923x245 5
544716001 SQUARE FRAME SET, 23x24 225x210mm
EST5T223%430 %
844721001 SQUARE FRAME SET, 23x43 415x220mm
E5900223x435
$44731001 SQUARE FRAME SET, 23x43 415x385mm
ESD40523x285 %
544726001 SQUARE FRAME SET, 23X28 270x285mm
155-C41-201

% Die in der Teilecodekolonne aufgefiihrten Teile, die mit dem Symbol 3 bezeichnet sind Standardteile.

¥rLe symbole 3% dans la colonne de code de pigces indique les pigces normales.

¥ Las piezas indicadas con el asterisco 3 en la coumna de cddigo de piezas son piezas normales.
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Ops . # L w ¥ (F 7> 3 8 E) / Embroidery frame (Option parts) / Stickereirahmen (Sonderzubehdr)
/ Cadre de broderie (Pidces en option) / Bastidor de bordado (Piezasopcionales)

CODE 5 4 /NAME OF PARTS #xT U7 / Sewing area
S EORER

BEIARILATHEE .

549342001 SPIDER NET FRAME HOLDER ASSY / For holding

' the spidernet frame

HEIATE—05

549348001 e e
ThTH—05

549349001 ROUND FRAME ASSY, 05 ¢ 50mm
5EIATH—07

S49353001 ooEmNeTFRAMECZ oV Z¢ "N\ | T

—————————————————————————————————— 4 ﬂ -—m = mm e m— AR m mw e == U = em

2N 2—07 -

S49354001 ROUND FRAME ASSY, 07 %3; / ¢ 70mm
BEIRTL—10

$49358001 SPIDERNETFRAME. GO | T/ T
TAT5—10

S49359001 ROUND FRAME ASSY, 10 +100mm
sEIADE—13

549363001 SPIDEANETFRAME IS | AN | T
TN 5—13

549364001 ROUND FRAME ASSY, 13 ¢ 130mm
sESATE—16

$49368001 bt . §®§ I " &
e | U B w0 |

549369001 ROUND FRAME ASSY, 16 ¢ 160mm
TN H—18

S4937300i ROUND FRAME ASSY, 19 ¢ 190mm

155-C41-201
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Wa.

T —
=TS

/ Etiquetas de advertencia

NI / Warning labels / Warnschilder / Etiquettes d’avertissement

ELESNI/ Warning labels

m34 / Name of Parts

Size(mm)

Code

BRI R WNT,
KUt eTaz ey
&5,

REEDY, 55

LoaThSsmi-g
5% i -

TSI -

40X64

$538353-101

4LDANGER ALGEFAHR & DANGER 4 PELIGRO

Hazstdcuis weitags
il cause .

Tum ot i
ilch and wait§

Hochugpsriay
wuwtngsgelinl

itz sosltnsieden | Elorceing ngtou st
bauptchater aws nd | anendie 5 mimes

i vkiage 1o acaple
praving s s,

apining tas e,

e si ik
abdoching i,

i i e Capot

el Magscusn
UL pravocar tas
%

Label, elec. shock 4 lang.

35X118

538352-101

'S |

A\

BHETHFETS,
TERERESE 28T
AuERETICE,
BRI TS, %
e e k1. N
REvEgryaIy,

RIEEES~IL - BASH]

52X84

538357-002

[ acaution

A

Moving parts

|ay cause injury
Operats with safaty devices.
Turn off main switch bakore
thraading, changing bobbin
and needta, cleaning <tc.

L.abel, operation (BAS) Eng.

52X84

S38571-002

AzE ]|

| - AR LBATS

| cempuEy, ||
! ;
| _ i
! F-TAO RS

H i L R

LIrr-3e 3= W laV I 1

40X64

843483-001

ACAUTION

4k ACHTUNG | A ATTENTION

DLATENGIONT

Tabla may be
damaged.

Caonet gat on
the tabla,

[
b

N

warden

ot Tisch kann | Vous risquez
eschidigt|dendommager
la table,

icht aut den { No montez pas

Tisch stehen, |sur la table,

La mesa ss
puede danar.

No pisa fa |!
mesa,

Label, fall 4 lang.

35X118

543484-001

BEXE

CAUTION

SiEINIL
Label, high temp

15X37

UD0280-001

155-C41-050




Wa 2. ZEES AL / Warning labels / Warnschilder / Etiquettes d'avertissement

/ Etiquetas de advertencia

ELES AL / Warning labels 2 / Name of Parts Size(mm) Code
V-=YIR=T =50 | $36024-004
Mark, injury
N KEIR—7
‘\_é'—J 10X30 | 837058-001
A Mark, arrow
- PEY—%
P 7.5X12.5 | $37059-001
= Mark, PE
F—AN—7
¢ 12 S37060-001

Mark, grounding

151-C41-050
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5[/ INDEX /VERZEICHNIS
/INDEX / INDICE

CODE REF.NO.  |Page CODE REF.NO. | Page CODE REF.NO. | Page
S00480000 [A -75 2 $15622000 | G3 - 36 78 $32146000 [Q2 -5-18 68
J3 -150 46 QOp3 112 $32363001 N1 -1-3 58
R2 -37 72 515623000 [G1 -41 21 N1 - 25-6 58
R4 -37 76 Op1 110 N2 - 1-3 60
$00554000 | Q1 -1-5 66 $15624000 {G1 - 41 21 N2 -25-6 60
Q2 -5-20 68 Op1 110 32371101 | N1 -1-12 58
R1 -30 70 $15625000 | G1 - 41 21 N2 - 1-12 60
R3 -30 74 Op1 110 $32373100 |N1 - 1-14 58
$00655000 |B - 13 4 $15626000 |G1 - 41 21 N2 -1-14 60
$00966100 |z2 -25 108 Op1 110 $32375201 N1 -25-1 58
501696001 D -1-13 6 $15627000 | G1 -46 21 §32376201 {N1 -25-1-1 58
$02887000 |z2 - 40 108 Op1 110 $32377000 | N1 -25-1-2 58
03695001 | G1 -1-5 20 $15628000 | G1 - 46 21 N1 - 25-2-2 58
G1-2-5 20 | op1 110 $32380101 | N1 - 25-2 58
504438001 fU1 -1-1-42 92 $15629011 |E1 -1-39 8 $32381101 | N1 -25-2-1 58
U2 - 1-1-42 96 E2 -1-39 12 $32383001 | N1 -25-5 58
504557000 |K -97 48 $15629111 172 -20 108 N2 - 25-5 60
X -4-33 104 $15642001 [G2 - 24 26 $32388100 | N1 -1-15-2 58
R2 -39 72 Op2 111 N2 -1-15-2 60
R4 -39 76 515646001 | G2 -24 26 532422001 [C -5 4
RS -50-6 78 Op2 111 $32423100 | -17 4
504926100 {72 - 52 109 $15650001 | G2 - 26 26 $32424000 |C - 24 4
508132001 {z2 - 18 108 Op2 11 §32474001 [K -49 48
$08170001 |z2 - 26 108 515654001 | G2 - 26 26 X -4-23 104
509141000 |R6 -61-15 80 Op2 111 §32475001 [K - 51 48
R6 - 65-4 80 515658001 |G2 - 26 26 X -4-24 104
509774001 [$4 - 103-5 90 Op2 111 $32476001 |K -53 48
509823101 {G4 -53-3 30 $15660001 | G2 - 26 26 X -4-25 104
509827001 | G4 -53-5 30 Op2 11 $32477001 {K -55 48
509828101 | G4 -53-6 30 $16669000 |V -2-1-24 | 100 X -4-26 104
509830101 | G4 -53-4 30 516691000 | U1 - 1-4-15 93 $32480001 {K - 61 48
09834000 |11 -8 42 U2 - 1-4-13 97 X -4-29 104
12 -84 44 $17061000 |P1 -1-30 62 NT -1-15-3 58
509848001 | G4 - 59 30 P2 -1-28 64 N2 -1-15-3 60
$10243000 |A -74 2 $17390001 [F1 -1-5 16 532482001 | W1 -3-1-3 102
$10820001 A -911-1 2 F2 -1-3 18 W2 -3-1-3 102
$10820003 JA -911-2 2 $17401051 |F1 -1-13 16 $32510001 | M1 - 1-2 54
510820004 |A -911-3 2 18291001 [J2 - 71 44 $32521001 |C -25 4
$10820005 |A -911-4 2 )2 -105 44 $32536001 |C -21 4
$11848000 {R2 -44 72 519951001 fw1-3-3 102 $32574101 | T -1 90
R4 -44 76 W2 -3-3 102 532575001 |T -5 a0
512134001 |C -26 4 520012001 | G4 - 53-2 30 532581301 |E1 -1-1 8
$15281001 |Y -6 106 $20680001 {P1 -1-18-7 62 $32582101 |E1 -5 8
$15612000 |G3 -30 28 P2 -1-14-7 64 $32583101 |E1 -6 8
Op3 112 $20681000 [P1 - 1-18-8 62 $32584101 JE1 -1-2 8
$15613000 [ G3 - 31 28 P2 -1-14-8 64 E2 -1-2 12
Op3 112 $20682103 |P1 -1-18-9 62 532585001 |E1 -1-3 8
$15614000 |G3 - 31 28 P2 -1-149 64 E2 -1-3 12
Op3 112 $20913000 |Y -5 106 $32587001 |E1 -1-6 8
$15615000 | G3 - 31 28 521103000 |v -2-1-23 | 100 E2 -1-6 12
Op3 112 523418001 [A -23 2 $32588001 |E1 -1-8 8
515616000 | G3 - 31 28 $23651001 |F2 -1-15 18 E2 -1-8 12
Op3 112 $25283001 {N1 - 1-11 58 $32592009 |E1 -1-19 8
$15617000 | G3 - 31 28 N2 - 1-11 60 $32593001 {E1 - 1-21-1 8
Op3 112 $25310001 |K -65 48 $32595001 [E1 -1-25 8
515618000 {G3 - 36 28 529634001 | G1 -49 22 $32596001 |E1 -1-27 8
Op3 112 G2 -49 26 $32597001 |E1 -1-29 8
$15619000 | G3 - 36 28 G3 -49 28 $32598001 {E1 - 44 10
Op3 112 Op1 110 F1 -1-23 16
$15620000 | G3 - 36 28 Op2 11 $32600001 |E1 -1-31 8
Op3 112 Op3 112 $32631001 |E1 -1-32 8
515621000 | G3 - 36 28 $30580001 | G4 -61 30 E2 -1-32 12
Op3 112 531973109 v -2-1 100 532632000 | E1 -1-33-2 8
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CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO.
532632000 |E2 -1-33-2 12 $32798001 [G5 -74-1-1 " 34 $32898001 |U1 -1-3-14
$32633000 | E1 -1-33-1 8 G6 -90-3 36 532931001 [H -4

E2 -1-33-1 12 G6 -90-3 36 532945001 | G4 -54
$32634001 |E1 -1-35 8 G6 -90-3 36 $32946001 1G4 -55
$32635001 {E1 - 1-36 8 G6 -90-3 36 §32947001 | G4 -56

E2 -1-36 12 G6 -90-3 38 532948001 | G4 - 57
$32637000 |E1 - 1-37 8 G6 -95-3 38 $32949001 | G4 -58

E2 -1-37 12 532799001 | G1 -17-1-2 20 $33106000 | Q1 - 1-8
532638001 |E1 -1-38 8 G1 -21-3 20 533149000 |E1 -1-10

E2 -1-38 12 Gt -21-3 20 E1 -1-14
532639001 |E1 -59 10 G1 -21-3 22 $33156000 | Q1 - 1-6

E2 -59 14 G1 -21-3 22 533207000 |G1 -49
$32647001 jF1 -1-15 16 Gt -23-1-2 21 G2 -49
532648001 {F1 -1-16 16 G1 -96-4 21 G3 -49

F2 -1-23 18 G1 -96-4 21 Op1
532650001 JC -30 4 G2 -16-1-2 24 Op2
532651001 |E1 -1-33 8 G2 -16-1-2 24 Op3

E2 -1-33 12 G2 -16-1-2 26 533208000 | G1 -49
$32652001 |E1 -7 10 G2 -18-1-2 24 : G2 -49

E2 -7 12 : G5 -67-1-2 32 G3 -49
532653001 |E1 -8 10 G5 -68-1-2 32 Op1

E2 -8 12 G5 -69-1-2 32 Op2
532654001 JE1 -1-11 8 G5 -70-1-2 32 Op3
532656051 |Z2 -35 108 G5 -71-1-2 32 533209000 |G1 -49
532664101 {H -19 40 G5 -72-1-2 34 G2 -49
$32667001 |H -12 40 G5 -73-1-2 34 G3 -49
532668001 {H -13 40 G5 -74-1-2 34 Op1
532669001 |H -14 40 G6 -90-4 36 Op2
532674101 |H -1 40 G6 -90-4 36 Op3

T -13 20 G6 -90-4 36 $33802001 | G1 -17-1-3
532675001 |H -17 40 Gb -90-4 36 G1 -21-4
$32676000 |H -22 40 G6 -90-4 38 G1 -21-4
532692000 |S1 -1-1 82 : Gb -95-4 38 G1 -21-4
$32693000 |S1 -1-2 82 532841051 122 -29 108 G1 -21-4
$32716000 §51 -1-5 82 532859000 | U1 -1-1-13 92 G1 -23-1-3
$32725000 |11 -1 42 Uz -1-1-13 96 G1 -96-5

J2 -112 44 1532861016 | U1 -1-3-3 93 G1 -96-5
$32775000 | G1 -1-2 20 532862000 | U1 -1-1-2 92 G2 -16-1-3

G1.-2-2 20 U2 -1-1-2 96 G2 -16-1-3
532790001 |3 -155 46 $32863001 | U1 - 1-1-41 92 G2 -16-1-3
$32791000 | G2 -20-3 26 Uz -1-1-41 96 G2 -18-1-3
$32795101 | G2 - 18-1 24 532866000 |U1 -1-3-16 93 GS -67-1-3
$32797001 | G5 -67-2 32 $32870000 f U1 -1-1-44 92 G5 -68-1-3

G5 -69-2 32 Uz -1-1-44 9% G5 -69-1-3
$32798001 1 G1 - 17-1-1 20 532871100 f U1 -1-1-19 92 G5 -70-1-3

G1 -21-2 20 Uz -1-1-19 96 ' G5 -71-1-3

G1 -21-2 20 532874001 |U1 -1-2-6 93 G5 -72-1-3

G1 -21-2 22 U2 -1-2-6 97 G5 -73-1-3

G1 -21-2 22 532876001 | U1 -1-2-3 93 G5 -74-1-3

G1 -23-1-1 21 Uz -1-2-3 97 G6 -90-5

G1 -96-3 21 $32877101 |J2 -124 44 G6 -90-5

G1 -96-3 21 U1 -1-2-2 93 G6 -90-5

G2 -16-1-1 24 Ut -1-14 93 G6 -90-5

G2 -16-1-1 24 uz2 -1-2-2 97 Gb6 -90-5

G2 -16-1-1 26 Uz -1-14 97 G6 -95-5

G2 -18-1-1 24 532885001 |GY -1-8 20 533804101 | G2 -18

G5 -67-1-1 32 Gl -2-8 20 Op2

G5 -68-1-1 32 U1 -1-2-7 93 533805001 | G2 - 18-2

G5 -69-1-1 32 Uz -1-2-7 97 G5 -72-2

G5 -70-1-1 32 $32890001 U1 -1-3-7 93 $33806001 | G2 -18-3

G5 -71-1-1 32 $32896001 JU1 -1-3-9 93 G5 -72-3

G5 -72-1-1 34 $32897000 JU1 -1-3-10 93 S33818001 |Z2 -42

G5 -73-1-1 34 Uz -1-3-12 97 $34455000 |72 -46
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536408000
536409101
536434001
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$36495001
536498001

536500000
536505001

$36714001
536924001
536924004
$37058001
537059001

537060001

537295301
537297101
538352101

538353101
538357002
538571002
539101001

539103001
539104001

$39105001

539107001
539415301
539459001
539460000
539462101
539471101
$39474100
539475100
$39497101

539499000
539820000

539821000

N1 -25-4-2
N2 -25-4-2
Wa2

Waz2

Q2 -5-14
Waz2

P1 -1-32
P2 -1-31
Q1 -1-490
R1 -1-16
R6 -61-13
Wa2

P1 -1-18
P2 -1-14
Pi -1-18-4
P2 -1-14-4
R6 -61-16
Wa1

Wal

Wa1

Wai

G1 -21
Op1 -2
G1 -2141
Gl -21-6
G1 -21-6
G1 -21-6
G1 -21-6
G1 -21
Op1  -21
G1 -21-1
E1 -1-17
Uz -

uz -
U1 -
u1t -
u1
U1
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$39908000
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540660000
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540709001
540712001
S40713001
540714001

540715000
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540718001
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540727100

540740001
540764000
541030001
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541223000
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541276000
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542264051

542265000
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$42268000
542269000
542270051
542271051
542272001

542273000
542274001

542275001
54227601
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$42277001 |J1 -39 42 S42338009 {B -3 4 542445001 |F2 -2 18
2 -133 44 542339001 |B -1 4 J1 -49 42
S42278001 }J1 -35 42 542340001 |B -7 4 J3 -1 46
$42279001 |J2 -132 44 $42341009 |B -9 4 S1 -19 82
$42280001 [J1 -40 42 $42344001 |C -1 4 51 -181 84
2 -134 44 $42345009 [C -18 4 542446001 |31 -7 42

$42281000 |J1 -30 42 S42347001 |Y -8 106 J1 -19 42
$42282051 |11 -56 42 542348001 [ M1 -1-1-1 54 J1 -45 42
$42283001 |J2 -104 44 S42349001 {M1-1-4 54 M1-8 54
$42284001 |J2 -106 44 542351100 [M1 - 1-6 54 M2 -8 56
$42285051 [J2 -110 44 542353100 | M1 -1-7 54 Q1 -2 66
$42286000 |J2 -74 44 $42355100 M1 -1-8 54 Q2 -6 68
$42287051 |J2 -139 44 $42356101 | M1 - 1-1 54 S1 -141 82
542288001 |G1 -1-7 20 S42357001 {M1-2 54 St -161 84
G1 -2-7 20 M2 -2 56 51 -171 84

$42289101 |G1 -1-4 20 $42363001 [S1 -6 82 52 -124 86
G1 -2-4 20 542364000 {S1 -13 82 53 -124 88
$42291051 | G1 - 1-1 20 542365001 |S1 -18 82 ui -1-11 93
542292101 {G1 -1 20 S42370001 |S2 -57 86 uz -1-11 97
Op1 110 $3 -57 88 542447001 |A -93 2

Op4 113 $42371101 §52 -53 86 542455050 | K -77 48
$42294051 jG1 -2-1 20 53 -53 88 $42456051 | K -67 48
$42295101 | G1 -2 20 $42374009 [S2 -34 86 542457001 K -83 48
Op1 110 S3 -34 88 $42458051 |K -89 48
Op4 113 S42376001 |52 -28 86 542459001 | K -95 48
$42296001 |11 -2 42 S3 -28 88 S42461151 K -71 48
$42297001 | G2 -3-5 24 542381001 |S2 -97 86 X -4-30 104
G3 -3-5 28 53 -97 88 542462001 |J3 - 167 46

2 -128 44 $42382109 |52 -88 86 S42467000 | K -68 48
$42302000 {J1 -34 42 $42383009 |52 -9 86 S42468000 L -13-2 52
$42304000 | G2 - 3-1-2 24 $42384009 [S2 -92-1 86 542469051 |L -1 52
G3 -3-1-2 28 542386001 |s2 -119 86 542472051 |L -1-2 52
542309101 |J1 -66 42 53 -119 38 S42473051 |L -1-4 52
S42310101 |J1 -868 42 S42391101 |S1 -76 82 $42474051 |L -1-5 52
542311001 {J1 -62-1 42 542392051 |51 -77 82 L -13-8-4 52
$42312001 {41 -1 42 542393001 )3 -214 46 542476051 L -1-1 52
542315001 | G2 -3-2 24 S42395050 {51 -83 82 $42478001 |L -7 52
G3 -3-2 28 S2 -40 86 $42481001 L -9 52
542316001 | G2 -3-3 24 S2 -43 86 $42490001 L -13-4 52
G3 -3-3 28 52 -46 86 42491001 |[L -13-6 52

$42317001 | G2 - 20-2 26 S3 -40 88 542492001 fL -13-8 52
$42320000 {J3 -169 46 §3 -43 88 $42493001 L -13-8-1 52
$42321001 | G2 - 3-10 24 53 -46 88 $42494001 |L -13-8-2 52
G3 -3-10 28 $42396101 [S1 -180 84 542496001 L -13-9 52

$42324000 [ G2 -3-4 24 542398009 151 -24 82 S42497001 L - 13-10 52
G3 -3-4 28 542400009 |S1 -7 82 S42500051 |L - 21 52

5423260071 | G2 -3-13 24 $42401009 |St -72 82 S$42508000 L -13-14 52
G3 -3-13 28 542402101 |S2 -58 86 542509000 K -1 48

S42327001 {J3 -144 46 53 -58 88 X -4-1 104
542328001 |J3 -145 46 $42405001 |54 - 108 90 542510051 | K -3 48

$42330001 | G1 -17 20 542406209 }52 -93-1 86 X -4-2 104
Gl -23 21 542408001 |S1 - 11-1 82 $42511101 {K -5 48

Op1 110 $42409001 |51 - 11 82 X -43 104

$42331001 | G1 -17-1 20 542410009 |S2 -123 86 542512000 |[K -7 48
G1 -23-1 21 S$3 -123 a8 X -44 104

G2 -16-1 24 542412001 A -15-1 2 $42513051 {K -15 48

G2 - 16-1 24 542413001 |A -19 2 X -4-8 104

G2 - 16-1 26 542445001 |A -2 2 542514000 [ K -105 50

542334001 | G1 -17-2 20 A -37 2 X -4-36 104
G1 -23-2 21 A -99 2 542515201 | K -23 48

G5 -71-2 32 c -2 4 X -4-1n 104

G5 -73-2 34 L. -15 52 542516301 [K -25 48

542337109 |B -5 4 F1_-2 16 X -4-12 104
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542517000 | K -27 48 542616001 |D -40-4 6 542978050 fQ1 -1-17 66

X -4-13 104 542618001 |D -22 6 542979050 | Q1 -1-18 66
542519000 K -100 48 542619001 D -13 6 542980050 {Q1 -1-19 66

X -4-35 104 H -9 40 542981050 | Q1 -1-20 66
542520001 | K -37 48 542620001 {D -32 6 542982050 | Q1 -1-21 66

X -4-18 104 542621001 |T -10 90 542983050 | Q1 -1-22 66
542525001 |K -115 50 S42622001 |T -8 90 542984050 | Q1 -1-23 66
542526000 |K -99 48 542624001 |E1 -60 10 542985050 | Q1 -1-24 66

X -4-34 104 E2 -60 14 542986050 | Q1 - 1-25 66
542531001 A -1 2 542628051 |F1 -1-11 16 542987050 1 Qt - 1-26 66
542532001 JA -5 2 542630101 fF1 -1-22 16 542988050 | Q1 -1-27 66
54253300t |A -8 2 542631000 |F1 -1-27 16 542989050 1Q1 -1-28 66
542534201 {D -1 6 542632100 |F1 -1-7 16 542990050 Q1 -1-29 66
542535001 |D -1-1 6 F2 -1-6 18 542991050 | Q1 -1-30 66
S42536001 |D -1-2 6 S$42633001 | N1 -1-1 58 542992050 [ Q1 -1-31 66
542537001 |D -1-4 6 N2 - 141 60 542993050 [ Q1T -1-32 66
542539101 {D -1-5 6 542634000 N1 -1-2 58 542994050 | Q1 -1-33 66
542540000 |D -1-9 6 N2 -1-2 60 542995000 {Q2 -5-2 68
542541001 D -1-10 6 542635001 N1 -1-4 58 542996050 | Q2 -5-8 68
542542001 |D -1-12 6 N2 -1-4 60 542997050 | Q2 -5-9 68
542544001 |D -5 6 542636101 | N1 -1-5 58 542998050 1Q2 -5-10 68
542547001 |D -6 6 N2 -1-5 60 543000000 |R2 -6 72
542548001 |D -7 6 542637001 [ N1 -1-10 58 R4 -6 76
542549001 [D -10 6 N2 -1-10 60 543001000 [R2 -7 72
542550001 ID -15 6 542638001 [ N1 - 1-15 58 R4 -7 76
542551201 |[D -20 6 N2 -1-15 60 543002000 |R2 -8 72
542552001 1D -20-1 6 542639001 | N1 -1-15-1 58 R4 -8 76
542553200 [D -20-2 6 N2 - 1-15-1 60 543003150 |R2 -9 72
542557001 {D - 31 6 542640000 [ N1 -1-19 58 R4 -9 76
542558101 |D -33 6 N2 -1-19 60 543004050 fR2 - 10 72
542559100 [D -34 6 S42641000 N1 -1-7 58 R4 -10 76
542560001 |D -40 6 N2 -1-7 60 543006050 |R1 - 12 70
542561001 |D -40-1 6 542643050 |P1 -1-27 62 R3 -12 74
$42562001 D -40-3 6 54264400% N1 -1-9 58 543008000 |R1 -1-2 70
542563001 (D - 41 6 N2 -19 60 543010000 |R1 -15 70
542564001 |H -1 40 $42645000 |F1 -1-29 16 R3 -15 74
542566001 |H -2 40 F2 -1-35 18 543016050 |R2 -21 72
542567001 |H -3 40 542646301 |F1 -1 16 R4 -21 76
542568001 |H -6 40 542648301 |E1 -1 R 543017050 |R2 -22 72
S42569001 |H -15 40 S42649101 { N1 -1 58 R4 -22 76
542570101 |[H -20 ‘40 N2 -1 60 543018000 |R2 -23 72

Z2 -34 108 542650201 | N1 - 25 58 R4 -23 76
542571001 |H -23 40 $42921000 |S1 -2 82 543019050 |R1 -24 70
542572001 [H -30 40 542922009 sS4 -103 90 R3 -24 74
542573000 [H - 31 40 542927001 D -37 6 543020050 |R1 -25 70
S42574001 |H -34 40 542928101 | U1 -1-3-4 a3 R3 -25 74
542575001 |H -35 40 uz -1-3-2 a7 543021050 [R1 -26 70
S42576001 |H -38 40 542931000 |D -20-3 ) R3 -26 74
542578001 |H -40 40 542933000 |H -47 40 543024050 | Q1 -1-34 66
542583000 U1 -1-1-22 92 542935001 |V -2-5 100 543027000 [R1 -29 70

Uz -1-1-22 96 $2 -130 86 543028050 | Q1 -1-35 66
542590001 |T -6 90 53 -130 a8 $43029050 1Q1 -1-36 66
542591001 | N1 -1-17 58 542937001 |J1 -&2 42 543030050 }Q1 -1-37 66

N2 -1-17 60 542938000 |J1 -62-2 42 543034000 [R1 -3-1-1 70
542592001 {E1 -47 10 542965001 [R1 -1-1 70 R3 -3-1-1 74

E2 -47 14 542967001 | Q1 -1-4 66 543038000 | Q2 -9 68
542602001 [H -42 40 542971050 | Q1 -1-10 66 543040000 JR2 -32 72
542603001 |H -39 40 542972050 | Q1 -1-11 66 543086000 | R1 -1-3 70
S42610001 JUt -1-7 93 542973050 1Q1 -1-12 66 543105101 |RT -1 70

uz2 -1-7 97 542974050 | Q1 - 1-13 66 $43107001 JR1 -1-4 70
542611101 |U1 -1-9 93 542975050 | Q1 -1-14 56 543108101 |R1 -1-5 70

Uz -1-9 97 542976050 1 Q1 -1-15 66 543109001 [R1 - 1-6 70
542614001 |D -40-5 6 542977050 Q1 - 1-16 66 543110000 |R1 -1-8 70
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S43114001 YR - 1-17 70 543933001 |S1 -155 - 84 544685001 [F2 -1-5 18
R3 -1-26 74 543945050 1Q2 -5-15 68 544686001 | F1 -1-2 16

543115001 | Q1 - 1-41 66 543946050 | Q2 -5-16 68 544690001 |F1 -1-4 16
543118001 |R1 -1-7 70 $43947050 {Q2 - 5-17 68 544697001 |F1 -1-1 16
543257000 1R3 -1-5 74 543948050 | Q2 -5-24 68 $44700001 1G1 - 21 22
$43270000 fR1 -1-18 70 543949050 [Q1 - 1-49 66 Op1 110
R3 -1-11 74 544246000 JU1 -1-1-45 92 S44703001 | G1 -21 22

543461000 {R2 -33 72 U2 -1-1-45 96 Op1 110
543464001 [Z2 -51 109 544248001 U1 -1-1-5 92 $44714001 | G5 -67-1 32
543468000 |Z2 - 41 108 U2 -1-1-5 96 G5 - 68-1 32
$43471001 G2 - 16-2 24 544249001 [U1 -1-1-8 92 $44715001 G5 -67 32
G2 -16-2 24 U2 -1-1-8 96 Opé 113

G2 -16-2 26 544251000 U1 -1-1-1 92 544716001 | G5 - 68 32

G5 -70-2 32 uz2 -1-1-1 96 Op4 113

G5 -74-2 34 544252001 |U1 -1-2-1 93 544719001 } G5 -69-1 32

$43472001 | G2 - 16-3 24 U2 -1-2-1 97 G5 -70-1 32
G2 -16-3 24 S44253000 U1 -1-1-4 92 544720001 | G5 - 69 32

G2 -16-3 26 Uz -1-1-4 9% Op4a 113

G5 -70-3 32 544254001 U2 - 1-3-1 97 544721001 | G5 -70 32

GS -74-3 34 544255001 | U2 - 1-3-11 97 Op4 113

543473001 | G2 - 16 24 $44256001 U2 -1-3-5 97 544724001 G5 -71-1 32
G2 -16 24 $44257000 |U2 -1-3-4 97 G5 -72-1 34

G2 -16 26 544258001 U2 -1-3-15 97 $44725001 [G5 - 71 32

Op2 -16 111 544261001 |U1T - 1-1-50 92 Op4 113

543477001 }J2 -85 44 u2 -1-1-50 26 544726001 | G5 -72 34
543480001 |A -15 2 $44262001 |U1 -1-1-29 92 Op4 113
$43483001 | Wa 115 Ut -1-1-51 92 $44729001 G5 -73-1 34
$43484001 | Wal 115 u2 -1-1-29 96 G5 -74-1 34
$43486000 | U1 -1-1-27 92 U2 - 1-1-51 96 544730001 | G5 -73 34
Uz -1-1-27 6 544340050 | Q1 - 1-50 66 Op4 113

543487001 |U1 -1-1-28 92 $44341000 {1 Q1 -1-51 66 $44731001 | G5 -74 34
Uz -1-1-28 96 544342000 |Z2 -53 109 Op4 113

$43489001 U1 -1-1-31 92 $44343000 |Z2 -54 109 544733001 | G5 - 68-3 32
Uz -1-1-31 96 544344001 U1 -1-1-6 92 $44734001 } G5 - 68-2 32

543490001 U1 -1-1-30 92 Ut -1-1-38 92 544751001 |R3 - 11 74
U2 -1-1-30 96 U2 -1-1-6 26 544766001 |K -62-1 48

543491001 JU1 -1-1-33 92 u2 -1-1-38 96 544771000 | X -6 104
Uz -1-1-33 96 544351001 (U1 -1-1 92 44772000 | X -7 104

543494001 {J1 -5 42 uz - 11 96 544841001 U1 -1-4-1 93
543495001 |J1 -6 42 544353001 U1 -1-3 93 Uz -1-4-1 97
543497000 fA -15-2 2 $44355001 fU2 -1-3 97 $44846001 [ U1 -1-4-12 93
543503001 | Q1 - 1-47 66 $44356001 |U2 -1-4 97 U2 -1-4-10 97
$43504001 | Q1 - 1-43 66 544516001 |D -20-4 6 544847001 JU1 -1-4-3 93
543505001 | Nt -25-11 58 $44524101 |R5 -50-11 78 Uz -1-4-3 97
N2 -25-11 60 $44525000 [R5 - 50-7-1 78 544848001 JU1 -1-4-4 93

543506000 | Q1 -1-46 66 S44529209 §s2 -93 86 Uz -1-4-4 97
$43510000 |J3 -229 46 $44540001 |51 - 157 84 544849001 |U1 -1-4-5 93
53 - 190 88 544636000 |U1T - 1-1-49 92 Uz -1-4-5 97

S43641000 |22 -37 108 Uz -1-1-49 96 544851001 JU1 -1-4-2 93
$43642000 |22 -38 108 $44638000 U1 -1-1-10 92 Uz -1-4-2 97
$43643000 [Z2 -39 108 uz2 -1-1-10 96 544852000 | U1 - 1-4-6 93
| 543860001 | Q2 -5-22 68 544640000 f U1 -1-1-25 92 U2 -1-4-6 97
543861001 | Q2 -5-19 68 U2 -1-1-25 96 $44853001 U1 -1-4-14 93
$43912000 |V -2-21 100 544643000 |U1 -1-1-46 92 Uz -1-4-12 97
S43913000 {52 -93-2 86 U2 -1-1-46 96 $44854001 | U1 - 1-4-8 93
S3 -93:2 88 S44644000 U1 ~1-1-47 92 544858001 U2 - 1-4-8 a7

543926001 |51 - 143 82 U2 -1-1-47 96 544859001 | U1 - 1-4-10 3
543927001 |S1 -144 82 544645001 U2 -1-3-17 97 544860001 U1 -1-4-18 93
$43928001 §S1 - 140 82 $44648001 U1 -1-16 94 Uz -1-4-16 97
543929001 |S1 - 160 84 U2 -1-16 98 544861001 | U1 -1-4 93
543930001 |S1 - 147 84 S44655001 (U1 -1-1-15 92 544924001 | K -57 48
$43931001 |S1 -152 84 u2 -1-1-15 96 K -69 48
$43932000 {S1 - 163 84 544685001 JF1 -1-20 16 X -4-27 104
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544925001 [NT -25-4 58 545523101 [E2 - 44 12 546401000 |RS -55-7 78
544926001 | N1 - 25-4-1 58 545524101 |F2 -1 18 546404001 JE2 - 1-33-3 12
544927001 [E1 -1-22 8 545526001 [F2 -1-1 18 546430001 [Z2 -15 108

E2 -1-2341 12 545529001 {F2 -1-2 18 5464399000 |R1 - 3-1 70
544928000 [E1 -1-21-2 8 S45530001 |F2 -1-14 18 R3 -3-1 74
544929000 fU1 - 1-15-1 94 545531001 |F2 -1-18 18 $46534000 |R6 -61-8 80

uz2 -1-15-1 98 545532101 |E2 -5 12 546541101 [R6 -61-4 80
544930001 JE1 -1-21 8 S45533001 |F2 -1-20 18 546542009 {S2 -92-2 86
545052001 JU1 -1-2 93 545534001 {F2 -1-22-1 18 53 -92 88

U2 -1-2 97 S45535101 |F2 -1-26 18 546546000 [R6 -61-3 80
545095001 JF2 - 1-1 18 545536101 |F2 -1-27 18 546548000 |R6 - 65-2 80
$45096001 |P1 -1-2-1 62 545537001 [F2 -1-22 18 546549000 {R6 - 65-2-1 80
545097101 {P1 -1-2 62 545538000 {F2 - 1-31 18 S46551000 | Q2 - 5-25-1 68
545098209 |P1 -1 62 545540001 |N2 -25 60 546553000 {R6 -61-11-1 80
$45099001 |F2 -1-12 18 545541001 [ N2 - 25-1 60 546554000 |R6 -61-9 80
545101001 [E1 -101 10 545542001 {N2 - 25-1-1 60 546555000 [R6 -61-9-1 80

E2 -101 14 545543000 | N2 - 25-1-2 60 546557000 R - 3-2-1 70
545102001 |E1 -102 10 N2 -25-2.2 60 R3 -3-241 74

E2 -102 14 $45544001 {N2 - 25-2 60 546567001 [J2 -123 44
545103001 |E1 - 103 10 545545001 | N2 - 25-2-1 60 S46747000 {R6 -61-10 80

E2 -103 14 545546001 | N2 - 25-4 60 S46748000 JR6 - 65-3 80
545104001 [E1 -104 10 545547001 | N2 - 25-4-1 60 546749000 |R6 - 65-2-2 30

E2 -104 14 $45549101 [ M2 - 1-1 56 S46757000 | M1 - 49-1 54
545171000 JR3 -1-7 74 545550001 { M2 - 1-1-1 56 M2 - 49-1 56
545172000 |R3 -1-8 74 545558109 |P2 -1 64 22 -49-1 108
545173000 |R3 -1-9 74 545559009 [P2 - 1-1 64 22 -49-1 108
545174000 JR3 -1-10 74 545568001 1P2 -1-3 64 546758001 [Z2 -56 109
545175000 |R3 -1-6 74 $45570001 | P2 -1-11 64 546830000 | F2 -1-33 18
545176001 |R3 -1-16 74 545571000 |P2 - 1-16 64 546831001 JF2 - 11 18
545177000 [R3 -1-15 74 545572001 (P2 -1-24 64 S46833001 [R3 -1-18 74
545179009 |R3 -1-12 74 545573001 | P2 -1-26 64 546967000 |Z2 -48 108
S45180009 [R3 -1-13 74 545574001 P2 -1-30 64 546968001 |P2 -1-13 64
545181001 {R3 -1-14 74 $45576009 [S3 -89 88 546970001 | M1 -9-2 54
545182001 |R5 -55-5 78 S45577009 |53 -90 88 M2 - 10-2 56

R5 -55-5 78 $45578009 [S3 -91 88 P1 -1-2-2 62
S45184000 |R3 -1-3 74 545581101 |S3 -94 88 P2 -1-2 64
545185001 |R3 -1 74 545583001 |S3 -96 88 546971001 |K -62 48

R5 -55-1 78 545584101 [E2 -1-18 12 546972001 [M1 -1-1-2 54

R5 -55-1 78 545585001 |E2 -1-23 12 M2 -1-1-2 56
545186001 |R3 - 1-4 74 545637000 |K -42 48 546985001 | M2 - 1-2 56
545187000 |R3 -1-2 74 X -4-20 104 546999001 | G2 - 19 26
545270000 fR3 -35 74 545638001 | K -43 48 G6 -80-3 36

R5 -55-4 78 545638002 | K -44 48 54 -107 90

R5 -55-4 78 545639000 [K -30 48 Op2 111
545271000 |R3 -34 74 X -4-15 104 547007000 [ M2 -1-6 56

R5 -55-3 78 545640001 | K - 31 48 547009000 M2 - 1-7 56

R5 -55-3 78 545640002 fK -32 48 547011000 [ M2 -1-8 56
545501001 JP2 -1-8 64 545641000 | K -112 50 547013001 | M2 - 1-4 56
$45501002 [P2 -1-9 64 545642001 | K -113 50 547051101 |NT -1-8 58
545504201 |E2 -1 12 545642002 |[K -114 50 N2 -1-8 60
545505001 1E2 -1-1 12 545648201 {X -4 104 547052101 { N1 -1-8-1 58
545506000 JE2 -1-10 12 546281000 |R2 -27 72 N2 -1-8-1 60

E2 -1-14 12 R4 -27 76 S47059000 |21 -70 106
545507001 |E2 -1-11 12 546282000 |R2 -28 72 547227000 [R2 -64-1 72
545508109 |E2 -1-17 12 R4 -28 76 547228000 { K -125 50
545512009 JE2 -1-21 12 546283000 | P2 -1-22 64 X -4-37 104
545515001 [E2 -1-25 12 546284000 (P2 -1-23 64 547263001 JR2 -64 72
545516001 JE2 -1-27 12 546288101 | M2 -10-1 56 547269001 v -2-19 100
$45517001 |E2 -1-29 12 546311000 X -8 104 I3 -228 46
545518001 JE2 -1-31 12 546362009 |R3 -1-27 74 R6 -61-5 80
545519001 {E2 - 1-35 12 546363000 |R3 - 1-22 74 51 -73 82
545520001 [E2 -1-41 12 546364001 |R3 -1-17 74 547270001 JR6 -61-6 80
545522101 |E2 -6 12 546401000 [R5 -55-7 78 $47332001 152 -174 86
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S47332001 |53 -174 88 S49236001 [J3 -222 46 $49302001 L -13 52
$47333001 |52 -173 86 549237001 1J2 -122 44 549303001 L -13-1 52

S3 -173 88 549238001 12 -122-1 a4 549304001 jA -11 2
47381000 |R1 -3-2 70 549239001 |J3 -211 46 549305009 1S3 -93-1 88
R3 -3-2 74 549240001 §J43 -212 46 549307009 |S3 -187 88
547385101 [ M1 -9 54 549241001 }J3 -213 46 $49311001 |R5 -55 78
547386101 | M1 -9-1 54 549242001 |J2 -70 44 549312001 {R5 -55 78
S47387001 M1 -1 54 549243001 |J2 -70-1 44 $49313001 |L -19 52
S47514009 |S1 -22 82 549244001 |J3 - 158 46 549323009 |S$3 - 111 88
547551000 | M1 - 49 54 549245001 fjA -16 2 549325000 |R1 -18 70
Z2 -49 108 549246001 [J3 - 159 46 R3 -18 74
$47552000 | M2 -49 56 549247001 3C -29 4 $49326000 |R1 -17 70
Z2 -49 108 549248001 |V -2 100 R3 -17 74
547561001 |S4 -103 90 549249009 |V -2-2 100 549342001 | G6 -80 36
547562001 |54 -103-1 90 $49250001 |V -2-18 100 Op5 14
547563001 |S4 -103-2 90 549251001 A - 16-1 2 $49343001 | G6 - 80-1 36
547900000 | Q2 - 5-7 68 $49252000 |C -28 4 549345001 [G6 -80-2 36
$47905001 | Q2 -5-1 68 549253009 IB -12 4 549346001 | G6 -80-6 36
47921009 |S1 -126 82 549255001 |S1 -81 82 549347001 | G6 - 80-7 36
547927000 |S3 -178 88 $49257009 |S1 -63 82 549348001 | G6 - 81 36
547938000 |D -1-14 6 549258009 |S1 -65 82 Op5 114
547959000 U1 -1-12 93 549259001 |S1 -64 82 549349001 | G6 -90 36
Uz -1-12 97 St -66 82 Op5 114
548337001 |13 -198 46 S1 -68 82 549351001 | G6 -90-1 36
548338001 |J3 -199 46 549260009 |S1 -67 82 549352001 | G6 - 90-2 36
548339001 |J3 -200 46 549261001 | G2 -3 24 549353001 ]1G6 - 81 36
S48340001 1J3 -201 46 G3 -3 28 Ops 114
548381000 |S1 -9 82 Op2 111 $49354001 | G6 - 90 36
548397001 fw2-3-2 102 Op3 112 Op5 114
$48398000 |P1 -1-18-10 62 $49262001 | G2 - 3-1 24 549356001 {G6 -90-1 36
P2 -1-14-10 64 G3 -3-1 28 549357001 | G6 -90-2 36
548399001 |E2 -1-19 12 549263001 | G2 -3-1-1 24 $49358001 | G6 - 81 36
$48405000 |Z2 -72-1 109 G3 -3-1-1 28 Op5 114
Z2 -72-1 109 549264001 [ U1 -1 92 $49359001 | G6 -90 36
548406000 | 22 -72 109 549265001 | U2 -1 96 Op5 114
548407000 {22 -72 109 549266001 fW1-3 102 $49361001 | Gb -90-1 36
548655901 K -111 50 549267001 | G2 -20 26 549362001 | G6 -90-2 36
S48680001 | U1 - 1-15-2 94 549268009 {R5 -50-12 78 549363001 | Gb6 - 81 36
U2 -1-15-2 93 $49269001 | G2 - 20-1 26 Op5 114
549049000 |13 -202 46 549270009 | RS -50-9 78 549364001 {G6 - 90 36
549085001 U1 -1-15 94 $49271009 |R5 -50-10 78 Op5 114
Uz -1-15 98 549275001 {R1 -2-2 70 549366001 1G6 - 90-1 36
$49092001 M1 -7 54 549276001 |R1 -2-1 70 549367001 | G6 -90-2 36
M2 -7 56 549277000 |§2 -70-2 44 549368001 [ G6 - B1 38
549101009 |52 -26 86 $49278000 [J3 -220 46 Op5 114
S3 -26 88 549280000 |J2 -70-3 44 549369001 | G6 -90 38
$49102109 |S2 -32 86 $49287001 [R5 -50 78 Op5 14
S3 -32 88 549289001 |R6 - 61 80 $49371001 | G1 -96-2 21
$49103009 152 -36 86 549290001 |R3 - 2-2 74 G6 - 90-1 38
$3 -36 88 R5 -55-2 78 549372001 | G6 -90-2 38
549104009 |S1 -170 84 549291001 |R3 -2-1 74 549373001 | G6 -95 38
549225001 jL -14 52 R5 -55-2 78 Op5 114
549226001 {52 -98 86 549292000 | R6 -61-1 80 549375001 | G1 -96-2 21
S3 -98 88 549293000 | R1 -20 70 G6 -95-1 38
S49227001 |A -98 2 R3 -20 74 $49376001 [ G6 -95-2 38
$49228009 52 -39 86 549294000 |R2 - 11 72 549377001 | G1 -96 21
3 -39 88 R4 - 11 76 Op1 110
$49229009 |S2 -42 86 S49295000 |R2 -19 72 549378001 | G1 -96-1 21
S3 -42 88 R4 -19 76 549379001 | G1 -96-7 21
549230009 |S2 -45 86 549296000 112 -122-2 a4 G1 -96-7 21
S3 -45 88 549297009 [S3 -93 88 $49380001 {G1 - 96 21
$49234000 A -16-2 2 549299000 |R2 -13 72 Op1 110
543235001 |J2 -90 44 R4 -13 76 549381001 | G1 - 96-1 21
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549445000 [R6 -70-1 80 0A5401006 M2 -1-9 56 008400806 {E1 -1-18 8
549445001 |R6 -70-2 80 Q1 -1-44 66 E1 -1-20 8
549797001 {K -39 48 R2 -38 72 ET -1-24 B

X -4-19 104 R4 -38 76 E1 -1-44 8
549804001 [R6 -70 80 R5 -50-8 78 E2 -1-20 12
$50013001 |P1 -1-18-2 62 R6 -61-12 80 E2 -1-22 12
P2 -1-14-2 64 S1 -84 82 E2 -1-24 12
550017001 Q1 -1 66 52 -4 86 P1 -1-11 62
55001800t [Q1 -1-1 66 $2 -44 86 P1 -1-13 62
550025001 {1 -230 42 2 -47 86 Pt -1-15 62
S50026001 fJ1 -232 42 S3 -41 88 P1 -1-17 62
S50103001 |H - 51 40 53 -44 88 P1 -1-19 62
$51119000 |R5 -50-7-2 78 S3 -47 88 P1 -1-21 62
551120000 [R5 -50-7-3 78 0A5402005 |R6 -65-1 80 P1 -1-23 62
551122000 [R5 -50-7-4 78 0A5501006 fU1 -1-13 93 P1 -1-25 62
551123000 |R6 -61-11-2 80 uz -1-13 97 P1 -1-29 62
$51124000 |R5 -50-7 78 002021205 |H -48 40 PT -2 62
$51125000 | Q2 -5-25 68 002260405 JR3 -1-21 74 P2 -1-7 64
551126001 | Q2 -5 68 002300403 |E1 -1-23 8 P2 -1-10 64
$51127000 |R6 -61-11 80 E2 -1-23-2 12 P2 -1-12 64
551128000 | Q2 -5-11 68 002400514 |B -4 4 P2 -1-15 64
$51129001 | R6 -65 80 D -11 6 P2 -1-17 64
551259001 |wW2-3 102 D -16 6 P2 -1-19 64
593960041 |R2 -64-2 72 H -4 40 P2 -1-21 64
UAO130001 |Y -9 106 H -7 40 P2 -1-25 64
UD0280001 {R6 -61-2 80 L -13-8-3 52 P2 -1-27 64
Wal 115 T -9 90 P2 -1-29 64
UL0233001 |1 Q1 -1-3 66 RS -55-6 78 P2 -2 64
Uo8671003 1G1 -1-3 20 R5 -55-6 78 008401204 [P1 -1-3 62
G1 -23 20 S4 -109 90 012060632 U1 - 1-1-43 92
Ut -1-1-20 92 S4 -109 90 uz -1-1-43 96
U1t -1-1-24 92 004400814 |U1 -1-1-32 92 012060636 [C -6 4
U1 -1-4-19 93 Uz -1-1-32 96 c -19 4
uz2 -1-1-20 96 004401003 }F1 -1-19 16 c -27 4
Uz -1-1-24 96 ut -1-1-14 92 K -19 48
U2 -1-3-18 97 uz2 -1-1-14 96 X -4-10 104
uz2 -1-4-17 97 004401216 |L -5 52 1 -28 42
0A4300605 |Y -3 106 008300504 | R3 -1-28 74 S1 -11-2 82
N1 -1-6 58 008300514 JE1 -1-17-2 8 012300336 |D -22-1 6
N1 -1-18 58 008300604 |V -2-1-1 100 012400436 |D -9 6
N1 -1-20 58 008400604 |B -6 4 D -14 6
N2 -1-6 60 M1-10 54 H -10 40
N2 -1-18 60 M2 -11 56 012400836 |F1 -5 16
N2 -1-20 60 Rt -19 70 F2 -18 18
Q1 -1-9 66 R3 -1-25 74 i3 -206 46
R3 -1-23 74 S1 -23 82 51 -11-3 32
0A4300805 | R3 -1-24 74 S1 -25 82 012500536 |D - 1-11 6
0A4400605 | Q2 -5-6 68 S1 -82 82 D -12 6
0A4401605 | Q1 - 1-39 66 s1 -127 82 D -42 6
Q2 -5-13 68 S2 -27 86 H -5 40
0A5300805 |Y -7 106 52 -33 86 H -8 40
0A5301005 1V -2-3 100 52 -35 86 H -43 40
DAS5400806 [B -8 4 52 -37 86 K -29 48
Y -4 106 S2 -51 86 L -135 52
Y -10 106 52 -101 86 X -414 104
R5 -50-13 78 $3 -27 88 F1 -1-6 16
Ut -1-1-48 92 S3 -33 88 F2 -1-4 18
Ut -1-4-7 93 S3 -35 88 F2 -1-17 18
Ut -1-4-9 93 S3 -37 88 F2 -1-21 18
U2 -1-1-48 96 S3 -51 88 2 -98 44
uz -1-4-7 97 S3 -101 88 012500832 U1 -1-1-12 92
0A5401006 {B -2 4 $3 -112 88 uz2 -1-1-12 96
M1-1-9 54 53 -188 88 | 014060632 |F1 _-1-3 16
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014060632 [F2 -1-13 18 018400836 JU1 -1-8 93 021060106 |S1 - 145 84
014300332 |V -2-1-5 100 uz -1-8 97 S1 -153 84
014300832 | F1 -1-31 16 018401036 |L -13-3 52 021060206 JU1 -1-1-54 92
014400432 |T - 10-1 90 E1 -61 10 U2 -1-1-54 96
014400636 | E1 -1-30 8 E2 -61 14 021080106 fL -13-7 52

E1 -1-34 8 N1 -1-8-2 58 021080302 |J3 -226 46
E2 -1-30 12 N2 - 1-8-2 60 021100206 |S1 -15 82
E2 -1-34 12 018401236 |A -94 2 021300105 {R1 -1-15 70
Fi -1-12 16 F1 -1-8 16 021300106 K -121 50
F1 -1-14 16 F2 -1-7 18 N1 -1-22 58
F1 -1-30 16 G2 -3-1 24 N1 -25-14 58
F2 -1-11 18 G3 -3-11 28 NZ -1-22 60
F2 -1-19 18 1 -31 42 N2 -25-14 60
F2 -1-36 18 1 -4 42 021300206 U1 -1-3-13 93
014500832 |F1 -1-21 16 ]2 -88 44 uz -1-3-8 97
014500836 |D -36 6 2 -129 44 Uz -1-3-14 97
014680422 |V -2-1-8 100 J2 -135 a4 021400103 |P1 -1-4 62
018061036 [ G2 - 3-6 24 2 -140 44 021400106 |J3 - 207 46
G3 -3-6 28 018401436 |K -102 48 R5 -50-5 78
J3 -208 46 G2 -3-8 24 021400206 |V -2-6 100
M1 -5 54 G3 -3-8 28 G1 -17-4 20
M2-5 56 J1 -4 42 G1 -23-4 21
S1 -3 82 018403036 |J1 -48 42 G2 -16-5 24
S2 -102 86 2 -117 44 G2 -16-5 24
s$2 -120 86 018500836 |J1 -57 42 G2 -16-5 26
S3 -102 88 J2 -83 44 G2 - 185 24
S3 -120 88 12 -107 44 G5 -67-4 32
018061236 [ Q2 -5-3 68 Ut -1-4-16 a3 G5 -68-5 32
S2 -29 86 Uz -1-4-14 97 G5 -69-4 32
s3 -29 38 018501036 | A -9 2 G5 -70-5 32
018061636 |E1 -2 8 D -21 6 G5 -71-4 32
E2 -2 12 T -3 90 G5 -72-5 34
F2 -12 18 T -14 90 G5 -73-4 34
S1 -148 84 Jj2 -79 44 G5 -74-5 34
018062036 |1 -24 42 N1 -2 58 .1G6 -80-5 36
sS4 -104 a0 N2 -2 60 j2 -78 44
S4 -104 90 51 -7 82 J3 -154 46
018082536 |J3 -224 46 51 -10 82 Q1 -1-45 66
018102036 |S1 -1-3 82 018501236 1D -2 6 52 -1 86
018102536 |S1 -1-6 82 H -50 40 53 -131 88
018300636 N1 -25-12 58 T -7 o uz -1-3-10 97
N2 -25-12 60 E1 -62 10 021500103 |V -2-14 100
018300836 fF2 -1-29 18 E2 -62 14 F1 -1-17 16
018301036 | K -34 48 1t -36 42 F2 -1-24 18
X -4-16 104 12 -9 44 M1-1-1-4 54
E1 -1-7 8 2 -92 44 M2 -1-1-4 56
E1 -45 10 S1 -78 82 021500216 |J2 -82 44
E2 -1-7 12 S1 -182 84 J2 -86 44
E2 -45 14 $2 -54 86 J2 -95 44
F1 -1-24 16 S3 -54 88 St -158 24
F2 -1-28 18 S4 -103-3 90 S1 -184 84
53 -100 88 018501436 |C - 31 4 021670203 [ G4 -54-2 30
018400636 |J1 -16 42 E1 -48 10 025030133 |J1 -55 42
J2 -115 44 E2 -48 14 J2 -2 44
R1 -48 70 018501636 [J3 -156 46 025030136 | K -35 48
R3 -48 74 018502536 | D -1-3 6 K -81 48
018400836 |H -52 40 021060106 |D -17 6 K -119 50
K -85 48 H -37 40 X -4-17 104
K -91 48 L -1-3 52 025030233 | N1 -25-8 58
L -11 52 L -13-85 52 N2 -25-8 60
L -23 52 vV o -2-20 100 025030235 | R1 -1-14 70
Pt -3 62 F2 -1-16 18 025030236 |V -2-1-21 100
p2 -3 64 J3 -203 46 Q1 -1-7 66
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025030236 U1t -1-1-18 92 025060336 |S1 -74 82 028050246 {S1 -12 82
U2 -1-1-18 96 025080236 |J3 -225 46 S1 -80 82
025040136 |H -53 40 025100236 |F1 -1-28 16 S2 -56 86
K -87 48 F2 -1-34 18 S3 -56 88

K -93 48 $1 -1-8 82 028060242 JU1 -1-2-5 93

K -103 48 $1 -16 82 Uz -1-2-5 97

E1 -14-13 8 025350136 D -1-7 6 028060246 {D -19 6

E2 -1-13 12 D -1-16 6 H -36 40

F1 -1-10 16 025350236 | G4 -53-9 30 E1 -4 8

F2 -1-9 18 026030236 | U1 -1-3-12 93 E2 -4 12

P1 -1-6 62 Ut -1-3-17 93 F2 -13 18
025040236 | G2 -3-9 24 Uz -1-3-7 97 G1 -1-6 20
G2 -3-12 24 026040135 | R1 -1-11 70 G1 -2-6 20

G3 -39 28 026040136 [H -33 40 J1 -25 42

G3 -3-12 28 G6 -80-4 36 13 -204 46

J1 -33 42 026040236 |C -23 4 M1-3 54

J1 -43 42 N1 -30 58 M2 -3 56

2 -131 44 N2 -30 60 Q2 -5-4 68

12 -137 44 026050136 |N1 -4 58 51 -5 82

j2 -142 44 N2 -4 60 51 -150 84

13 -215 46 026120236 |R6 -61-7 80 52 -31 86
025050236 |E1 -63 10 028030243 [ N1 - 1-21 58 53 -31 88
E2 -63 14 N1 -25-7 58 54 -106 90

J1 -38 42 N1 -25-13 58 S4 -106 90

Jt -59 42 N2 -1-21 60 U1 -1-1-53 92

J2 -81 44 N2 -25-7 60 uz -1-1-53 96

12 -94 44 N2 -25-13 60 028100246 [S1 -1-4 82

12 -109 44 028030245 |R1 -1-13 70 $1 -1.7 82

$1 -79 82 028030246 | U1 -1-3-18 93 51 -17 82

51 -183 84 U2 -1-3-16 97 028260242 |V -2-1-3 100

$2 -55 86 028040246 |K -104 48 028350243 | G4 -53-8 30

53 -55 88 F1 -1-9 16 028350246 {D -1-8 6

54 -103-4 90 F2 -1-8 18 D -1-17 6

Ut -1-4-17 93 i -17 42 047200542 |K -73 48

Ul -1-6 93 1 -32 42 X -43 104

U2 -1-4-15 97 1 -42 42 047300642 | F2 -1-22-2 18

uz2 -1-6 97 J2 -130 44 047301042 |V -2-1-15 100
025060132 JU1 -1-2-9 93 2 -136 44 048020346 | G1 -1-9 20
uz -1-2-9 g7 12 -141 44 G1 -29 20
025060236 |D -18 6 N1 -29 58 P1 -1-10 62
E1 -3 8 N2 -29 60 P2 -1-6 64

E2 -3 12 P1 -1-5 62 Ui -1-2-8 g3

F2 -14 18 R1 -49 70 Uz -1-2-8 97

G2 -3-7 24 R3 -49 74 048030346 |D -35 6

G3 -3-7 28 52 -132 86 048050346 | U1 - 1-3-15 a3

1 -26 42 53 -132 88 048070342 151 -164 84

J3 -205 46 028050243 |UT -1-5 93 048080142 | K -13 48

3 -209 46 uz2 -1-5 97 X -4-7 104

M1 -1-3 54 028050246 |D -47 6 048170242 U1 - 1-1-11 92

M1 -4 54 vV o -2-13 100 uz -1-1-11 96

M1-6 54 E1 -64 10 048190242 |K -9 48

M2 -1-3 56 E2 -64 14 X -4-5 104

M2 -4 56 F1 -1-18 16 048350242 |C -8 4

M2-6 56 F2 -1-25 18 052300605 |R3 -1-20 74

Q2 -5-5 68 1 -37 42 052300606 U1 - 1-1-26 92

S1 -4 82 J1 -58 42 U2 -1-1-26 96

S1 -149 84 J2 -80 44 052300805 | Rt -1-12 70

$2 -30 86 J2 -108 44 052400605 |R3 -1-19 74

$3 -30 88 M1 -1-1-3 54 052400606 U1 - 1-4-11 93

54 -10% 90 M2 -1-1-3 56 uz -1-4-9 97

S4 -105 90 N1 -3 58 052400806 |H -21 40

U1t -1-1-52 92 N2 -3 60 Vo o-2-11 100

U2 -1-1-52 36 51 -8 82 052401406 fK - 101 48

127




coDE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
052401605 [R5 -50-4 78 062300816 |E2 -65 14 081001670 {L -8 52
060300516 [ K -47 48 Jt -9 42 081004870 |K -17 48
X -4-22 104 11 -54 42 X -49 104

060400416 |L -24 52 12 -120 44 081006070 |H -18 40
U1 -1-1-37 92 062301006 | N1 -25-10 58 100136001 vV -2-10 100

uz2 -1-1-37 96 N2 -25-10 60 100360003 | U1 - 1-15-3 94

060400616 | K -45 48 062302016 |K -117 50 U2 -1-15-3 98
L -13-13 52 062350816 fE1 -1-9 8 Wt-3-1-4 102

X -421 104 E2 -1-9 12 W2-3-1-4 102

1 -63 42 062400616 | K -123 50 100401001 vV -2-9 100

J1 -67 42 E1 -1-42 8 100402004 | P1 -1-18-3 62

1 -69 42 E2 -1-42 12 P2 -1-14-3 64

J1-231 42 F2 -1-32 18 101572101 |22 -8 108

11 -233 42 Fz -1-38 18 107550002 |T -4 90

J2 -75 44 062400816 |A -77 2 107780001 |Z2 -16 108

J3 -146 46 K -75 48 110505001 i1 -15 42

13 -216 46 X -4-32 104 2 -114 44

Q1 - 1-42 66 E1 -1-12 8 111942001 |V -2-1-11 100

Q1 -1-48 66 E1 -1-26 8 111943001 |V -2-1-12 100

Q2 -5-23 68 E2 -1-12 12 113431002 {E1 -9 10

Ut -1-1-9 92 E2 -1-26 12 E2 -9 12

U1 -1-1-34 92 G6 -80-8 36 114483002 [Z2 -30 108

U1 -1-1-36 92 N1 -28 58 115157001 |Z2 -47 108

ui -1-1-40 92 N2 -28 60 117466000 [Z2 - 22 108

uz -1-1-9 96 062401005 jR1 -1-10 70 118064001 |22 - 11 108

uz2 -1-1-34 96 062401016 |H -16 40 118735002 fE1 -1-4 8

U2 -1-1-36 96 H -32 :14] E2 -1-4 12

U2 -1-1-40 9% E1 -1-28 8 118764002 |V -2-1-17-5 | 100

060400816 [J1 -61 42 E2 -1-28 12 118837001 |22 -7 108
J3 -153 46 062401216 | G2 - 16-4 24 121764001 | G4 - 54-1 30

060401016 { G2 -3-14 24 G2 -16-4 24 122991001 |22 -1 108
G2 -20-5 26 G2 -16-4 26 122992001 |22 -64 109

G3 -3-14 28 G2 -18-4 24 126863001 [V -2-17 100

060501016 | M1 -1-5 54 G5 -68-4 32 142002001 |22 -14 108
M2 -1-5 56 G5 -70-4 32 142205001 | Z2 - 17 108

060660512 |V -2-1-13 100 G5 -72-4 34 142443001 1Z2 -6 108
061300616 |V -2-4 100 G5 -74-4 34 142721001 |Z2 -12 108
G1 -21-7 20 062401416 | G1 -17-3 20 144103009 {P1 -1-18-6 62

G1 -21-7 20 G1 -23-3 21 P2 -1-14-6 64

G1 -21-7 22 G5 -67-3 32 144505000 v -2-1-17-4 | 100

G1 -21-7 22 G5 -69-3 32 144784002 |U1 -1-1-23 92

Ui -1-3-11 93 G5 -71-3 32 Uz -1-1-23 96

Uz -1-3-6 97 G5 -73-3 34 145446001 |V -2-8 100

061400816 |A -21 2 062401616 jC -22 4 145571101 |V -2-7 100
J2 -138 44 062402016 J U1 -1-1-35 92 146197001 v - 2-1-17 100

062300416 |D -8 6 U2 -1-1-35 96 146198001 |V -2-1-17-1 | 100
K -79 48 062501016 |A -6 2 146199001 |v -2-1-17-2 | 100

E1 -49 10 H -24 40 146200001 v -2-1-17-3 { 100

E2 -49 14 062670812 |D -1-6 6 149483001 |s1 -70 82

Ut -1-1-17 92 D -1-15 & u1 -1-10 93

uz -1-1-17 96 D -40-2 6 U2 -1-10 97

062300506 |L -13-12 52 062671014 | G4 -53-7 30 149809000 |R2 -47 72
F1 -1-25 16 070606800 | U1 - 1-1-7 92 R4 - 47 76

U1 -1-3-5 93 U1 -1-1-39 92 150179002 |V -2-12 100

uz2 -1-3-3 97 Uz -1-1-7 96 150180000 |V -2-15 100

Uz -1-3-13 97 Uz -1-1-39 96 150182000 1V -2-16 100

062300616 vV -2-1-20 100 070698800 |K - 11 48 150332001 22 -9 108
G1 -96-8 21 X -4-6 104 150335001 |Z2 - 10 108

G1 -96-8 21 070699800 [E1 -58 10 150357001 |R2 -36 72

2 -89 44 E2 -58 14 R4 -36 76

N1 -25-3 58 076001800 |J2 -96 a4 152361001 {v -2-1-9 100

N2 -25-3 60 076202800 |C -7 4 152362001 jV -2-1-10 100

062300816 |E1 -65 10 076204659 |C_ -20 4 152363001 |V -2-1-14 100
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152364001 [V -2-1-16 100
152507000 |V -2-1-18-2 | 100
152508000 |V -2-1-18-3 | 100
152509000 (v -2-1-18-4 | 100
152645001 |V -2-1-19 100
152865201 [$1 - 14 82
154024001 |V -2-1-6 100
154092001 |V -2-1-7 100
154125001 }z2 -13 108
154702101 |Z2 -31 108
155559001 U1 - 1-2-4 93

U2 -1-2-4 97
157340101 | G4 - 60 30
158597001 |v -2-1-22 100
158722002 {J1 -18 42

2 -116 44
159794001 |z2 -19 108
181936001 | K -110-2 50
181937001 |K -110-3 50
181938001 |K -110-4 50
184783001 }z2 - 21 108
524303001 |E1 -1-33-3 8
525567000 |3 - 151 46
525664000 |F2 - 1.37 18
552851001 |V -2-1-18-5 | 100
552907000 | Q2 -5-21 68
620833080 |z2 -36 108
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